35117-GO1

a IESEN Company

SERVICE PARTS MANUAL

GASOLINE POWERED
CARGO AND PERSONNEL CARRIERS

STARTING MODEL YEAR: 1994
REVISED: 4/99



SERVICE PARTS MANUAL

GASOLINE POWERED
CARGO AND PERSONNEL CARRIERS

CARGO CARRIERS

GXI - 875
GXT - 875

PERSONNEL CARRIERS
PC - 952GX
PC - 954GX
PC - 956GX

CARGO/PERSONNEL CARRIER

GXI - 875P
GXT - 875P

BEVERAGE CARRIER
BC - 960GX

Grand Oasis™

CUSTOMER SERVICE DEPARTMENT PHONE 1-800-227-7029 FAX 1-800-752-6175
E-Z-GO DIVISION OF TEXTRON, INC., P.0.BOX 388, AUGUSTA, GEORGIA 30903-0388, 1-800-241-5855

EZE0nEITE Service Parts Manual



TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO THE
VEHICLE, CALL OR WRITE THE LOCAL DISTRIBUTOR, BRANCH OR E-Z-GO
WARRANTY DEPARTMENT WITH VEHICLE SERIAL NUMBER AND MANUFACTURE CODE.

THE USE OF NON E-Z-GO PARTS MAY VOID THE WARRANTY.

TAMPERING WITH OR ADJUSTING OF GOVERNOR TO PERMIT THE
VEHICLE TO OPERATE AT ABOVE FACTORY SETTING OF 15 M.P.H.
WILL VOID YOUR WARRANTY.

i Service Parts Manual EZGOLMEEEE



GENERAL INDEX

How to use the E-Z-GO Service Parts MaNUAL............covvviccirieineiicnereeeeieereressesssssesssssssrserssessessersssens sassses vii
ILLUSTRATED PARTS BREAKDOWN:
ACCELERATOR ASSEMBLY .....otittiiiieiieiiiiernieserteesisisisssessersosssssssssasssessessasesssssssssssssssesssssens sassesssnsssnnsansnne A-1

¢ Accelerator Linkage Rod
* Accelerator Pedal
¢ Governor Assembly

BRAKES, HYDRAULIC, FRONT ....coeeitieiiieiceriemeetieieessesstemteescsessssnssesstaeseesssassssssssssnssesssasssnsersssensassassnssnnsas B-1
¢ Brake Shoes
¢ Hub and Drum

BRAKES, HYDRAULIC, REAR ........ooiceoiecceirreteecetecre s s smtessaseesses s sseaeressneensesaessssasassssnsssnssesassenesnsenesssnnenes B-7
* Brake Linkage
¢ Brake Pedal
* Master Cylinder
¢ Brake Shoes and Drums

CARBURETOR .....cttiteiircciiect s cecinee e seastessssissassssesastesssensasssesasesssssssessssssansessssssnessssssanssasssssssnnnenssssssensnssesss CA1
e Jets
CLUTECHES ...ttt secmee s seenas s sesenees st sansessessnessassssas s ssnr e s asanssasasssnsssssnessrnsanessssssssssearessarsnsntases D-1

¢ Drive Belt
¢ Drive and Driven Clutches

DIRECTION SELECTOR
* Contact Board
* Handle Kit
* Reverse Warning Buzzer

ELECTRICAL SYSTEM ...ttt e enet e venssee s e st s saeassan s s e s s st s re e s st sesmessasesanseansessameanensen F-1
* Electrical Plate
* |gnition Switch and Key

ENGINE AND MUFFLER
* Engine
e  Muffler
¢ Oil Filter
* Spark Plugs

ENGINE/STARTER MOUNTING .......ccooteitreerieiteeestenirstene e steesessasasstessessessesssseessesssssesssssssnsessssssssessessnssons H-1
* Engine Guard
* Isolator
* Starter/Generator Adjuster

EZGOmEmeE Service Parts Manual



FILTERED AIR SYSTEM ...ttt iecsseseresreintsetetesesstsssaaeessesessesesssesssssresesanssssssessssnsnsssessessssssnnananss J-1
¢ Air Cleaner
s Ajr Filter

FRONT SUSPENSION ... tiitiicnisrrereriinessnesenissesssssseessntessessstastsssssessstssssesssssassssssssseessssresseessassrssars L-1
* Front Axie
* Hub and Spindle Assemblies
* Leaf Springs and Idler
* Tie Rod

FUEL SYSTEM ...t rime s cese e st seeesn e ta e e st st e s e s m e e e e e e sat e s e e e s sesaessaeanse st e seseesnsenssssnsesasanses M-1
* Fuel Gauge
* Fuel Pump
* Fuel Tank

HORN AND LIGHTING ... i ietesreniesee s cee e st s s et et sen e e e e snerssssess s e sesesease s senasessteseansesrenesnsenns N-1
* Headlamp
* Horn
* Rear Lamp
* Turn Signal
* Wire Harness

LOAD DECK (PC - 952GX, PC - 954GX, PC - 956G X AND BC - 960GX)......ccecerverreeerrecerrersrereeessessserans 0O-1
¢ Deck Assembly

LOAD DECK (Grand OasiS™) ........ccceccereeeersersirreriseaessesrserasessssssassessesssssssesasessasssessssstessessassssesssssssessessaes O-5
* Vending Unit
* Deck Assembly
+  Windshield

LOAD DECK (GXI/T - 875 AND GXI/T = 875P)....cccieieerrirciecerrecsensssernssssssansseecssessesssssssssssssssssnsssessssssnssns P-1
* Deck
* Support Rod

MODEL DETAILS
¢ 4-Cup Console
e Bar
e Cowl
¢ Deck Frame
* Instrument Panel

REAR AXLE ...ttt st it s st e s s sab e s e st s s s s amesssenesentanasasassanees e easssee s e esasaseesassseeassnessesanness R-1
* Axle Shaft
¢ Differential

iv Service Parts Manual EZGOIEENE]



GENERAL INDEX

Hustrated Parts
REAR SUSPENSION

Compression Spring
Shock Absorber

SEATING, BENCH ...ttt sttt st se s e se e s ot s e bt e nan e s e s e e s snesameanseneas T-1

Hinge
Seat

SEATING, CONVERTIBLE ........cocvtinimiininiisiicitiere ittt st st s snenes st sosasasessotsennennenss T

Hinge
Seat

SEATING, FRONT (PC - 952GX, PC - 954GX, PC - 956GX AND BC - 960GX).......cccoesserrersirinesmsisnansennense T-5

Hinge
Seat

SEATING, FRONT (GXI/T - 875 AND GXIT = 875P) ...cccciviiiriiiiniiiricneecieieeseesetrse s ceimeseeese s e eseenennes T-9

Seat Back
Seat Bottom

STARTER/GENERATOR.......c.ccoritititiiiiinic s sas ettt e ses st s ses s st s e e s b e st s sansensotsanesenanis U-1

*

Brush Holder
Pulley
Terminal

STEERING.......ooteit ettt s st bt e s sas e e na e sab e e s e s st e sa b e n e e s b s aRbenneane V-1

Rack and Rod
Steering Wheel
Tie Rod

WHEELS AND TIRES ...ttt ss e b et s e sees b s s e sb e sas e s b st s n e b s sbecmnenens W-1

SPECIAL TOOLS LISTING....ccceoereeerercrrrrsnannnnes CeereessarseNEEEeReEReEETEeeeerryrn———————_. Appendix-A

VEHICLE SPECIFICATIONS.....ccccoccmmmeerrecssnnes ervereerreressssssssacessnnnnn S «eensees Appendix-B

VEHICLE WIRING DIAGRAM..........cccconrinnernenne ceesnenssesnannnnennannns sesmsssnnennnseees Appendix-C

Tire and Wheel
Valve Stem
Wheel Rim

EZGOLIEME Service Parts Manual




| GENERAL INDEX |

vi Service Parts Manual EZGOIEEE



-Z-GO SERVICE PARTS MANUAL

This manual is divided into several sections:
* GENERAL INFORMATION
¢ [LLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:
*WARRANTY INFORMATION
*GENERAL INDEX
*HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of the
vehicle.

The third section, APPENDIX, contains a partial listing of E-Z-GO special tools that may be purchased from the com-
pany to aid in the servicing of the vehicle.

The fourth section, VEHICLE SPECIFICATIONS, contains specifications pertaining to the vehicle.

The fifth section, DIAGRAMS AND SCHEMATICS, provides electrical information to troubleshoot or maintain the vehi-
cle.

USE OF THE MANUAL

To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see Model Details section) and note the complete vehicle serial number and manufac-
ture code shown on the plate.

All relevant systems are listed in the general index and has an alphabetical prefix. The illustration always appears first
and is followed by its related parts list.

EZEOIENE Service Parts Manual vii



HOW VICE PARTS MANUAL

TITLE TITLE

)

rad \*\
LEFT HAND ILLUSTRATION PAGE PARTS LIST (CONTINUED ON
(CONTINUED ON RIGHT HAND REAR OF PAGE IF REQUIRED)

PAGE IF REQUIRED)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the page number indicated and locate the
desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IFYOU KNOW THE PART NUMBER
*Turn to the General Index and select the most appropriate title.
¢ ocate the part number or description in the appropriate column on the parts list page.

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

viii Service Parts Manual EZGOEIEN



ILLUSTRATED PARTS BREAKDOWN

EZGOnEaT Service Parts Manual



| ACCELERATOR ASSEMBLY

Gasoline Vehicle

9¢
_
¥e g¢ \N_. _.m"/ €€ x4 le 8¢ 6¢c 0 8¢
€¢ S—
& o
¥4 61
8l
0z [THERN
ve
)
ST3A0OW 096 ANV 956
‘vG6 ‘256 HOd NMOHS
NOILVTIVLSNI Tva3d
HO1vd31300V
YA

ST13A0ON dS.8 ANV .8
NOILVTIVLSNI
Ivd3ad HO1vd313oov

EZEOLEELEN

Service Parts Manual

Page A-1



37 - INCLUDES ITEMS 38 - 46

ACCELERATOR
ROD ASSEMBLY

EZE0EE

Service Parts Manual

Page A-2



Gasoline Vehicle

ACCELERATOR ASSEMBLY

EZGOLEREET

Service Parts Manual

Page A-3



ACCELERATOR ASSEMBLY

' MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part. UNII.\IIE-éSMS%DEECIiI?IED
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 33509-G01 PEDAL, ACCELERATOR........ccecverertrciercreniineiseessersesessessessanesnssaseees 1
2 21531-G1 STRIP, ADHESIVE ...t seniesnrneseseenesssnessesennessnressesans 1
3 33519-G01 PLATE, BACKING (FOR USE ON 952, 954, 956 AND
960 MODELS ONLY) ...cccvvirreiceereiranrrcessanirsessensesesssseesasssssesssmsesssses 1
4 00661-G7 BOLT, 1/4 - 20 X 1LG. (FOR USE ON 952, 954, 956 AND
960 MODELS).......cocriiiernernreecenrrietrinessssesanssensssenssssesenessasesssesssnasasanes 1
5 00661-G5 BOLT, 1/4 - 20 X 5/8 LG. (FOR USE ON 875
AND 875P MODELS ONLY ......ociiiiiciierrecrnrntereesssnessaesssnneessessssesanes 1
6 00660-G7 WASHER, 1/4.......r ettt esste s svesseseesnessaeesassssessesaessnnesses 1
7 14390-G4 NUT, LOCK, 1/4 = 20 ... rreersnesanssenessssesstessessinessanssssasasenas 1
8
9 33517-G01 PEDAL LINK ASSEMBLY (INCLUDES ITEMS 11 - 13)
FOR USE ON 875 AND 875P MODELS ONLY ......cccooeerivrrerraeansenns 1
10 33517-G02 PEDAL LINK ASSEMBLY (INCLUDES ITEMS 12 - 14)
FOR USE ON 952, 954, 956 AND 960 MODELS ONLY ................... 1
11 33514-G01 ROD, LINK (FOR USE ON 875 AND 875P
MODELS ONLY) ..ceirveiicerereririnieeccseeesesensssssesesensessssnessassssssnsnerss 1
12 00544-G2 NUT, JAM, 1/4 = 20 ...ooceireeriecieeicrenenisnnessenesenesescssessaeesenssssenes 2
13 10089-G2 SOCKET, BALL JOINT ....otiiieeeeeenertscnesseseeeeseneessssnresseserssssanees 2
14 33514-G02 ROD, LINK (FOR USE ON 952, 954, 956 AND
960 MODELS ONLY)...c.coerviierirvereereererencreescerissneserssnesesssesnesanns 1
15 00734-G2 NUT, LOCK, 1/4 = 28......cceeercerrverrrrineeserssseeesessesessssesssenssnsessesssenssnees 1
16
17 33259-Go1 SUPPORT, ACCELERATOR PEDAL.........ccovctverircirernerirenesscnesseenesens 1
18 00660-G7 BOLT, 5/16 - 18 X 1 3/4 LG ...coceeeireeireerreecsscrreeseese e s escnennnane 1
19 11098-G6 NUT, LOCK 5/16 - 18 .....coeeierereriercrnieeresrereeesnsssesensesssesssesenssnnsens 1
20 33512-G01 BELL CRANK, ACCELERATOR .......ccocccevvetirtincrensreereessinessserssseseenes 1
21 17838-G4 BUSHING, NYLINER .......oooviirictirtnnenrseenrer s sseessensssessssessssessees 2
22 32440-G2 PIN, ACCELERATOR PEDAL.......cccoiecerrrererreceeesrreseraresessnesinesans 1
23 12064-G2 NUT, PUSH, 1/4 ......oo ettt sreesset s ssressstesesssrnnvesnesneseseees 1
24 00734-G2 NUT, LOCK, 1/4 - 28 .....eeeceerteteetrcte s sseresnresnssssesesssesssesansnconns 1
25
26 33464-G01 ACCELERATOR ROD ASSEMBLY (INCLUDES ITEMS 27 - 33)...... 1
EZGOmEIT Service Parts Manual Page A-4



|Aacc

R ASSEMBLY

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as a individual part. ALL MODELS
G** Indicates consult Customer Service Department for additional information. UNLESS SPECIFIED
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

27 33462-G01 ACCELERATOR ROD ......cccciiiiniiinnnesnensssereanrssssnsrsssenesss 1

28 17677-G1 RETAINER, SPRING ........ccoocrieitiernrirecesresecnssnsessesessessessesnene 2

29 17979-G1 BUSHING, ACCELERATOR ROD.........ccocecermueireercrerereecencsneenes 1

30 17675-G1 SPRING, COMPRESSION .......cccoiirintrreeten e 1

31 10385-G4 CLEVIS, YOKE .....cccciiciieieeeeenreeritereeesatseense s e s e s e ssesssan s s e e 1

32 14444-G3 SOCKET, BALL JOINT ...ceitiiirririerereesenerecseenssesesses e sessenaess 1

33 00544-G4 NUT, JAM, 5/16 = 24.....oeereerne s ereree e e e see s e 2

34 10386-G3 PIN, CLEVIS, 5/16 X 3/4 LGi. ......ceccerrrirrrenrnecrisssseessnnessnssvensssssesssesenes 1

35 10387-G3 PIN, COTTER, 3/32 X 3/4 LG. ..coeriirirreeeeerineessererreeeenenseesnaneneeseeane 1

36

37 33429-Go1 CONTROL ARM ASSEMBLY (INCLUDES ITEMS 38 - 46)................ 1

38 33396-GO1 CONTROL ARM ...t eseens e cesss e sasac e enes 1

39 23860-G1 BEARING......coiccrriierrcreerecreerereninseeseseetesneesesarseseseessssennesesessessens 2

40 25768-GO1 ROD, PIVOT ...ttt saesesrens e sesassessssssnensas 1

41 24621-G1 WASHER, NYLON. ...ttt seesee e ess s 2

42 12064-G1 NUT, PUSH, 5/16.....o et eeesss st 1

43 15944-G3 BALL STUD ..ot sessesseseenesesseseessssssensanes 1

44 00559-G8 WASHER, 5/16 ......oecoiieieeciimrertsrnesssennesese et re e sasassesessarseasesenees 2

45 18759-G1 BOLT, 1/4 = 20 X 1 LG oo e s ae e 1

46 11027-G2 NUT, LOCK, 1/4 = 20 ...t 1

47 14390-G1 NUT, LOCK, 3/8 - 24 ......ccorrecrirnrrecninrrneentesnssensseesssessssesssassesesaseens 1

48

49 33346-G01 ACCELERATOR CABLE.........cooreieecteceecnene e eneene e ennae 1

50 12064-G3 NUT, PUSH, 3/16 ....ceceeieetnecrene st sesseeseessennes e senesssssesnnnens 1

51 10606-G2 SWITCH, MICRO ..ottt eeesseracr e s e e n s esse e e st enaeas 1

52 00957-G1 BOLT, #6 - 32 X 1 1/4 LG ..ot e e e s saee e 2

53 00565-G3 WASHER, LOCK, #6.....ooecririmieireeeerieerereceseeserssrereressnesssssnessessnnsnes 2

54 00525-G5 NUT, #6 = 32 oceiieitiieniicrcrecmere st rreeversseese e s se s e s s e s nesreseneas 2

55 33415-GO1 BRACKET, CABLE ...t ceee e s s e rsee s sne s e s ressens 1

56 24548-G1 CLAMP, THROTTLE CABLE..........cottmtererrrrereenrreenessesensienesaeneenens 1
Page A-5 Service Parts Manual (—£> ] m | TEXTRON |




ACCELERATOR ASSEMBLY

When ordering parts, please specify the model and serial number of the product. MODEL

* Indicates a component that is not available as an individual part. ) unféésms%%%l?nso

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

57 00414-G6 BOLT, 1/4 - 20 X B/4 LG c.oeeeirrreeeeeeecrecrreeseeete s rese e sensassnssesessesnnns 1
58 11027-G2 NUT, 174 - 20, ... et r s et s e e s e s e n e e e 1
59 22729-G3 CLAMP, NYLON ...ttt st e s sar et s 3
60 25653-G01 BRACKET, ACCELERATOR CABLE (DIFFERENTIAL) .......ccccooveneee. 1
61
62
63 25765-G01 PIVOT ARM, GOVERNOR ........cooiercircctrreenesese e 1
64 23602-G1 BRACKET ASSEMBLY ......ooiiiirresie s sesssnenas 1
65
66
67 25655-G01 BRACKET, PIVOT ...t se e e s 1
68 00565-G8 WASHER, LOCK, 5/16......corierereieciereeeriereereensecs st eete e nne e 2
69 00276-G6 SCREW, 5/16 - 24 X B/4 LG.....ooeeeieeeeeecereeeeee e tesene e 2
70
71
72
73 24479-G1 BALL STUD ... crrieceeicerierieesaesennesas s sose e s s seessen e s e sesn e s e e e e sanes 1
74 00734-G5 NUT, LOCK, #10 = B2 ...t e e s sae s an et 1
75 14390-G4 NUT, LOCK, 1/4 = 20 ..ottt css et s 1
76 25788-G01 SPRING ...t s s e s 1
77 12064-G3 NUT, PUSH, 3/16 ..ottt et sassns 1
78 25286-G1 SAFETY SEAL ...ttt reene 1
79
80 25737-G03 ROD, GOVERNOR LINKAGE (INCLUDES ITEMS 81 - 83).............. 1
81 23722-G1 ROD, THREADED ...ttt 1
82 00526-G4 NUT, JAM, #10 - 32 ... se e ere e ses e s seeneneane 2
83 24465-G1 SOCKET, BALL JOINT ....oiiietrireceeicrnee et e neesese e seeneecnenes 2
84
85 25702-GO1 PIVOT, GOVERNOR.........coovirierrerectr ettt eses e snanes 1
86

EZGOLEITE Service Parts Manual Page A-6




| ACCELERATOR ASSEMBLY Gasoline Vehicle

MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part. ALL MODELS

G** Indicates consult Customer Service Department for additional information. UNLESS SPECIFIED
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

87

88 25737-G01 ROD, GOVERNOR LINKAGE (INCLUDES ITEMS 89 - 91)............... 1
89 23772-G1 ROD, THREADED .......ccoieiretrereerereresereercnesaesesesseesesesesesanseneens 1
90 00526-G4 NUT, #10 = B2ttt sttt s e s e s e e 2
91 24465-G1 SOCKET, BALL JOINT ...cueieiiireeenierersessesesecsense e saesesessessenanes 2
92

93

94 14390-G1 NUT, LOCK| 3/8 = 24 ... rcereee s rrsnesssee s sese e s snnesannesnenens 1
95

96 25737-G02 ROD, GOVERNOR LINKAGE (INCLUDES ITEMS 97 - 99) .............. 1
97 22602-G5 ROD, THREADED .........ociiiretitcecrrcrtniese st snesesansssnennes 1
98 00526-G4 NUT, #10 = 2.ttt e s s ssan e 2
99 24465-G1 SOCKET, BALL JOINT ....oiriircieirecrecneeses et sasesess e 2
100 | 28130-GO1 SLEEVE, GOVERNOR ROD ........ccoetrcnecrieneerreneseescsasssecsesensens 1
101

102 25760-G01 PIVOT, CARBURETOR.........ooieeeerteerceeenie e rneeeeneaessasnssenanenne 1
103 14390-G1 NUT, LOCK, 3/8 - 24 ......correrrieererrrerinrieennrecenessesssensssesssseesensessnnesen 1

Page A-7 Service Parts Manual EZGOIEIE



EZGEOETE Service Parts Manual Page A-8



BRAKES, HYDRAULIC, FRONT Gasoline Vehicle

1- INCLUDES ITEMS 4 - 28
2 - INCLUDES ITEMS 4 - 28

Page B-1 Service Parts Manual EZGOLEIE



ivi3aa
NOILVTIVLSNI
331 JAvyd4

1ivi3d
ONILLNNOW 3SOH

BRAKES, HYDRAULIC, FRONT

oe
e

€€

WYY DNIH33LS ﬁ

JTOIHIA 40 dOL WOHS MAIA
31O0IH3A 40 LNOH4

\

| Gasoline Vehicle

Page B-2

Service Parts Manual

TEXTRON

EZG0



Gasoline Vehicle

31vid
ONIMOVE

NMOHS sV
NOILLISOd

14

ivda 40

BRAKES, HYDRAULIC, FRONT

HIANITAD H3LSVIA
40 1Iv13d INOY4

1iv1i3g 404

1514

d3ag3ang v

aivid
ONIMOvd

1NN
ONILSNrav
ivdd

IMvHd 4O
1Iv13a Xovd

EZGOIEILET

Service Parts Manual

Page B-3



l Gasoline Vehicle BRAKES, HYDRAULIC, FRONT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part. IF
G** Indicates consult Customer Service Department for additional information. APPLICABLE
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 33300-GO1 KNUCKLE, BRAKE AND STEERING, PASSENGER SIDE
(INCLUDES ITEMS 4 - 28) ....ccceecereerireenerecessnreneeseseeneseessnesessanenns 1
2 33301-GO1 KNUCKLE, BRAKE AND STEERING, DRIVER' S SIDE
(INCLUDES ITEMS 4 - 28) ......cccoeeueeeeerecenrirecnsninesesnenesesassseasessnssaes 1
3
4 32817-G1 STUD WITH BACKING PLATE ... 1
5 * BLEEDER VALVE WITH COVER.......ccvnirertrrerereerereeeenenaas 1
6 * PLUG, PLASTIC ...ttt see st seresessnesesesssesessnas 2
7
8 32819-G1 BLOCK, ADJUSTING ......coieerniricneriee et seeresessessesesseesnsnas 2
9 32820-G1 WEDGE ...ttt ettt seese e srae s e s aes 1
10 * WASHER ...ttt s nes 1
11 32821-G1 BOLT, M10 X 33 LG....cerieireerieeererniennseseresesnesnesesnsnesessesnanes 1
12 32998-G01 WHEEL CYLINDER........cctiieitrtrenrenecnnscenene s seseneesaesseseas 1
13 32747-G1 SCREW, SOCKET HEAD, M8 X 15 LG.....cccoeeeveermeeemnmenenernrenens 2
14
15 32748-G1 WASHER, LOCK, M6 ......oovericreeecrereer e sesee s ene e 2
16 32822-G1 SHOE ASSEMBLY ......coiereecnirirercnerereceesneeeseseneseseresseseseecessaens 2
17 32750-G1 SPRING, RETURN.......ccoimriiininr et eecerene e seeeenenene 1
18 32751-G1 SPRING, RETURN......c.cotiiiectreniet et e e 1
19 32823-G1 SPRING, HOLD DOWN......coceoiiriirirerrrennnesesessetesssnesessessesenns 2
20 32824-G1 HUB AND DRUM......oeerccrireeree et seeseessseessseessennsansesanas 1
21
22
23 32755-G1 BEARING, TAPERED..........oocciiccirenrcteveecentresessseessssssnnenssnsnans 1
24 32756-G1 BEARING, TAPERED........cccorieeeerrerere v e s e e 1
25 32757-G1 PLATE, SEAR.......ooitierereceetesn e st e sssvasses e esssane e enns 1
26 32758-G1 NUT, CASTLE, M20 X 1.5 ...ooirrrrrerecrcereerreeeeesreeeesseessecssnens 1
27 32579-G1 PIN, COTTER, 4 X 40 LGi.....cccercrecrrerrctreeecereecee s ensseecsnssseens 1
28 32760-G1 CAP, DUST ...ttt ettt sas s s seseesse s e n e e e s 1
29
=] =] = ] TEXTRON Service Parts Manual Page B-4



| BRAKES, HYDRA

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part. IF
G** Indicates consult Customer Service Department for additional information. APPLICABLE
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 00106-G6 SCREW, #12 - 24 X 3/4 LG ..ooctrceeetrtrieieeneesestnese e see e 4
31 00414-G6 SCREW, 1/4 - 20 X 3/4 LG ..oocerneienieccnirrecieneseeenesessseseseseneeeenes 1
32
33 11332-G2 BRACKET, TUBE FASTENER ................... ereere et 2
34 11456-G1 CLIP, HOSE....... .ottt e eerssseasernesanessene s e s e e sesnessnnesen 2
35
36 14390-G4 NUT, 174 = 20 o ercre ettt e resene s sr e e nssre s e ensnnesen 1
37 21103-G1 FRAME TEE ...ttt eene et sesere e ssessessssnesnsens 1
38
39 30383-G1 MALE CONNECTOR.......cciiirererestne ettt saese e snesessessnes 2
40 21505-G1 NIPPLE, MALE CONNECTOR........ccceotritriiennceentre st snenenanes 1
41 33428-G01 FITTING, SWIVEL NUT ...ttt et seseaees 2
42 33469-GOo1 BRAKE LINE WITH NUTS, PASSENGER SIDE..........cccoconivcrennenen. 1
43 33469-G02 BRAKE LINE WITH NUTS, DRIVER’S SIDE.........ccccoeconirvrcrceecnnns 1
44
45 33473-GO01 BRAKE LINE WITH NUTS ...ttt 1
46 33668-G01 HOSE ...ttt ettt s s 2
47
48
49 32825-G1 MASTER CYLINDER REPAIR KIT........cccconnirirnneenercnsenceseseenes AR
50 32746-G1 WHEEL CYLINDER, COMPLETE.......cccecirtrirrreecreenieneercniennenns 1

Page B-5 Service Parts Manual EZGOmEE



EZGO Service Parts Manual Page B-6



1-Includes ltems 2 - 4
27 - Includes ltems 28 - 30

44 - Includes ltems 45 - 47
50 - Includes ltems 51 - 53

Page B-7 Service Parts Manual EZGDEIE



A

| Gasol

ine

PART OF 131

5 )

- (] —
\ o
\ h ol

EZGOOEIE Service Parts Manual Page B-8



| BRAKES, HYDRAULIC, REAR Gasoline Vehicle

141

LU
Yo
=<5
<F

Page B-9 Service Parts Manual EZGOLIEII



BRAKES, HYDRAULIC, REAR

124

17
BRAKE PEDAL STOP
INSTALLATION

N

BRAKE PEDAL
ARM

§
< Ww
o=z
m

EZ GO Service Parts Manual Page B-10



l BRAKES, HYDRAULIC, REAR Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as a individual part. ALL MODELS
G** Indicates consult Customer Service Department for additional information. UNLESS SPECIFIED
ITEM PART NO. 1 2 3 4 5 DESCRIPTION . QTY.
1 33228-G01 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 4)........c.ccceunu.... 1
2 33227-G01 PEDAL, BRAKE ...t ieireeecerereer e s snesscnrssssanes s sneesssvenes 1
3 11039-G1 PAD, BRAKE PEDAL .......uteieiirciernneeercrcesresaneereeessesessssssnesseenes 1
4 14269-G1 RIVET, 3/16 X 1/2" LG ottt sr e e ssessenaseanees 1
5
6
7
8
9
10
11 21503-G1 PLUG, PIPE ... ettt sttt e e s 1
12 33724-G01 FITTING, INVERTED MALE..........ccooeii e ee e s e 1
13
14 26469-G01 TEE, MALE BRANCH ...ttt 1
15 21510-G1 SWITCH, BRAKE LIGHT ...ttt seesnenees 1
16
17 14601-G1 RIVET, 3/16 X 7/8" LGi...cciueereeiieceeeieeiercreseesees st eeba s e nen s 1
18 00559-G5 WASHER, #4.....coiiiiiiiciicitiirireete sttt 1
19 13728-G1 RUBBER BUMPER ..ottt risresrensss st sasassnsnens 1
20 14158-G1 BOLT, SHOULDER, 1/2 X 2 3/4" LG .c..evtvererreecmrneseerecmeesscsncsenes 1
21 11079-G1 BUSHING, FLANGED..........octeiirrireriere ettt nenesssssssceneres 2
22 13521-G4 NUT, LOCK, 3/8 = 16 ...t 1
23 13197-G1 SPRING, TORSION .....coccieiirreierentreeerninarereeeesreseeesessessessesssaessenees 1
24 10386-G3 PIN, CLEVIS, 5/16 X 3/4" LGi. ....coossieeererrcrerieresiesereensieses e 2
25 10387-G3 PIN, COTTER, 3/32 X 3/4" LGi. ....cccevtruirrrerrerinerecisee et sens e 2
26
27 30295-G1 LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 28 - 30)......cccoeuue-.. 1
28 30297-G1 ROD, LINKAGE ..ot ses e e s e 1
29 00544-G4 NUT, 5/16 - 24.....neie e creeteeitceirsre e seessseesssesssse s sasssmnessnrans 2
30 10385-G4 YOKE ..ottt et 2

Page B-11 Service Parts Manual EZGOLMETEN



When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual patrt. ALL MODELS
G** Indicates consult Customer Service Department for additional information. UNLESS SPECIFIED
ITEM PART NO. 1 2 3 45 DESCRIPTION QTy.

31 32769-G1 BRACKET, MASTER CYLINDER/PIVOT......cc. oot 1

32 00427-G8 BOLT, 3/8 - 16 X 2" LGi..ceicceererrcritenrermrcrt st sns e sssess s sse s snenes 2

33 00560-G1 WASHER, 3/8.....eiiicrtiicirercriiirestirs et ssee e 4

34 11098-G5 NUT, LOCK, 3/8 - 16 ...ttt e e et 2

35 00733-G9 BOLT, 3/8 - 16 X 7 1/2" LG ..o ceteteeene e s e sse s 1

36 00560-G1 WASHER, 3/8.....ceiieecieriiiininnerecerccenininessesesesessesasseeresssessssaresssssnsones 2

37 11079-G2 FLANGED NYLON BUSHING, 1/2 - 3/4 X 5/8" LG.....cccreveererrercennniees 2

38 30292-G2 SLEEVE, PIVOT ...ttt scrtrsrersneceesensssssasessesesssmesesanessassserassne 1

39 32772-G1 2 7 N 1

40 13521-G4 NUT, LOCK, 3/8 = 16 ..ot e s e s s 1

4

42 14443-G3 PIN, CLEVIS, 5/16 X 1 1/8" LG ..cocoeeeireeereerireecee s csnsanes 1

43 10387-G3 PIN, COTTER, 3/32 X 3/4" LG. ..cccerrreererererreriremerseerseneressesesessessnsenns 1

44 30298-G2 PUSH ROD ASSEMBLY (INCLUDES ITEMS 45 - 47) .......cccoevruenene. 1

45 21508-G1 YOKE .ttt s ssar e s s saan e s s same e e s s nasbb e s e s sante e 1

46 00544-G6 NUT, B/8 - 24...... et ereare s emes s sssaes s sbe s nan s 1

47 30293-G2 PUSH ROD, 3 1/8" LGi...ccvrreerrerciriescessirssnisccssnanessssmscssen s 1

48 33535-G01 WIRE HARNESS, BRAKE SWITCH.......cccccniiinrniinnrnecinins 1

49 17618-G1 CLAMP, NYLON ...t rssescrtn s s enr s sess s 4

50 70643-G01 MASTER CYLINDER SERVICE KIT (INCLUDES ITEMS 51 - 53)..... 1

51 * MASTER CYLINDER......coiiiirerreercreeit st 1

52 32768-G1 MASTER CYLINDER BOOT....c.ccoverererrremmrsnressetnsessnens 1

53 00675-G1 WASHER, 3/8"....... ettt et 1

54 00427-G4 SCREW, 3/8 - 16 X 1 1/2" LG. wcorereeetreecereee et 3

55 00560-G1 WASHER, 3/8" ...ttt s 6

56 11098-G5 NUT, LOCK, 3/8 - 16 ...ttt 3

57

58

59 21104-G10 BRAKE LINE ..ottt st sse e e 1

60
EZGOEILE Service Parts Manual Page B-12



| BRAKES, HYDRAULIC, REAR Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as a individual part. ALL MODELS
G** Indicates consult Customer Service Department for additional information. UNLESS SPECIFIED
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 11845-G5 CLIP, CABLE, INSULATED .....coriviiitiiiiicreeriieccncere e ecansesscmee s s e 4
62 00106-G6 SCREW, SELF TAPPING, #12 - 24 X 3/4" LG. ...cceoevererencrrereeeeenes 4
63
64
65 33596-G01 BRACKET, TUBE FASTENER .......c.rovccetreercererce sttt 1
66 00106-G6 SCREW, SELF TAPPING, #12 - 24 X 3/4" LG. ...c.eeccreerrerereneceeene 2
67 | 11456-G1 CLIP, HOSE........ocoommmmmmmsnsesnssessesssssssssssssasssessssssssssssssasssssssssssssssnss 1
68 33534-G02 HOSE, FLEXIBLE .....oo ettt e 1
69
70 33593-G01 BRAKE LINE, PASSENGER SIDE, REAR........cccocciiiieincrreeeene. 1
7 33594-G01 BRAKE LINE, DRIVER'S SIDE, REAR. .......ccccoeviiicerrcnrecneieneee 1
72 11098-G6 NUT, LOCK, 5/16 - 18 ...eieeeeieieeeee ettt seee e er e e e 1
73 00439-G2 BOLT, 5/16-18 X 1 1/4" LG .ccureeereeercereren e saeeesee e e e e see s 1
74
75 30197-G1 LEVER, BRAKE ...ttt ssses s s sssan e 1
76 00439-G6 SCREW, 5/16 - 18 X 3/4" LGi...cirireeeiener e 2
77 11098-G6 NUT, LOCK, 5/16 = 18 ...t seesse e e 2
78
79 10386-G9 PIN, CLEVIS, 5/16 X 1 3/8" LG. ..ccceerecrreecereceeeeeeerceersen s 1
80 10387-G9 PIN, COTTER, 1/16 X 1/2" LG ccccirriirirnrrisr s 1
81 00559-G8 WASHER, 5/16....c ittt ret et ser s s ee e s 1
82
83 10385-G4 YOKE ..t sse s e s st st n e s sabar e nnasas 1
84 00544-G4 NUT, /16 - 24 ...ttt s e 1
85 30196-G1 LINK ettt et ar e s reane s e s en s s s nre s s eans 1
86 11098-G9 NUT, LOCK, 5/16 - 24 ...ttt e e e 1
87 00559-G8 WASHER, 5/16....coiireeeieeecticcreretr ettt et e e e seneesnee 1
88
89
90 14158-G1 BOLT, SHOULDER, 3/8 - 16 X 2 3/4" LG. .c..cvvtrereereerresereeceneeeeanes 1

Page B-13 Service Parts Manual EZGOEEE



| Gasolin

 Vehicle BRAKES, HY

MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part. UNfééSMS%%%IiglED
G* Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91 11079-G1 BUSHING, FLANGED..........ooiirteie et rie e e e esene e 2
92 30221-G1 PIVOT .ottt ettt e sttt e e e nesrnenreesaneans 1
93 00560-G3 WASHER, 3/8.......ooieerereet e teet e reee e rses e esae e e e ee e e e senesaneeses 2
94 11098-G5 NUT, LOCK, 3/8 - 16 .....oeircrierceecieeeniiere e e ceeeesseeeeeeeeesesneessnsnarnns 1
95
96
97 30297-G1 ROD, THREADED .......ooteiiieieetreeetneee e srrresssessceeese e e enas e asnnesseeans 1
98 00544-G4 NUT, 5/16 - 24 ...t scttrsrrercer s e s e s esss e e st e e s esae e s ssnnannns 2
929 10385-G4 CLEVIS, YOKE ... ieieeecieeer e ece e erss e vt s ssea e aseassees e ssnsesesssesns 2
100 | 10386-G3 PIN, CLEVIS, 5/16 X 3/4" LGi. ...ccccervterririrerseeeieracerrresecs s e sneseseencene 2
101 10387-G3 PIN, COTTER, 3/32 X 3/4" LG .....ceieeirerersereieeseanreeseesesersesscenen e 2
102
103 70273-G02 | EQUALIZER/BRAKE CABLE ASSEMBLY (COMPLETE)
(INCLUDES ITEMS 104 - 108} .....cooceevereeeeeeinceeneeecessenereesseesmeneaenas 1
104 * BRAKE CABLE, DRIVER’S SIDE.........ccooieieieeeeree e 1
105 * BRAKE CABLE, PASSENGER SIDE .........ccceccenienircrerieeereeen. 1
106 * BAR, EQUALIZER ...t re et eesse e 1
107 * PIN, CLEVIS, 5/16 X 3/4" LG. ..ccooctereerceereeererneecresseremeneneeneeennene 2
108 * PIN, COTTER, 3/32 X 3/4" LG. e eeeeeeeeereecerere et e 2
109
110 12305-G1 RING, RETAINER ........cooi it ceee e e e e e eeee e e e ene 4
111 10387-G3 PIN, CLEVIS, 5/16 X 3/4" LGi. ...coceeeeeeeeerereenteeceereeevesessnsssnnsnneas 2
112 10387-G3 PIN, COTTER, 3/32 X 3/4" LG ....eoeieciereeeeceeeeeeeresceeeeeesaneessnenennans 2
113
114
115
116
117
118 21091-G1 SPRING, GREEN.......coreecrteeeerrcee e e e sere s s e e eee s 1
119 21092-G1 SPRING, RED ...ttt ettt an e es 1
EZGOLEIE Service Parts Manual Page B-14



When ordering parts, please specify the model and serial number of the product.

MODEL

G+ Indloates conault Gustomer Servios Depariment for addional information, unless speciFeD
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

120 33726-G01 SHOES, LINED (SET OF 2)...ccccciiiiririrecrcreeiireissrsnersesassssanessssneessesesss 1
121 21086-G1 TORQUE, SPIDER...... ettt cecete e e sane s e s s ea e 1
122 21088-G1 CUP, HYDRAULIC.......c ettt e cvrer e cevee e s snes e s e a e s e nan 2
123 21087-G1 PISTON, WHEEL CYLINDER ...t i e seeneeen e senenees 2
124 21089-G1 SEAL oot rer et eee et e re s rear e r e s s ae s an e s e s n s narereantatesaaasan 2
125 21094-G1 VALVE, BLEEDER.......coccitiiieiimreeteiee s sscecesieneeneeeresesensasesens sesessnssanacs 1
126 21095-G1 SPRING, LOWER ...ttt cecintees s ccneeee s ann e s e s rmnns s e s snanees 1
127 21096-G1 SPRING, UPPER ...ttt rrtreettee s ee s e essve s se s san vannans 2
128 21097-G1 ADJUSTER ....coo ottt e rr s vese e s s e ee s e e s e s e senenesesnsannen 1
129 21098-G1 SHIELD, DUST ..cuieettiiiiiieiccerteereees e sessarenseeesesssesesssesnanssannnnsssessessens 1
130

131 30197-Gt PARKING BRAKE LEVER (COMPLETE) ......cccocveecrnrcnnececirensaaenenss 1
132

133

134

135

136

137 13468-G1 L0 I | PO ROT PP N 2
138

139

140 21562-G1 NUT, B/16 - 24 ...ttt ceteerneeeee e v s se s e e sansene e e e s aeseesssnansas 8
141 17953-G2 DRUM, REAR, BRAKE, 1/2" STUDS ..o 2
142

143 14723-G1 NUT, LUG, 1/2 - 20ttt eeereee s s cenee s e s s sanae s e e se s 10
144 32825-G1 MASTER CYLINDER REBUILD KIT (NOT SHOWN) .....ccccccvvvuneeenues AR

Page B-15 Service Parts Manual EZGOLEIRTE




I Gasoline Vehicle BRAKES, HYDRAULIC, REA I

EZGOLEIRT Service Parts Manual Page B-16



CARBURETOR Gasoline Vehicle

1-INCLUDES ITEMS 3 - 15

Page C-1 Service Parts Manual EZGOLEE



When ordering parts, please specify the model and serial number of the product.

MODEL

GLﬂﬂﬁ;f;:scggzgﬁ%ﬁg?:rLgrj":‘?é:/‘i?e"%t:;:r?nﬁgr:? f(::\rlgcljjgilti%iiati information. UNC:;SMS%%%'?'ED
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26645-G03 CARBURETOR ASSEMBLY (INCLUDES ITEMS 3 - 15) ...ccccecceniennns 1

2

3 26847-G01 NUT, PILOT SCREW......oooiitiirercecereereeens e sessnsssernns 2
4 26835-G01 SCREW, PILOT ....oiiiiiiintisintcctin bt s e ssns s snnis 1
5 26838-G01 GASKET, BOWL SCREW......ccoooiriiiirristicnesinmsnsssssesssssaseens 1
6 26839-G01 SCREW, BOWL ...t ssresensesessneas 1
7 26647-G01 NEEDLE VALVE ...ttt essasen e nanne 1
8 26840-G01 PIN, FLOAT ..ottt st sese st e ssssa e enansans 1
9 26648-G01 FLOAT .ttt e e e st e s 1
10 26649-G03 JET, PILOT (#50) c.cocouiruiiiririiitiniincse et sasesesnsssessseees 1
11 26843-G01 GASKET, FLOAT BOWL....ccoiimtriiinriinseninnninsenessisssenesessens 1
12

13 26650-G01 TUBE, CARBURETOR VENT ...cocriiirrertrecrssnnnccninsensencnnne 2
14

15 26646-G04 JET, MAIN (92) ...t sssss st s 1
16

17 26637-G01 INSULATOR, CARBURETOR ..ottt csenecssesens 1
18 26725-G01 GASKET, CARBURETOR MOUNT .......ccooiniiiininncirisninnsnnsecssinans 1
19 26726-G01 GASKET, CARBURETOR MOUNT .......ccconnirmninieinicrcrcicense e 1

EZGOEINTE Service Parts Manual Page C-2



| CLUTCHES icl

9 - INCLUDES ITEMS 10 - 19

17

10

Page D-1 Service Parts Manual EZGOLEIRTE



| Gasoline Vehicle CLUTCHES

MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part. UNII.\IIE-;SMS%%ECIII?IED
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 26952-G01 DRIVE CLUTCH......ctirtiteciestecveereencteernseressrsesssssssssessnssensenesseesanne 1
2 25757-G1 WASHER, PILOT ...ttt sseesranesnevssesssessstsenssessarssssessasanasnens 1
3
4
5 00566-G2 WASHER, LOCK, 7/16...c..etiieeiieeieritneneesisescnsssssensnesssesssssessssessassns 1
6 00473-G9 BOLT, 7/16 - 20 X 6 1/2 LG .cocveereevrnrerieeritrrnrreeresieessnesiseseserssssssenes 1
7 26414-G01 BELT, STARTER/GENERATOR........ccoocerrrreeeeecrrreesee e 1
8
9 26301-G02 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 10-19)............. 1
10 27270-G01 RETAINING RING, HEAVY DUTY ......coovveerirneeeriseesseseenreeeesnees 1
11 26304-G01 SPRING, COMPRESSION........ccciietriiiersereerenesresisesseresseesenens 1
12
13 00979-G01 SCREW, #10 - 24 ...t ccrerntse st s seesssesestsesssessasenssessnss 3
14 26479-GO1 RAMP BUTTON.. ...t st sseesnessnessnessssn s vsnsnnes 3
15
16 24600-G1 WASHER, SPACER.........iercirtrrener e tre st eecsnesceeseanseene s 1
17 * CAM ettt s rsr e e s s s ne s res s se e s s snessnaenene 1
18 * SHEAVE, MOVABLE ...........coorritteceniinerreeneessenesseseseessssessssesens 1
19 * SHEAVE AND POST .....tiiiiicieirircernreerisnessassssnessessssessssesssssases 1
20 25756-G1 WASHER, RETAINING ........cccoirieiieiriiirerrerceeersetesssessensnnessssasessens 1
21 00566-G2 WASHER, LOCK, 7/16....ciieeeeeeerrceercerreeeeteeserecceeeesssneseceseanssneen s 1
22 00473-G9 BOLT, 716 - 20 X 6 1/2 LG. ..vtrceeivreercerrientresvesessteeseessaeessvenssseesanns 1
23 72024-G01 BELT, DRIVE ... errtrrvttrvetnsetsssessestssvtasessesessssssssesassssssessssnesanns 1
24 ** PULLER, DRIVE CLUTCH........coieerteerceereeecseveererseese s neesnessanenes AR
** SEE SERVICE ACCESSORIES AND SPECIAL TOOLS
EZGOEIT Service Parts Manual Page D-2



‘ DIRECTION SELECTOR Gasoline Vehicle

Page E-1 Service Parts Manual EZGOLIEEE



AINO ST9A0N d5.8
UNV §28 NO 3SN HO4

DIRECTION SELECTOR

ATINO ST3A0OW 096 ANV
956 ‘v96 ‘256 NO 2SN HO4

/.v

0 e

O\

6.
_ >
" 4

| Gasoline Vehicle |

Page E-2

Service Parts Manual

EZGOLOIENEN]




| DIRECTION SELECTOR

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as a individual part. . uufr‘s’é‘sms%%%glen
G** Indicates consuli Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1
2 33418-Go1 BRACKET, DIRECTION SELECTOR.......cccceiimmenecnirnrsisisesissseenes 1
3 25664-G1 BUSHING ...ttt ettt s 1
4 27537-G01 SHAFT, DIRECTION SELECTOR ......cccocciivmreeisisnensciecesnencenane 1
5 25745-G01 CAM, DIRECTION SELECTOR ......ccceccvierrireetrreestnnreenesessnceesenanes 1
6 14390-G1 NUT, LOCK, 3/8 = 24 ..ottt e see e 1
7
8 10606-G6 SWITCH, MICRO ...ttt 1
9 * SCREW AND WASHER ASSEMBLY.........ccocoteuenmiriencnireenennieenennes 2
10 27151-G1 SPACER, MICRO SWITCH.......cccconnirnicrrencninreneeressnsennnsessseneses 1
1 00645-G2 SCREW, #6 - 32 X 1 1/4 LG ...coriieereeee e srennesssmseseresrenesesssanenes 2
12 00559-G3 WASHER, #6....ceeiiieeeeieeereeecirer ettt e e s 2
13 00565-G3 WASHER, LOCK, #6 .....coieieririerrcrerieressse et 2
14 00525-G5 NUT, #6 - 32 ettt rses s e sesseas s ssnan s 2
15
16 25977-G15 WIRE (TO BACKUP LIGHTS)......ccvierrcecrcercenineeeisiscenssenns 1
17 25977-G26 WIRE (TO HARNESS) ......cooviiiirctnirrrscccnisntnsssnsassessssnsesanes 1
18 00567-G3 WASHER, LOCK, #6 .....ccoeriicrricccnrcnesnnnn st essssssensens 2
19
20 17940-G1 BUZZER, REVERSE WARNING.........cccocoirrermrrccrenenccsnencnens 1
21 00138-G5 SCREW, #6 - 32 X 5/8 LG ...coiccieccevrirrriressrriiaesevenssersesensneeensnessaseesenss 2
22 00559-G3 WASHER, #6......couieiiirieieicnirtnt et se e sesesnesenannane 2
23 00565-G3 WASHER, LOCK, #8......cccerriicinicrcencnentneeeeeesesse e sssessenene 2
24 00525-G5 NUT, #6 = 32 .. ceiiiitieecricircinee e scne st s st e sneseesee s e esenseesae e e s sanesnras 2
25
26 33348-Go1 SHIFTER CONTROL CABLE........ccoiierrcercecenerene e 2
27 25946-G01 PIVOT ARM.....enitt st 1
28 25727-GO1 WASHER, CUP ...ttt rene e e sse e ssesns 4
29 23726-G5 SPACER ...ttt st nn 2
30 27764-GO1 SPRING ...ttt st st enns 2

Page E-3 Service Parts Manual EZGOMEEREN



DIRECTION SELECTOR

MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part. unféésmg?s%'iglsn
G™* Indicates consuit Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.

31 11098-G7 NUT, #10 - 24ttt e e s s s e e e e se s te e e sessann 2

32 23176-G1 PIN, CLEVIS, 5/16 X 1/2 LG ....covrieecrrcrirerenverisseesssnesineessnesesensessesssns 2

33 10387-G8 PIN, COTTER, 1716 X 3/4 LG ....ccceeveetrreeeescreereeneeeseereesseesnssresssenns 2

34

35 26830-G01 NUT, SHIFT LEVER, M8 X 1.25 MM........cccorrrcrecrrrrecereeeseeeseesneene 1

36

37

38 33547-G01 PLATE, DIRECTION SELECTOR COVER (FOR USE ON 875

MODEL ONLY) ...ttt ccrcentreernereseesssstseseesassssessenensessassnsasssosennns 1

39 14776-G1 RETAINER, NUT, 1/4 - 20 (FOR USE ON 875 MODEL ONLY)......... 4

40 16705-G2 BOLT, 1/4 - 20 X 5/8 LG. (FOR USE ON 875 MODEL ONLY)........... 4

41

42 16705-G5 SCREW, 1/4 - 20 X 1 1/2 LG. (FOR USE ON 875 MODEL ONLY).... 2

43 16705-G8 SCREW, 1/4 - 20 X 2 LG. (FOR USE ON 875 MODEL ONLY).......... 1

44 23726-G3 SPACER ... et tee v s ettt s e e e e e 1

45 00559-G7 WASHER, /4. ettt cecctee e s seranesa e s s e ana s e e e s s mnnae s 2

46 14390-G4 NUT, LOCK, 1/4 = 20 ....ueiecereiereeerirereeesteecrenesnessseesranessenssanesesssessessens 3

47

48 71905-G01 HANDLE, DIRECTION SELECTOR ......cciccirvrerienensinesseessseeenens 1

49 00740-G4 SCREW, STAINLESS STEEL, #10 - 32 X 1/2 LG...cccevecvicverrcreerriennnne 1
EZGOLEIE Service Parts Manual Page E-4



Gasoline Vehicle

J00
LINNONIONAS  NoOLLINDI

JdNSs3dd

HOLIMS OHOIN
71300V Ol
NYHO/LHM

|
aNNOYD A—A

0¢

oLXg

00189
asnd

olaay =g P &
L
TYNINE3L @ =
AH3L1vE < 2
‘SOd OL |

e \\% HOLVHINID HILHYLS
NO 24 OL Mg

(018 &P

N0 OL LHM

HOLVHINIO
HALHVYIS
NO 24 OL Mg

1HON
JHNSSIH 11O

MOTOL LHM

LINQ ONIANTS
FHNSSIH 1O
WOYd LHM

1100
NOILLIN®DI
WOH4
a3d

HOLINDI LL

1HMW/NHO

ELECTRICAL

HOLINDI
wodd 4, St

X

48

HOLVINO3IYd
JOVLIOA WOHL M1d

woud X1

LHME NU \@/\A
ARSI
QIONTT0S 2N S \@

1L 8

1HW NHO

GIONTT0S

0l a3d H3sind

= 7 0lXd

ozmm_wwxmm 9109 NOLLINS!
OL LHM
ge HasINd
OL 1HWQ34

Ol 1HM

HOLVHINID
H31HVIS
NO 40 OL NYD

700
NOILINDI
0Ld3d

00 H3ASTINd OL
HOLOZINNOO Nid 2

44
aNNOY®

oLM1g

QIONTT0S

0l a3y HOLvHaINID

H3I1HVLS
NO d4a oL
NHO

v2 - L SWALI S3ANTONI - 9

EZGDLEET

Service Parts Manual

Page F-1



ELECTRICAL

Gasoline Vehicle

SNOILOANNOD 1vJIL031d H1IM
NMOHS NOILYTIV.LSNI
Q13IHS AH311vd ANV AY3L1vg

H3aNM
T133HM
Hv3d
aNNOYD
ol

PAs]

JI0IHIA
40 1NOYd

€S - L SN3LI SIANTONI - 9v
¢ W31 SIANTIONI - L

SdAVTO SSANYVYH

Page F-2

Service Parts Manual

TEXTRON

EZG0



| ELECTRICAL

HOLVYOIANI TI0 MOT ANV HOLIMS A3X
‘J9NVYD 73N HO-4 SNOILOINNOD 40 M3IA Hv3Yd

Gasoline Vehicle

BT

G S
G =

\_

IHWN1d

1THWNg
NHg
F NHO/LHM >
.. “ 7 53\ = 00
10 | 1 |nmaiem
- NHO | e
THALHM e
SLHOIT HLIM
HOLIMS AIM 39NVYO 1aNd

J

NOLLYTTV.LSNI HOLVOIANI
10 MOT ANV HOLIMS NOILLINDI
‘J1V7d LY3ISNI ITOSNOD

EZGOILEaET

Service Parts Manual

Page F-3



| Gasoline Vehicle

ELECTRICAL

JI0IHIA
40 LNO44d

S13A0N
d$/8 ANV S8 HOd JNVS
SNOILOINNOD AT NOILINDI

(4528 ANV 5.8 1d430X3)
I10SNOD dNO-+

-4

Page F

Service Parts Manual

EZGOIENEN



| ELECTRICAL Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as a individual part. ALL MODELS
G** Indicates consult Customer Service Department for additional information. UNLESS SPECIFIED
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTyY.
1 26651-G01 PULSER ASSEMBLY (INCLUDES ITEM 2)......ccccovmeurincnneceeeenncnene 1
2 26707-G01 BOLT AND WASHER ASSEMBLY, M5 X.8 X 10 MM LG. ........... 1
3 XXXXX-G** BATTERY, 12 VOLT ... e n e e s 1
4 33475-GO1 SHIELD, BATTERY ....cccoiirretininenscnirenesnestenss s sestnse s ssseseeesssssasesss 1
5 33500-Go1 WIRE HARNESS, POWER ..ottt seiserssnesesnas 1
6 33591-G02 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 7 - 24) ......... 1
7 * NUT, #10 = B2, icciicniitirncreeere e e seser e se e esssennessnseesasens 2
8 00532-G1 NUT, 174 = 20t sreecsere st s sssessseesssasssas e s e s snarens 6
9
10 * NUT, B5/16 = 4.t rnresses st s nessnessaen e 2
11 00565-G7 WASHER, LOCK, 1/4 ......oooirticiicntrtererstss et scsesseenne 6
12 * WASHER, LOCK, #10 ..ottt esscsacstenesscseesseens 2
13
14 * WASHER, LOCK, 5/16 ......oororecrreeeenene e secs s e 2
15 00650-G7 WASHER, 1/4 ...ttt sasessseenis 6
16 12914-G1 TAB, FASTON ...ttt 2
17 12914-G2 TAB, FASTON ...ttt st se st ssesessasssasssnesns 2
18
19 25978-G56 WIRE, 5 3/4 LGi......ococrerieccieeeserreneesranseeressse v e ssmeasseesesensesmenanee 1
20 27153-G01 SOLENOID ...ttt 1
21
22 27739-GO1 VOLTAGE REGULATOR .....ccccoivimitrtrinierersreesss e sesessessennes 1
23 27746-G01 IGNITOR ...ttt et e e s eraesrnn s ssanean 1
24 33590-G01 PLATE, ELECTRONICS ........ociiomeereerereeeereeesesseenenenesenenees 1
25
26
27 25682-G1 COVER, TERMINAL ..ottt senn s see e saeens 3
28
29 25977-G16 WIRE ..ottt ettt raeserseseene s ansas e aenes 1
30 25887-G05 WIRE, 8 1/2 LG. (TO SOLENOID) .....cceeeceerrmrierenereeereseeeeeseeesessnesnes 1

Page F-5 Service Parts Manual EZGOEE



| Gasoline Vehicle ELECTRICAL
When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part. ALL MODELS
G** Indicates consult Customer Service Department for additional information. UNLESS SPECIFIED
ITEM PART NO. 1 2 3 45 DESCRIPTION Qry.
31 17618-G1 CLAMP, NYLON. ..ot rneseternssissinees et sssssesesesenssssassesssssacsnns 1
32
33 14419-G1 NUT, WING, 1/4 - 20 ....ooeicenrrereescreressieereseesseneesseeessssnesessaesssssanesenns 2
34 11845-G5 CLIP, CABLE INSULATED. .......cocveteieeieriernseceseeneesmresnesseseensesessnsesnas 1
35 11098-G6 NUT, LOCK, 5/16 - 18 .....eeeccrrirereemrrceresenenessssesesessrsnessasassssssssesenes 1
36
37 11027-G2 NUT, LOCK, 1/4 = 20 ...cooirreernereecnrereniecereseseneseeseseessensssnsssessessessennes 1
38 01001-GoO1 NUT, WING, 1/4 - 20 ....ovirceecreerinrenceeecnerissneesseesessnnsesesasessssesssenne 3
39
40
41
42
43
44 00438-G6 SCREW, 5/16 = 18 X 3/4 LGi...ereereereeercesersessessssissesssssssesssssesssssnses 1
45 00414-G6 SCREW, 1/4 - 20 X 3/4 LGi...coneriririiienircininnsisserseessnsssesesasesssssensasans 1
46 26652-G01 IGNITION COIL ASSEMBLY (INCLUDES ITEMS 47 - 52).......c..cecenu. 1
47 * COIL, IGNITION ....oovrrereerrercreerrrereesnsessertesmesssesesessasssnssssssseneseess 1
48 * SPACER ...ttt et 1
49
50 * WASHER, LOCK ......ooireeerieenterrees et sesee s eses e esesesssanensos 1
51 * NUT ettt eeeeeee s race e et e st e s et e e ses s e ssevaesasesnesessesenennassnnenes 1
52 * SCREW ...ttt see st re s sane s s tsssenssassananne 1
53
54 XXXXX-XX STARTER/GENERATOR (SEE SEPARATE SECTION FOR
PARTS LIST AND QUANTITY ...ccotiiireecteiecenceesreceessesseseseeseessesanenees X
55
56
57 * BOLT, 5/168 X 3/4 LG ..ceeeereiiririerereerecrercmnresneeresseesssnnsssinnsesesenesasases 2
58 * NUT, 5716 ..oeeiicerecicmniternrereceeeessenissssesesseeesesessasssessssssenssasasessnsasansans 2
59 * WASHER, LOCK, 5/16.......ccccciirirrierveirscrirersrensseessseesessessseesssssesanes 2
EZGOLEITE Service Parts Manual Page F-6



ELECTRICAL

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as a individual part. . unféésMs(::%Eclil?lED
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

60

61 13632-G1 NUT, MB X 1 LG ot netnt s see s s e ea e e s seenanesanas 2

62 26676-G01 SCREW, M6 X 1 X283 MM LGi.....cooriiiireireerrrme e e er e eeeneees 1

63

64 33443-GO1 CABLE, GROUND.........cciiirmememimerreceeeneesse e sme et essese e sennanas 1

65 17063-G1 KEY, IGNITION......eiei ettt s e s s s 2

66 17137-G1 NUT, FACE ..ttt nssene s ssressesene s nee s snnesessannas 1

67

68 33416-G02 CLAMP, BATTERY HOLD DOWN........ccoiiieiieeeneerceneneeseseseeseenens 1

69 00565-G8 WASHER, LOCK, 5/16....c.cocimiirieeitinereeeneeeseeseesees et eneensseneases 1

70 00561-G8 WASHER, 5/16.....cieieieeceiete ettt esae et e sensase e e s s e e ere s 1

71 00438-G6 SCREW, 5/16 - 18 X 3/4 LGi. ..coreceererirerrcreeinrecrneeneeece e seseeseen e eenes 1

72

73 21235-G1 LIGHT, GAUGE ...ttt e 1

74 21553-G1 FUEL GAUGE (COMPLETE WITH HARDWARE)........cccccveverieennee 1

75 33625-G01 DECAL, CONSOLE PLATE WITH LIGHTS.......ccconiinininisnnnnncnnnns 1

76 33617-Go1 PLATE, CONSOLE INSERT........coooeerererrrere e eeerssses s 1

77

78 00568-G6 WASHER, LOCK, 3/4......ccoeieecrecrrernnriesnrescenesssseesesstssssassssssssesnasas 1

79 33713-Go1 SWITCH, IGNITION/LIGHTS ... renrnnee s e e eas 1
Page F-7 Service Parts Manual [~ —{= | TEXTRON]



| Gasoline Vehicle

EZGO Service Parts Manual Page F-8



Gasoline Vehicle

ENGINE AND MUFFLER | |

EvZA| 5' l

Service Parts Manual

Page G-1



icle ENGINE AND MUFFLER

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 26700-Go1 ENGINE ...ttt en e e s e s 1
2
3 26631-G01 GROMMET, TIMING BELT COVER.........ccocvenirrerrinercrecrcereesenessenenes 1
4 26727-GO1 GASKET, CARBURETOR.......contteiimeeccieeneeseeseeresnesesesse e sensennaeans 2
5
6
7 25523-G02 SPARK PLUG, NGK BP4ES. ..ot sessenssnsenes 2
8 26733-G01 SPARK PLUG WIRE SET (2 WITH BOOTS) ....ceecveveereeresnrcnnnenenns 1
9
10 26657-G01 BRACKET, IGNITION COIL ......ooeerreeetetete v e e e s 1
11
12 XAXXXX-XX CARBURETOR (SEE SEPARATE SECTION FOR PART
NUMBER AND QUANTITY ....oourieiirertrererrenereesseseesesssseessesssssssenns X
13 26719-GO1 GASKET, VALVE COVER ......cccomteeerrenirereennneesess s sesessssnssenes 1
14
15 26676-G01 BOLT, FLANGED, M6 X 1 X 23 MM LG ...cocociivrrceenceeneesseecssaneenens 6
16 26601-G01 CAP, OIL FILLER ...ttt errne e ee e sess e e seesaessanemenneeae 1
17 26720-GO1 “O” RING ...t ese e rtese s essre s s et e e see s sreesae s s e e s e e sanesene 1
18
19 26600-G01 COVER, VALVE ...ttt sesssssssasos 1
20 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG. .....cccceceeeeernerercnennene 4
21 33431-G01 MUFFLER ..ottt nresrnesssas s sessssesnsnessanesannsanenas 1
22 30318-G4 SPACER ...ttt st et se e nne e 2
23
24 25531-G1 GASKET, EXHAUST .......ooererceeerrtecereece e e erserneeseesersrnesanesansans 1
25 00768-G2 BOLT, 5/16 - 18 X 1 1/4 LG .ottt st reesee s 1
26 00532-G3 NUT, 5/16 = 18ttt enrrree s ertesee s see s e sese e s saevensenns 2
27
28 00565-G8 WASHER, LOCK, 5/16......ccctetiireeeicreencrineersireesesessesesessessesssssssssnssnns 2
29 00642-G8 WASHER, 5/16.......coovereereieirirenereseinteie et eae s see s ssee s sae e e benans 2
EZGOLECTEN Service Parts Manual Page G-2



| ENGINE AND MUFFLE

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as a individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30
31 25655-G01 BRACKET, PIVOT ....eeiecirieretrnnrecneeereae st ssmssenneseasessese e e essnessaeesen 1
32
33
34
35 26630-G01 COVER, TIMING BELT ...t e 1
36 26626-G01 TIMING BELT ...ttt csssen e sseesnsens 1
37 26678-G01 BOLT, M6 X 1 X 12 MM LG ..ot sanens 3
38
39 33392-G01 SADDLE, FRONT SHIFTER CABLE..........ccoooneeterneressseeienenens 1
40 33391-GO1 SADDLE, REAR SHIFTER CABLE ........cciiiirctrcrrsistnencseninens 1
41
42 26591-G01 FILTER, Ol ...ttt reee e s ee s et e s s e 1
43
44 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG. ....coecvrcnirictincinsenenns 3
45 26710-G01 “O” RING, OIL FILTER ...ttt snsensssssnens 1
46 00922-G3 WASHER, 7/16....cc et cieecetrne st st ssne e ssne s e sse s e e smn s e sar e e 4
47 00566-G2 WASHER, LOCK, 7/16 ..o cereeetee s neseesoe s e e nenses 4
48 00463-G4 BOLT, 7/16 - 14 X 1 1/2 LG c.criicrrireeemernenrereesssaessreses e seeeesoessaeenas 4
49
50 26706-G01 NUT, MB X T st essne s st e e e s ean s 2
51 35124-G01 PLATE, INTAKE CHAMBER........c.cccoiitrinncmrenerenense e e 1
52 35125-G01 STUD, PLATE SPACER....c o rceeeeerereree e s eseceae s e 2
53 25262-G01 CHAMBER, INTAKE (COMPLETE)......ccccveventreeecrerceneneeeeneresesscenne 1
54 35126-GO1 BRACKET, INTAKE CHAMBER .......ccooeierecernecreee e seneseeeens 1
55 35123-G01 PIPE, BREATHER ..ottt eerecssese e ses e 1
56 11391-G4 CLAMP, HOSE ........oiciineeecimerireeevree e s essesses s ses e ssnessnesas e e e 2
Page G-3 Service Parts Manual EZGOLMEIRE




| Gasoline Vehicle

EZGOESE Service Parts Manual Page G-4



O

—5) {8 ¢

4 3

Page H-1

Service Parts Manual

EZEGOLENE



asoline Vehicle

ENGINE / STARTER MOUNTIN

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part. . MOBELS
G™* Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1
2 00463-G4 BOLT, 7/16 = 14 X 1 1/2 LG ...t cseeesersinessnessensssnesenans 4
3 00566-G2 WASHER, LOCK, 7/16.....oiieeeeericrnereeerensesseeecseeses e sesessnaeeseseens 8
4 00922-G3 WASHER, 7/16.....eiiirierirrirrreeecrencnnesses e sissessssssanesssnssseessssessnssses 8
5 33362-G01 BRACKET, FRONT ENGINE MOUNTING.......ccccvrememreaeeennereenenennenss 1
6 00288-G8 BOLT, 7/16 = T4 X 1 LG .coeeieciecrrerecrieerrrenerienessenssessssessnesssnessansasneas 4
7 14390-G1 NUT, LOCK, 3/8 - 24 ...t snrrrctisetessenss e senessnn s sseessnsessnens 1
8 XXXX-XX STARTER/GENERATOR (SEE SEPARATE SECTION FOR
PART NUMBER AND QUANTITY) .ccveueieerneeresereneetseseseeseeeanns X
9 00938-G4 (10 P V/2 EC 1D 3 X C OO O 1
10 00560-G3 WASHER, 1/2.... ettt rr v s re e s e seencassn e 2
11
12 00566-G3 WASHER, LOCK, 1/2.....coirerertricrrninerre et snesssssssssessnenens 1
13 00533-G1 NUT, 172 = 13 ettt e e s sene s e nesse s s e s sanesenas s e e 1
14 | 25708-GO1 | YOKE, CLEVIS ...oovoevomsesomsmssrsssssssssssseressssssssssssssssssssssssssssesnes 1
15 24667-G1 PIN, ADJUSTING .....oocrerreircertiinerteneresmeene e sene e sesssne s eae e e 1
16 00532-G6 NUT, B/8 = 24....eciierrercnreccerecneresenecsineeseseresssseessennesssssenesensansanens 1
17 00566-G1 WASHER, LOCK, 3/8.....cooirerereeeccreereereesae e e seeseee e saneas 1
18 14443-G3 PIN, CLEVIS, 5/16 X 1 LG wooceiieciecercecernecnresrree s sisssnen e see e e 1
19
20 10387-G4 PIN, COTTER, 1/8 X 1 LG .cutrieiirereerenenenere et s e e sesessesennes 1
21
22 33365-G01 BRACKET, REAR ENGINE MOUNTING .......ccccoimeeeerienreenererensaens 1
23 00427-G8 BOLT, 3/8 - 168 X 2 LG ...cerieeeeeeeretee s terese e smese s see e ssassneseeens 4
24 00560-G1 WASHER, 1.25 O.D. X .38 L.D. ..cc.cceiirrrerrtrerrcesneecrssesse e 4
25 15121-G1 WASHER, 1.25 O.D. X .38 L.D. ..coviireeeiereeencee et eenssesnenens 2
26 00566-G1 WASHER, LOCK, 3/B.......cciiireriererereieessesesesesessenssasessessssessesnsenens 4
27 00550-G5 NUT, LOCK, 3/8 = 16 ....cociirticrernnrieressteseeesstseseesaeeeeesseeseessasnsesnas 4
28 14601-G5 RIVET, 3/16 X 13/32 LGi....eotrteereeeericreeenenesen e reeseesaseseses e snesnens 16
29 14137-G1 MOUNT, ISOLATION, 25 LB........ccoooierereerecrierersseeeressessessesessnesnnas 3
EZG0O Service Parts Manual Page H-2



ENGINE / STAR OUNTIN

Gasoline Vehicle

MODEL
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as a individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 14137-G2 MOUNT, ISOLATION, 35 LB ....ccrieercecenene e ecneeereseesceeseneieens 1

31 XXXXX-XX ARM, PIVOT (SEE SEPARATE SECTION FOR PART
NUMBER AND QUANTITY) ...coiiiiierniiircirsienrceessseeseseeseenesneesesessensss X
32
33 33350-Go1 FRAME, INNER.......cciitretecreeiiertircts st s sensssesssae s snassseessseesessesanaesnes 1
Page H-3 Service Parts Manual EZE0EEE



:: Gasollne Veh|cle | ENGINE / STARTER MOUNTING

EZGOMEEE Service Parts Manual Page H-4



Gasoline Vehicle

VIEWED FROM TOP
OF CANISTER

FRAME RAIL

-]
_/l/_

FRONT OF VEHICLE

___>

ORIENT CANISTER

INLET AS SHOWN

10

VIEWED FROM SIDE
OF CANISTER

FRAME RAIL

10

[THTTHITI

14

Page J-1 Service Parts Manual

| - —{= | TEXTRON



| Gasoline Vehicle FILTERED AIR
When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part. _ uuféésmsf::%%?len
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 14415-G1 AIR CLEANER ...ttt et se st es 1
2 24543-G5 AIR CLEANER ADAPTER ASSEMBLY
(INCLUDES ITEMS 3 - B) ...ceeuereccrerreneeeeneseeneessesessseessonssesseesssenes 1
3 11027-G2 NUT, LOCK, ...t erreree et sneeseer e sense e sese e sme s e s smesenes 2
4 18364-G1 ROD, AIR CLEANER......c.cocoiiitirinmcritir et csenees 1
5 24536-G2 ADAPTER, AIR CLEANER........cccceeterierricrieer e eece s eeeeees 1
6
7 * GASKET, AIR CLEANER ..ottt resensesaene 1
8 14416-G1 ELEMENT, AIR CLEANER........cccitmrenermirtreeeemerseeeeceesensseencmesenes 1
9 00559-G7 WASHER, 1/4.....ootierreeecreneertree e e seeese st e sene s seen 1
10 11391-G2 CLAMP, HOSE ...t st st ecrnecse e ssar e s e e mn e 2
11
12 18620-G1 RETAINER ..ottt s st sasas s 1
13 14419-G1 NUT, WING......coreerirrrectre e sessnnesseessar e sarssasessse e samessmenssonensnees 1
14 33669-G01 HOSE, AIR CLEANER ...t | 1

EZGOLEIRE Service Parts Manual Page J-2



Gasoline Vehicle

FRONT SUSPENSION

s

S~
S

-

8¢ - 65 SIW3LI SIANTONI - vs

EZE0OIEINET

Service Parts Manual

Page L-1



Gasoline Vehicle FRONT SUSPENSION

AR

EZGDLOENE Service Parts Manual Page L-2



Gasoline Vehicle

FRONT SUSPENSION

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as a individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 30135-G2 PLATE, SPRING MOUNTING......cccococertreerermeerreeeeecsnenene s 2
2 00428-G4 SCREW, 3/8 - 16 X 2 1/2 LG c.eeeiiiieerreeceercreeeceneeeree s tessane s 8
3 11098-G5 NUT, LOCK, 3/8 = 16 ... seeree e e sesseseenesseseesensans 8
4
5
6 30159-G2 FRONT LEAF SPRING (4 LEAF)......cccoresirnicnriccmeetiesraniseessenne 2
7 30035-G2 SHACKLE, SPRING......cccoeeriteririnrste st ssesssnessons 2
8
9 30035-G1 SHACKLE, SPRING.......cccottemitrmricemrerrrere et e ssesnsssssne 2
10 20098-G1 BUSHING, RUBBER ...ttt sresace s 12
11
12 15727-G1 BOLT, SHOULDER, 1/2 X 2 3/8 LG. ....ccoroerrremeerccscsin e 6
13 | 13521-G4 NUT, B/8 - 16 covureernrrescesnsessenssssesssnssssesssessssessssessassssssssnsssnssssnsssasess
14
15
16
17
18
19 32963-G01 SPINDLE.....coiiiiciictcreenssnesss st s rsse s ssse s ess e s sasassensbesensne 1
20 16623-G1 BEARING ...ttt sesa b sasas s 2
21 10389-G3 GREASE FITTING ...ttt seseses e s eeesnenasscsnssens 1
22 16626-G1 SEAL, Ol ettt ssese e s see e ssn e stsenasasaens 1
23
24 32783-G1 HUB ASSEMBLY (5 BOLT) ....eoceeeeeueeeeeeeeseeereseseeseeseesnssassesenens 1
25 50892-G1 ROLLER BEARING AND RACE ........coreeerireenercemeenee e seneseesnees 2
26
27 12093-G1 NUT, CASTLELLATED, 17/32 - 14 ... 1
28 00798-G8 PIN, COTTER, 5/32 X 1 3/4 LG .ovveereerreerericrnemseesaessennrssessssnencnns 1
29 30146-G1 CAP, DUST ...eceereincrnreerennenresennesesesesaesenasssessesnesssesesanessnssssnnss 1
30
Page L-3 Service Parts Manual EZGOIEIE



| Gasoline Vehicle

FRONT SUSPENSION

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 12092-G1 SEAL, GREASE ...t rnrsres s sanee e sese e s s s esee s e nnes 1
32
33
34 32962-G01 SPINDLE ...ttt e se e st e nans 1
35 16623-G1 BEARING ...ttt st neee st sesene e sse e esnens 2
36 10389-G3 GREASE FITTING ..ottt st e se e sece s see e see e sme s ae e 1
37 16626-G1 SEAL, OlL ...ttt eresre s s nssne s sne s ressrn e es s nnnesenenane 1
38
39 32783-G1 HUB ASSEMBLY (5 BOLT) ..ccreeeierrnrrensmrirnensees s nesssnesenessensassanes 1
40
41
42 12093-G1 NUT, CASTLELLATED, 17/32 - 14 ...ooeceeeeene st 1
43 00798-G8 PIN, COTTER, 5/32 X 1 B/ALG. ...oocierirreeecmreenre e 1
44 30146-G1 CAP, DUST oot escesesssssssssessssssessessss s sas s sassasassssesessssssssasstaes 1
45 | 50892-G1 ROLLER BEARING AND RACE .......coonremeceeseeesesssssssssessssssssssssens 2
46 | 12092-G1 SEAL, GREASE .......oooreeereeeesseessssesssssesessesssssssesssssssssssmsssseasassens 1
47
48 32967-G01 AXLE, FRONT ...ttt scre e scrccne st smeesse e s st es e e scn e s reessenn s 1
49 16982-G1 BEARING, THRUST ...ttt seesee s eeceeanee 2
50 00879-G7 WASHER, 7/8..... o rereecrerrere e rrer s snesesnnsses e s ses e eresseesrnessnenes 2
51
52 00886-G1 NUT, 5/8 = 18.... et esssar e v re s e s mesme s sen s e venes 2
53 19060-G1 PIN, COTTER, STAINLESS STEEL, 1/8 X 1 1/4LG......ccccveverceeremnne 2
54 20788-G3 TIE ROD ASSEMBLY (INCLUDES ITEMS 55 - 58)......ccccceeeeneeereereens 1
55 20795-G1 TIE ROD END, DRIVER’S SIDE.........ccocvirireinernnrnnereeserssreesinenss 1
56 20795-G2 TIE ROD END, PASSENGER SIDE .........ccoveeeneecvrrneeccrnnreeneans 1
57
58 70583-G04 THREADED TUBE WITH FLAT ... cereeccrnereeeeces e esaesneeene 1
59 10387-G2 PIN, COTTER, 3/32 X 2 LG ...oeeeeeircreerrrrsreeseeseeecne s e sea e seneessanenes 2
60
EZEGOLEET Service Parts Manual Page L-4



FRONT SUSPENSION Gasoline Vehicle
. . . MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 50209-G1 NUT, 7/16 = 20 ...oeieeiceiecericinetcseeereteseesanereenesresessssasesesssassessnensssnns 2
62 25177-G2 KING PIN ...cciiiiiiiiinieercerecnerinieeessaeesesesassnmraesasessasasessssesssssassssrnsareesans 2
63 00879-G5 WASHER, 5/8......cociicriiiinirinennenreserininesessenesasseessscsesssssesssssenessssnense 2
64
65 10389-G3 GREASE FITTING ...oooiiiiictienereeseeereteeesieeseceressscesessuesessansesasnneenses 2
Page L-5 Service Parts Manual EZGDLEE




NT SUSPENSION

R

RO

EZGOLIET Service Parts Manual Page L-6



FUEL _SYSTEM» | | | | | GasolineVehicle

Page M-1 Service Parts Manual EZGONESTT



| Gasoline Vehicle

FUEL

SYSTEM

\

FUEL COVER INLET
INSTALLATION

VEHICLE
BODY

w5

46

.

50

22

A /( FOR 875 MODELS ONLY

FOR 952, 954, 956 AND
960 MODELS ONLY

FILLER INSTALLATION

EZGOLEIE

Service Parts Manual

Page M-2



| FUEL SYSTEM

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as a individual part. _ UNC;;SMQ,%%;ED
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1
2 00559-G7 WASHER, 1/4......oiiireeiriicirrcecnecrsrersnecsssseesssseesssssesesarsasssssasssseasssses 2
3 14390-G4 NUT, LOCK, 1/4 = 20 ..ottt seseseesstsent s e sn e nme s e s 2
4
5 14601-G5 RIVET, STAINLESS STEEL, 3/16 X 3/8 LG. ....ccccvctereenrecrenrenerennennes 2
6 18302-G4 STRAP, FUEL TANK ......ooiiiiiniectrccrtee e ncrnens e ssen e seseae s e st e e e 2
7 20048-G3 SENDER, FUEL LEVEL ......covecirtrerccrcereeeneneeereesesescssesesessasssenes 1
8 22281-G3 TRIM. et rrer e e s ratr e s s sase e s s e esmme e e e sesanee e s ae s amnanenas 1
9 26060-GO1 BUSHING ...ttt e st er s esse s sne s e s e s e sas e s sesaesenes 1
10 27210-G03 TUBE, SIPHON ........ooricrciirirstcrte e reesreresseesse s ssnessesseessenseesmnenns 1
11 * SCREW. ...ttt rees e st e v s se e sae s s st saae s aesre e e e e 5
12 33432-G01 TANK, FUEL ..ot cneeenneseseessestesessessnenesssssensasnsnsnsannes 1
13 33459-Go1 MAT, FUEL TANK ..ot sceeeseeresssaesaesessesessas s e soransnasnes 1
14 33461-Go1 PAN, TANK SUPPORT ......cceiieerirticrcrrenneseese st asessnecnessesssssensensans 1
15
16 00559-G8 WASHER, 5/16......coieeiceiiiirrereececessriternssee s eresssseersvssesssnmsensnseesessnns 6
17 | 11098-G6 | NUT, LOCK, 516 = 18 coocevrsersresrsceesssrrscs e sese s 6
18 33359-GO1 FILLER/RETAINER (FOR USE ON 952, 954, 956 AND
960 MODELS ONLY).....orcierirceeereeneneseereeseeesteeresesee e s s essseeseseassens 1
19 25346-G8 TUBE, CARBURETOR INLET (ORANGE STRIPE).........ccccocererrueree 1
20 27184-G07 TUBE, FUEL PULSE (WHITE STRIPE)....ccccooreierreeereenecerceneneeeenae 1
21
22 00713-G1 SCREW, #12 - 24 X 1/2 LG. (FOR USE ON 952, 954, 956
AND 960 MODELS ONLY) ....ueirrereerircieerernieereerneeseesassentasessseassnssasens 2
23 33433-G01 CAP, FUEL ..ottt sttt ssseseeseasasenssssessesaenes 1
24 33337-G01 HOSE, FUEL INLET ..ottt nsee e scsneeeneseseesaeemasnnssnaaenne 1
25 11391-G2 CLAMP, HOSE ...ttt sesssesses s seesesesesessnesssssasanens 2
26
27 00414-G6 SCREW, 1/4 - 20 X 3/4 LG ..couvereereeererrererereecesseesessenseeeesesseennseas 2
28 11027-G2 NUT, LOCK, 1/4 = 20 ....ooiiirreereecrercrneeenesestncssessseseeseesseesassssssessenns 2
29 25683-G1 FUEL PUMP .....cciiiiiiiiinrcerteneeceeeeeseeeressnssnnssasestessassnsssnesssnassassens 1
Page M-3 Service Parts Manual EZGOIEIEN




When ordering parts, please specify the model and serial number of the product.

MODEL

G Indioates conoult Gustomer Senice Depariment for addional information unis3 peen
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

30 33389-G01 PLATE, MOUNTING .......oiioiiireerereetesieerenisnesssneseeeesessesmessnsenaee s nees 1
31
32 00106-G6 SCREW, #12 - 24 X 3/4 LGi. c.cueeeeerrerecrerenrecesceetesisenesesaesssssnesesasessenaes 1
33
34 72084-GO1 FILTER, FUEL LINE........ciieeeerire et ee s e e s s eane e 1
35 18929-G1 CLAMP, TUBING........oiiiiitriinecnininnicsesnsesssaeesssse e e e ssmessaas 2
36
37 17470-G1 TUBE, FUEL SYSTEM (ORDER TO NEAREST FOOT) ......cccecucu.... AR
38
39
40 11391-G4 CLAMP, HOSE ... ecteree s rrecns s e s enresssnss e s s nessanesane 1
4 18292-G1 CLAMP, HOSE ......coiiieeienrenrere st necressnesssesssnsssanessssaesesssnessannasse 3
42 11845-G7 CLIP, INSULATED CABLE ........oo e 1
43 15058-G1 RIVET, 3/M16 XB/BLG. ... ieerieeeeecererirerisenniseee e s see s sersssnn s oes 1
44 17618-G1 CLAMP, NYLON......ciiiiiriiintincrressiienieeseenenesessmesssssasssssssenssmressessssans 1
45
46 33528-G01 FILLER/RETAINER (FOR USE ON 875 MODEL ONLY)..........ccc...... 1
47
48
49 14390-G4 NUT, LOCK, 1/4 - 20 (FOR USE ON 875 AND 875P

MODELS ONLY) ..coiiireireeernnnsesrrsseesesessssessssessssesnssssensssnesessessnnesss 2
50 00559-G7 WASHER, 1/4 (FOR USE ON 875 AND 875P

MODELS ONLY ) ...coceiiiitenetenireretee s senseesressessraseseesseessessnsvanessensasenas 1
51
52 33728-G01 COVER, FUEL INLET (FOR USE ON 952, 954, 956 AND

960 MODELS ONLY) ...oeeiirerienermececsenvernessanscssseaesersaessnssnessceeas 1
53 71055-G01 RIVET, 3/16 X 3/8 LG. (FOR USE ON 952, 954, 956 AND
' 960 MODELS ONLY) .cviitiiirercrinnrereeecerentnserrerereseesesesenssessseesensrenss 4
54 33556-G01 COVER, FUEL INLET (FOR USE ON 875 AND 875P

MODELS ONLY) «...cvoourreeemnneeeeeseseesesesseeseseesssssesesssseesassessesesssessesees 1
55 14601-G8 RIVET, 3/16 X 3/8 LG.

(FOR USE ON 875 AND 875P MODELS ONLY)......cccceeerceereecrecnrenen. 4

EZGOLEITN Service Parts Manual Page M-4



| HORN AND LIGHTIN | asoline Vehicle

WHT/GRN FROM
FUSE BLOCK

WHT FROM HORN

FUSE BLOCK INSTALLATION

Page N-1 Service Parts Manual EZGOLEEE



HORN AND LIGHTING

| Gasoline Vehicle

HARNESS
49 CLAMPS

%

HEADLIGHT

INSTALLATION
BLU FROM BLU / WHT

IN HARNESS
— HEADLIGHTS

BLK TO BLK
IN HARNESS

WHT FROM RED
IN HARNESS
(DRIVER'S SIDE)

WHT FROM GRN
IN HARNESS | TURN
(PASSENGER SIDE) SIGNAL

BLK (TURN SIGNAL) TO
BLK ACCESSORY HARNESS

21 - INCLUDES ITEMS 25 - 28
30 32 33 22 - INCLUDES ITEMS 25 - 34
23 - INCLUDES ITEMS 25 - 34

EZG0O Service Parts Manual Page N-2



{ HORN AND LIGHTING

BLK FROM
HARNESS
WHT FROM
f-lORN SWITCH
LOWER SHIELD
S

51

EXISTING HARDWARE
REAR LIGHT
FOR USE ON 875 AND 875P
MODELS ONLY
38 - INCLUDES ITEMS 39 - 43 HARNESS
TAILLIGHTAND BACKUP \

LIGHT INSTALLATION
FOR USE ON 952, 954, 956 AND 960
MODELS ONLY

53

Page N-3 Service Parts Manual EZGOMEIEN



HORN AND LIGHTING

Gasoline Vehicle

S1HODIT L
OL HOLIMS 1HOIT IMVHE ANV
HOLIMS TVYNDIS NJNL NOYd NYd

HOLIMS TVYNDIS NdNL OL
Y0014 3snNd WOYd d3d

SSINYVH
ONIHIM

O

0s
g 13A

HOLIMS TVNDIS NHNL INOHA 13A
IVYNDIS NHNL IHSDIH OL
HOLIMS TVNOIS NdNL WOdHH LHM

IVNDIS NHNL 143701
HOLIMS TVNDIS NHNL WOY4 d3d
TYNSIS NHNL LHDIH OL
HOLIMS TVNDIS NHNL INOHL NYO

A @@@
IVNOIS NHNL 143701 \/ WA
1

HOLIMS
HM IYNDIS
NHNL WOoY4d

HOLIMS TVNDIS NHNL
Ol ANNOYD X1d

SNOILOINNOI HOLIMS TVNDIS NHNL

14VHS ONIH33Ls

Page N-4

Service Parts Manual

EZG0



Gasoline Vehicle

HORN AND LIGHTING

AVNDIS NHNL ANV SLHOITIIVL
‘SLHODIT ivHE OL X8

IVNOISNHNL
OL LHM

1HOIT ivHd
oLnig/1lHm

1HOIN
IXMvdd O1 N4g

a3sn 1ON

IVNDIS NHNL ANV SLHOITIIVL
‘SLHOIN ivHE OL X9

IVNOISNHNL
OLMIA

1HOIN Divdd
oLnig/1lHm

1HON
vdda OL Nad

as3sn 10N

v.L3a M00Td
3asnd 33s
ANNOYD
LINN ONIGN3S 1Iv13a
oLy1g TVYNOIS
1INN NHNL 335
ONIGN3S
OL Nug
LHOITIVL LHOINAavaH
HIONISSVd YIONISSVd

(AINO STIAOW dS28 ANV SZ8 NO 3SN HO4)
SNOILOINNOD SSINHVH ONIHIM

IVYNDIS NHNL OL
aNnoyov X4

-8 1HONAavaH oL
] aNNOYD g

L 1HoavaH L4

< OL M9/ LHM
TYNOIS NHNL
143701 a3
WNOIS NHNL
LHOIH OL NHD
..‘- LHOI QV3H LHOIY
. OL M8/ LHM
Ry LHOIavaH o1
aNNOHD 18
YNOIS NHNL OL
aNNOHD X178

EZGE0O

[ TEXTRON]

Service Parts Manual

5

Page N



HORN AND LIGHTING

Gasoline Vehicle

SIHOIT TYNDIS NHNL ANV
SLHOIT 4N XMOVE 'LTHOITIIVL
‘1HOIN BIvHE 0L M9

IYNDOIS NHNL OL IHM

SLHOITIVL
0oL N19/1HM

S1HOIN
IMvdd OL NHd

S1HOIT dN
0vE OL OIA

SLHOITTVNDIS NdNL ANV
S1HOIT 4N MOVE ‘LHOITIVL
‘LHOIM DIvHE OL M9

TVYNDIS NHNL OL 13A

SLIHOITIVL
oLnN1g/1HM

S1HOIM
IXvHE OL NHd

S1HOIM dN
Ova OL OIA

vV.L3A M00719
3snd 33s

ANNOYY 1INN
1IN ONION3S
ONIAN3S Ol XM1g
Ol Ndg

1HOITIIVL
HIONISSVY

SSANHVH
3o “Iviaa
NOH3 LHM rad
oLssanevH  MWNOIS
WOHA LHM
TIvi3a

IVNDIS NYNL 338

1HOINAvaH
HIONIASSVd

(AINO S13AON 096 ANV 956 ‘Y56 ‘266 NO ISN HO4)
SNOILOANNOD SSANHYH ONIHIM

TVNDIS NHNLOL
aNNOoYo Mg

o) dWY1 TYNDIS
=(H NHNL OL a3

4... S1HOINavaH oL
Q2 aNNOYD 18

HOLIMS LHODMAvY3aH
NOY4 N9/ LTHM

IYNDIS NHNL OL
ANNOYD M1d

=9 JNY1 TYNDIS
(| NHNL OL NHD

:... S1HOIMAVaH OL
Q aNNOYD X18

HOLIMS 1HDITav3IH
WOH4 N9/ LTHM

-6

Page N

Service Parts Manual

TEXTRON

EZG0



K
..nnh SIHOIMIVL
9 M) M)
NENL/3XVHE dn-iovg NHNL/3XMVHE
QO
=]
w OINVLHM OINLHM
® TMA/LHM ,_\ TIALHM
O ¥ N N OIA N N\ 2 N4
AV v < K J\ v v
NHE AG/LHM NE: q NIG/LHM g Nug - -
HOLO313S NOILO3HIA
NO 7SI INOH | _ w -
g g
O O
—e
O 0O
NHg
NG/LHM 0078 3sNnd oanzi
O OJ
L
HOLIMS XV
G r Y O
m — a3y N\m
- HOLIMS 1HOIN
| F gosen | 1
O A19/LHM NIg/LHM 2 a3y
L W
g
=) NV )
< | g ma yig| |na
<<| aNNOH® 34V NMOHS S3HIM
, v

m S1HOTAVaH STYNDIS NHNL LNOHLIM
m 3qIS HIONISSYd 30IS SHIAIHA ONIHIM AHOSS300V

[ >4 =] = [ TEXTRON]

Service Parts Manual

-7

Page N



HORN AND LIGHTING

Gasoline Vehicle

2 M
LHOAIVHE LHOMIVL 1HOMIIVL 1HONIVHS
NOg Ndg
a3y AHD N1G/LHM AHD a3y
Y L Y .
NN 3 N 3 _ _
NHg Ag Ndg — —
. . T T-
g g
O O
N4g O 0O
NIg/LHM 0078 38N 0aA 2L
O O
}
HOLIMS 3MvHg
o O O0——Q/ O—
a3y o
HOLIMS LHOIT
¢ ¢ : O_O Q/ 0 L
N19/LHM N19/LHM 2 a3y
H N2 b ,—. N
/\ v N/
g ng g n1g
- ANNOYD THY semmmme NMOHS SIHIM
\_/ v
C S1HOTIAvIH STYNDIS NHNL LNOHLIM
30IS HIONISSVd 30IS SHAAIEA ONIHIM AHOSSIOOV

Page N-8

Service Parts Manual

EZE0



OaAnct

N

L)
© SLHOITIVL
L N
W NHNL/3IXvHg dn-ova NYNL/3MVHE
Q
£
° OINLHM OINLHM ‘
”n TAALHM ,_s 13A/LHM
© OIA
R Y Y ! oy Y
13A NI19/LHM g NI9/LHM g THM
HOLOJ13S NOILOIHIa _
NO ¥SW WO . —q—
— SR Mg
N19/LHM 4
“N AN O OI|
13A g LHM 8
HOLOINNOD o
a3Z14v10d O
-~ LHM 0018 asn4
THM THM O—

/7 \ H3HSVY1d | © L

m TVNDIS NHO yia 7 d3d

. NHOL HOLIMS I)ivyg

£ hN A V
N N
— \_ a3y 7 a3d HOLIMS LHOIT
=
T | [ NdO N18/LHM ¢ N19/LHM O\O e O
sl a3y z a3y
= | NHO o h H
= I 17 NN
m tHM] Ynia e nig g nig  tHM] e ANNOYD THY e NMOHS STHIM
< SIHOMQYEH STYNSIS NHNL HLIM
= IYNOIS NHNL TVNDIS NHNL ONIHIM AHOSSIOOV
oc
o 3QIS YIONISSYd 3QIS SHIAMA
i

EZEG0DLEEE

Service Parts Manual

Page N-9



HORN AND LIGHTING

N
NHNL/3IVHE LHOITIVL LHOTIVL NHNL/INVHE
a3y AHD Nug Ndd AHD a3ad
”“ N u“ N\ N2 N2 - S
v
NHg H H - I |*| .
T3A g g
T MIE/LHM
~ O O
LHM g
T13A g
HOLO3ANNOD
a3ziyviod O O
¥001g 3Isn4
4 I o oan gt
HM 7 LHM O—
oIS /~ \HIAHSY14 S5 _ O A
EEL]
_z<m_z:._. NHO \_/ 8 HOLIMS Iivdg
> O
NuEdg NEd p— f
\ J a7 aad HOLIMS LHOIT
NHD * O_O D\dl..|<| +
NI9/LHM NI9/LHM N19/LHM
a3d 2 a3d
NYD .ﬁ H
H /_s :_v v !Jm /—\ A\ 4
:._>>_ _ ng Mg n1a g nig  1Hm| [>g aNNOYO 34V NMOHS S3HIM
STVYNDIS NHNL HLIM
TYNOIS NHNL S1HONAv3H TYNOIS NHNL ONIHIM AHOSSIOOV
30IS YIONISSYd 30IS SHIAAIHA

Page N-10

Service Parts Manual

EZEGONEOET

| Gasoline Vehicle



{ HORN AN IN
Whén ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as a individual part. _ uuféésmsg%%gleo
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 33456-G01 WIRE HARNESS, CONTROL .....cootvuieiiirreestesrenene e seeseenes 1
2 33762-Go1 SWITCH, HORN......ctriitreirctnccer ettt sassessas 1
3 14601-G8 RIVET, 3/16 X 29/64 LG. ....coootrueiiirireeccee et saeseessnseseenssenens 2
4
5 32674-G1 COVER, STEERING COLUMN (WITHOUT TURN SIGNALS)........... 1
6 32675-G1 COVER, STEERING COLUMN (WITH TURN SIGNALS) ................. 1
7
8 17867-G1 SWITCH, TURN SIGNAL ..ot 1
9
10 00138-G4 SCREW, #6 - 32 X 1/2 LG oot 2
" 00525-G5 NUT, #6 = 32 ..ottt ettt ccsessinesst st s e s nmessesasaassaseassanes 2
12 00565-G3 WASHER, LOCK, #6....c.ccetrererctieren sttt seesses et ssneseseenes 2
13
14 22674-G1 FUSE BLOCK. ...ttt st seeses s sas s s sssasesessnensseene 1
15 33488-G01 BRACKET, MOUNTING ......ccocoiririinennnsisscssesssscnssesesnas 1
16
17 18392-G1 FUSE, 15 AMP ..ottt ettt ssse e ssssan s s eines 4
18 00106-G6 SCREW, #12 - 24 X 3/4 LG.....oeeieieiirceererce et ssie e 1
19
20
21 30394-G1 HEADLAMP ASSEMBLY (INCLUDES ITEMS 25 - 28)
' FOR USE ON VEHICLES WITHOUT TURN SIGNALS).........c.cc....... 1
22 30395-G1 HEADLAMP AND TURN SIGNAL ASSEMBLY, DRIVER'’S
SIDE (INCLUDES ITEMS 25 - 34) IF EQUIPPED ..........cccceovemrcnnenne. 1
23 30395-G2 HEADLAMP AND TURN SIGNAL ASSEMBLY, PASSENGER
SIDE (INCLUDES ITEMS 25 - 34) IF EQUIPPED ........cccccevtrueerunnne. 1
24
25 | 30394-Gi 1 T c S | 1
26 22523-G1 BULB (REPLACEMENT) .....oooiiiirerecrnecrecrinescsse e AR
27 00560-G3 WASHER, 1/2 ..ttt st e s 1
28 00551-G1 NUT, 1/2 = 13ttt ettt saene s 1
Page N-11 Service Parts Manual EZG0OIIEIE



| Gasoline Vehicle

HORN AND LIGHTING H

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part. _ unfé;smga%%'iguso
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
29
30 18927-G1 ADAPTER KIT (INCLUDES MOUNTING SCREWS)................... 1
31 18927-G8 PLUG AND HARNESS........ccccevnintrnncntentn ettt 1
32 21806-G1 BRACKET, TURN SIGNAL ......cccoirtrtinrcrcntrenerntreceesene e | 1
33 00598-G4 SCREW, SELF TAPPING, #10 - 16 X 1/2 LG...cceetvreecrmceeeccnenee 2
34 19180-G2 BULB, YELLOW (REPLACEMENT)......cccoeeieiireiercreneencnennes AR
35
36
37 32739-G2 TAILLIGHT ASSEMBLY, COMPLETE (FOR USE ON 875
AND 875P MODELS ONLY) ...ocoetiicriincnnieetenicenneeenesssseeseesenenes 2
38 30509-G2 TAILLIGHT ASSEMBLY (FOR USE ON 952, 954, 956 AND
960 MODELS ONLY) INCLUDES ITEMS 39-43.........ccoverivrecrnenne 2
39 30509-G1 TAILLIGHT ASSEMBLY (INCLUDES ITEMS 40 - 43)................. 1
40 30530-G1 LENS, TAILLIGHT/STOP LIGHT .....cccoeieererreeeencieneneees 1
41 30531-G1 LENS, BACKUP LIGHT ....ccooeeiiireenreecerreneesrseenes 1
42 21759-G1 BULB, TAILLIGHT (REPLACEMENT)......ccocvrierrrueenrerecvnnenns AR
43 14601-G7 RIVET, 3/16 X 11716 LGi.vevveeerererrereerersesseesssessessssesesrsssesens 12
44
45
46
47 11845-G4 CLIP, INSULATED.....co it see s e snessene s rsese e ssnesssnessne 4
48
49 00116-G4 SCREW, #10 = 168 X 1/2 LG.c.oirciiiereeimecrcrcreevnesseneseeeenaeeesasecnneenns 4
50 21640-G1 FLASHER. ... ittt s e tr e renee e ese s s nes e sae s saances 1
51 32860-G1 HORN...cceee st rsee st e s e s s e s sn e rre s s s a e 1
52
53 14607-G1 CLAMP, NYLON ...ttt tec e ess e s s sseesaasanae e s vesasnnennne AR
EZGOLEE Service Parts Manual Page N-12



LOAD DECK (PC-952, 954, 956GX AND BC-960 GX) Gasoline Vehicle

‘»
N
B
/,>’ /

Page O-1 Service Parts Manual EZGOMELE



- ©
A




ECK (PC-952, 954, 956GX

| LOADD

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as a individual part. a52 | 956
G** Indicates consult Customer Service Department for additional information. 954 | 960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 00724-G5 BOLT, CARRIAGE, 5/16 - 18 X 2 LG. ..ccveiireerrrrceccecenccecsnenes 4 |10
2 30036-Gi1 WASHER, RUBBER .........coviimiiitccinteceninresnssts e ses s e 4 |4
3 00660-G8 WASHER, STAINLESS STEEL, 5/8........cccconenrrireirrcereencneneesennes 4 |10
4 000891-G3 NUT, LOCK, 5/16 = 18 ..ceeeeerccrer s srecssnesnessne s s e st esnes 4 110
5
6 30141-G1 FRAME DECK (FOR USE ON 952 AND 960 MODELS ONLY)......... 1 |1
7 30205-G1 BRACE, FRAME DECK .....c.covierrrccetrstreccrcerenres s sannas 2 |2
8 00653-G1 WASHER, STAINLESS STEEL, 3/8.........cccoeceneicrireennrnenncreeeenees 2 |-
9 00891-G5 NUT, LOCK, 3/18 - 16 ...cocrierirtirireiecerinereeerreecavceeeesaees e aseessnsssennns 2 -
10
1 00725-G5 BOLT, CARRIAGE, STAINLESS STEEL, 3/8 - 16......cccoccvversivrerenrenen. 2 |-
12 00774-G2 SCREW, STAINLESS STEEL, 1/4 - 20 X 1 1/4 LG. ..c.eccvvveererveenrenne 4 |-
13 00891-G2 NUT, LOCK, 1/4 = 20 ..ottt nenecnesessesssseesesassaesanas 4 |-
14
15 30142-G1 FRAME DECK (FOR USE ON 954 MODEL ONLY)...ccccccovtrrerevsneranen. 1 ]-
16 33096-G01 CARGO DECK ...ttt sne st nnans 1 |-
17 00372-G8 SCREW, #8 - 32 X 1 LG...coiiiiiiriitnictinietencsnireesrenscr e sesnssnnenens 4 |-
18 31193-G1 SIDES, WOODEN STAKE........ccontirirreinreieereireesessesensnessesnesesseasas 2 |-

Page O-3 Service Parts Manual EZG0OLMEIT



0 GX)

EZGOMENT Service Parts Manual Page O-4



LOAD DECK (GRAND OASIS™) Gasoline Vehicle

Detail viewed from directly
behind driver's seat

Page O-5 Service Parts Manual (=4 ={ = | TEXTRON|



line Vehicle

10 - Includes ltems 11 -

EZGOEITEN Service Parts Manual Page O-6



28 - Includes ltems 29 - 43

Suntop Frame
- p
33

& /\\ % /Windshield

Page O-7 Service Parts Manual EZGOLEE



| Gasoline Vehic

LOAD DECK (GRAND OASIS™

**** |Indicates component only available through Carts of Colorado. Phone: (303) 288-1000 MODEL
When ordering parts, please specify the model and serial number of the product. i T
* Indicates a component that is not available as an individual part. GRAND OASIS
G™* Indicates consult Customer Service Department for additional information. | I
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 bt CANOPY ..ottt san e s ese s s es s s sase s 1

2 Hrx CANOPY FRAME ......ooeoveicrtirecierentree s nensest e benesbeenasen 1

3 e VENDING UNIT ..ottt see s 1

4 35178-G01 ‘Z’ CHANNEL (PASSENGER SIDE) .......c.coonninicinreceirenercrenerecneenene 1

5 35178-G02 ‘Z’ CHANNEL (DRIVER SIDE).......ccecitiiteeeesererereneeenenestsesessenenseas 1

6 14601-G10 RIVET, 5/32 ..ottt rnr e tasse s mne e ne e s e s e seme s s nn s 12

7 35185-G01 LABEL (PINS) ...curieeeirieee e crtrrenercnersicen st eeeens s see e se s e e sesseas 1

8 35205-G01 LABEL (GRAND OASIS™) ..ot rerieeeesesscsaseseessesseees 2

9

10 35161-GO1 DECK FRAME ASSEMBLY .......covrciririeierercreniseneseeeseensinesssnesens 1

11 35160-G01 FRAME WELDMENT ..ottt enese e seseseses e e neas 1

12 00439-G8 BOLT, 5/16-18 X 2 LGi..oeeieieeeereeceeenere et 4

13 00559-G8 WASHER, 5/16 ...t se e 8

14 35164-GO1 RUBBER WHEEL .........ccoooiiiiercirrecieir et sasnene 4

15 11098-G6 LOCK NUT, 5/16-18....ceeecccrereenecreeneeeesse e crenssesessssessenes 4

16 70113-G01 RUBBER BUMPER .........coiiretreerrrcse st 2

17 11027-G1 LOCK NUT, 5/16-18......ciccieireireneteenrtes e reee s e e semeenes 4

18

19 00588-G4 SCREW, #10-24 X 1/2 LGie.neeiieeeeeeece et encee s 4

20 00559-G5 WASHER, #10... ittt ere e s et e ssanenane 4

21 35191-G01 LANYARD ASSEMBLY ....oouieireriectsenecrese e nesse s esesesasenenens 4

22

23 00724-G5 ELEVATOR BOLT, 5/16-18 X 2 LG. ...ceeeriecrercrireneecneesaeresesinesssenanss 8

24 00660-G8 WASHER, 5/16.... .ottt ae s 8

25 30036-G1 RUBBER WASHER........ccointniititrr sttt esseses s sanssenes 4

26 11098-G6 LOCK NUT, 5/16-18 ...t ctrerc et eneeses e e sene e srnnarrane s 8

27

28 35171-G01 WINDSHIELD KIT ... sre s seve e ere e smnenene 1

29 35173-Go1 WINDSHIELD ....coitiiitiiicrentescrescse et se et see e e seeane 1

30 35169-G01 BRACKET ... rrtireiirereeeesiestestese s eestasseser e sesssaesaeeenssraesaensnes 2
EZGOLHEIT Service Parts Manual Page O-8



D DE

Gas

LOA CK (GRAND OASIS™)

line Vehicle

**** Indicates component only available through Carts of Colorado. Phone: (303) 288-1000 MODEL
When ordering parts, please specify the model and serial number of the product. T T
* Indicates a component that is not available as a individual part. GRAND OASIS
G** Indicates consult Customer Service Department for additional information. - I {
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31 00372-G4 SCREW, #8-32 X 1/2 LG ..ttt sees s 2

32 00559-G4 WASHER, #8 ... e e ssceseesreee s sreee e s e e nnesenene 2

33 14390-G8 LOCK NUT, #8-32....cccvrrcriirnricrecrerenneinsrenessaeessonesssnsneseseseassnssnnss 2

34 35170-GO1 SWELL LATCH ....iiereeireerieerreiestines et snessesesseessesrenesecsneas 2

35

36 35198-G1 BRACKET ...t ese ettt s et vt e sne s e s s st ense s e e s e ae e saenensens 2

37 00762-G4 BOLT, 5/16-18 X 1 1/2 LG...ooeeereeeeecerernrierecseesereessnaeerseenneas 2

38 00660-G8 WASHER, 5/16 ..ottt crerisnessser s seess e seseessnessseesen 2

39 00891-G3 LOCK NUT, 5/16-18.....ciriiiiiiiiiiircrnrrnenrees e senennsssesreseesaenne 2

40 16705-G8 BOLT, 1/4-20 X 2 LGi...oeiereereeeeeeeeircveeen et s e enasssaeseasnanessnens 2

41 00660-G7 WASHER, 1/4 ..ottt eceneeresse s sessee e see e 4

42 00795-G1 RUBBER WASHER ........ccoeceerieirerceerenneteseesareeeesssesessseessene 4

43 00891-G2 LOCK NUT, 1/4-20 ...t e ce s e sanas 2
Page 0-9 Service Parts Manual EZGDIEE




| Gasoline Vehicle _______ LOAD DECK (GRAND OASIS™)

EZGOLIIEn Service Parts Manual Page O-10



Gasoline Vehicle

LOAD DECK (GXI/T-875 AND GXI/T-875P)

HYTINIS AH3A SI dS48-1/1XD

44
NMOHS 034 §28-1/IXD J go
0l _/ @m/
N —— T ————— 48 BSOS W S S
oll ! it |
| I i
| {1 "
| I ' )
rom i |
A__ " “ “
| | |
t |
o it w “
' |t 02 8¢ m
1 ! t\n/om |
o| 1 ik {
e ! X _
i i (8 m
]
| "\ |
-+ |
]
of | m |
1l ; !
e | |
| |
i ! i
_ [}
LT " |
{ 1
1) , |
(v € m
|
| \ JO m
N |
J b e 2ttt o |“|I|.||IIIIlllllllllllllllllllllrh”\l IIIIIIIIIIIIII el IIIIIIIIIIII @ IIIIIIIIIIII L_/
e _ /
IS

H 25 W31l S3ANTIONI -
g W31l S3ANTONI -

8 W31l S3ANTONI -

2 W3LI S3ANTONI -

EZGOLIEET

Service Parts Manual

1

Page P



%03d 40 3aIs
WOHd dIM3AIA

NMOHS sV
AN3IIHO . 8¢

8¢
g/
_ I

! L |
Z
//////////l/ (@, 4 \\\\\\\W\\\\\\\\\%IT\\\\\W

€9 N
6¢

ov

LOAD DECK (GXI/T-875 AND GXI/T-875P)

@___ﬁwfﬂ/

oL

1
8e (01

nny

N

13aNvd
Movd Lv3s

7277777

| Gasoline Vehicle

Page P-2

Service Parts Manual

EZGONEUTET




P)

L

XI/T-875 AND GXI/T-875 Gasoline Vehicle

When ordering parts, please specify the model and setial number of the product. MODEL
* Indicates a component that is not available as a individual part. 875 |875P
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 33132-G01 DECK, REAR (INCLUDES ITEM 2) .....c.cccenieieeceencrrreeennesereneneenne - |1
2 11782-G2 NUT, TEE, 1/4 - 20....cuririiiirtecrcnir s snesensssses e sseeasannes - |8
3
4
5
6
7 33133-Go1 DECK, REAR (INCLUDES ITEM 8) ......cccocvvrmerrinreccircrcsensecsesssanns 1 ]-
8 11782-G2 NUT, TEE, 1/4 - 20..... et eesaee e me e enssessnsas e 8 -
9
10
11 16705-G2 SCREW, STAINLESS STEEL, 1/4 - 20 X 5/8 LG. ...c.coceceeerverrernreennns 8 |-
12 30538-G1 DECK, FRONT ..ottt cemeseseseesssnsae e s 1 |-
13 33121-G01 HINGE ...ttt e 2 |-
14 11782-G2 NUT, TEE, 1/4 - 20 ....neeeereeeereeererteeere e e senee s sser st e e me s 8 -
15
16
17 27308-G01 RETAINER, SEAT PROP ....c.oiiieitecrtriieer et snssess s ssasaes 1 |1
18
19
20
21 00559-G8 WASHER, 5/16......cciiircritretee et ssssesessneseneens 1 |1
22 33273-Go1 ROD, SUPPORT ..ottt sent st en s esss st sassassesanen 1 |1
23
24
25 11027-G2 NUT, LOCK, 174 = 20 ... ceeerereer e e nesasssnessssssanesnnssanenes 4 |2
26
27
28 33121-GO1 HINGE ...ttt s 2 |2
29 22501-G2 MOUNT ..ttt ettt ns et st s e not s 3 |2
30 16705-G2 SCREW, STAINLESS STEEL, 1/4 - 20 X 5/8 LG. ..ccovverrerreererenennee 28 |26

Page P-3 Service Parts Manual EZGOIEIRE



Gasoline Vehicle LOA D GXI/T-875P)

When ordering parts, please specify the model and serial number of the product. MODEL

* Indicates a component that is not available as an individual part. 875 | 875P

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31
32 16836-G1 RETAINER, PUSHON.........ccoeei et seeenes 2 11
33 16837-G1 TURN RECEPTACLE, CLIP ON......cociciiiciecriceerscseseesesseeeea 2|1
34 00773-G1 STUD, OVAL ...ttt ettt st s see s s saee e sae e 211
35 18270-G2 BRACKET ...ttt n e ss s s s s 1 -
36 00205-G4 SCREW, 1/4 - 20 X 1 1/2 LGt vcnee e sacn e seencame e 101} 8
37
38 00891-G2 NUT, LOCK, 1/4 = 20 ....oiiriietiiiriceiinie et se e e 18| 6
39 17838-G1 BUSHING, NYLINER ......uoiotiitiieeecrr et e ses e 1 -
40 12064-G1 PUSHNUT, 5/16 ...t ee e rnrres s cnenenessessseesss e s sesssnes 2 -
41 33549-G02 DECK, HINGED (INCLUDES ITEM 42) .........coeirreierrrenrenrrerenenennne - 1
42 11782-G2 NUT, TEE, 1/4 = 20.....uciiieieeereecccsncsstee st sesnene s snse s -18
43
44 00660-G7 WASHER, /4.t e e e v s e sane s 10| 6
45
46
47
48
49 00660-G8 WASHER, STAINLESS STEEL, 5/16......ccccererrereenrcierreeeeecreenennens 1 1
50
51 33549-G01 DECK, HINGED (INCLUDES ITEM 52).......cccsrtrernerrnncnrsercerssscesersenee 1] -
52 11782-G2 NUT, TEE, 1/4 = 20.....co s senesseresessessssesssensssnesenes 8 -
53
54 00559-G8 WASHER, 5/16......cii ottt siesssescranseeessnessstasssnessnsesnenens 1 -
55 30541-G4 ROD, SUPPORT .....cctvrttrceenneteserecst e ssassessessesessessessensesessensens 11 -
56
57 21548-G1 CLIP, FASTENER.......co ettt ereee s e e s e e aesanave s 1 -
58 00138-G4 SCREW, #6 - 32 X 1/2 LGi...oeiiireeeseerecrecetresesterreeesessane s esessseeenesseens 1 -
59 00525-G5 NUT, #6 = 32 ittt se e e e s s e e st e seesanesanesnnaneens 1 -
60 00565-G3 WASHER, LOCK ......cciiiiieericrrenesceneesesessseneestessessessessessesssssasessesnnens 1 -

EZGOLEIETEN Service Parts Manual Page P-4



;ﬁMQDE

Gasoline Vehicle

GXI-875P

PC-954GX ©4

Page Q-1

Service Parts Manual

EZE0OnEEE



R wi\ ¢
— A

N

160
PC-956GX

3 -
/‘1/
\ / \
\ 173
BC-960GX
Page Q-2

EZGOLMEITEN Service Parts Manual



MODEL DETAILS Gasoline Vehicle

COWL INSTALLATION - FIBERGLASS BODIES

COWL INSTALLATION - METAL BODIES

FLOOR PAN

HEAT SHIELD INSTALLATION

Page Q-3 Service Parts Manual EZGOEWTE



DOOR PANEL ATTACHMENT
PASSENGER SIDE ‘

HINGED DOOR
| 71 72 PANEL INSTALLATION

DOOR LOCK
INSTALLATION

158

158

EZGOLHIITEN] Service Parts Manual Page Q-4



Gasoline Vehicle

| MODEL DETAILS S

TEXTRON

EZG0

Service Parts Manual

Page Q-5



Gasolin

©

¢ \ 102

ENGINE COVER INSTALLATION
875 AND 875P MODELS

A

ENGINE COVER INSTALLATION
952, 954, 956 AND 960 MODELS

®
166

EZGOLEETE Service Parts Manual Page Q-6




MODEL DETAILS Gasoline Vehicle

FRONT FRAME OF METAL
BODIED VEHICLE SHOWN

LOWER SHIELD INSTALLATION

FRONT FLOORMAT
INSTALLATION

52

Z? REAR OF VEHICLE

REAR BUMPER
INSTALLATION

Page Q-7 Service Parts Manual EZGOLIEWTE



MODEL DETAILS

BOLT ON BODY PANEL
FOR USE ON 875P
MODEL ONLY

BOLT ON BODY PANEL
FOR USE ON 875
MODEL ONLY

"®\253

BOLT ON BODY PANEL FOR
USE ON REAR OF 875
AND 875P MODELS ONLY

| Gasoline Vehicle

Page Q-8

Service Parts Manual

TEXTRON

EZE0



| MODEL DETA

127

INSTRUMENT PANEL
INSTALLATION

FRONT VIEW OF 4 CUP CONSOLE

4 CUP CONSOLE
INSTALLATION

100

Page Q-9

Service Parts Manual

EZGOIEALET



MODEL DETAILS

ST3AO0N 096 ANV 956
‘56 ‘256 NO 3SN HO4

NOILVTIVLSNI TvO3d It

/
/

!

/

/

[RE
{ W ONINHVA

\ N\

or

L

STIAOIN dSZ8 ANV BN
528 NO 35N HOA
NOILYTIV.LSNI Tv03d

!@%

7ivd 3NvHd

NMOHS 7300N €56 "HOod
NOILVTIVLSNI 739V ONINHVYM avO1 d349

T

¥ ONINHYM ¥V
(o] ¢}

Movd
1v3as

JNVYS FHL ST3AOW HIHLO
NMOHS 096 ANV 956 ‘#S6 ‘256 HOH
$7v03d 13N ANV 40103138 NOILO3dId

[ =
| \ \E |
474 e
ST3Q0N 096 ANV 956 ‘v'S6 ‘256 HOL
NMOHS 138V NOILYNDIS3A 13nd
O e}
@
Q_[mesesvs] O
144 NMOHS ST13A0OW d5/8
ANV SZ8 NO 38N HOd

NOILVTIVLSNI TvO3d

H31SINVO

?\ H3INVITO "IV

VA4

/

J.

Q‘UZ_ZE‘.\S v x_

| Gasoline Vehicle

Page Q-10

Service Parts Manual

TEXTRON

EZG0



MODEL DETAILS Gasoline Vehicl

Page Q-11 Service Parts Manual EZGOIENTEN



MODEL DETAILS

NOLLVTIVLSNI X001 Hamvdd

dol
Hva DNIAYHES

NVSNS AZV1

1vIN H3gdand

NOILVTIVLSNI NVSNS AZVT

INIWLHYJNOD
JOVHOLS

ATdNISSY
Hvg ONIAYHIS
NOILVTIV.LSNI NIvdd
AININLHYJWOOD LNOYH
961}
Hva DNIAY3IS
40 TIVM

NOLLVTIVLSNI HOOQ 3AIs

Gasoline Vehicle

Page Q-12

Service Parts Manual

EZG0O



MODEL

D

TAILS

Gasoline Vehicle

ITEM 172 (TOP, COVER FABRIC)
NOT SHOWN FOR CLARITY

STEERING COLUMN

e FLOORBOARD

REAR BUMPER INSTALLATION

Page Q-13

Service Parts Manual

EZE0OIETET



MODEL DETAILS

When ordering parts, please specify the model and serial number of the product. WODEL

* Indicates a component that is not available as an individual part. 875 | 952 | 956

G** Indicates consult Customer Service Department for additional information. 875P| 954 | 960

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 00724-G3 BOLT, 5/16 - 18 X 1 /2 LG ccureeecciiirriecececenneircnnneeeesenesensessecsenssssnresses - 6 6
2
3
4 00660-G8 WASHER, STAINLESS STEEL, 5/16.........cceoerereteerceenir e -| 6|6
5 00891-G3 NUT, LOCK, 5/16 = 18 ...t ccceeirecrrerrcccren s sercnns s seeeenes s saeeeensscnsannns - 6 6
6
7
8 30059-G1 BUMPER, FRONT ...ttt snesnessessesanennsnsne -1 1 1
9 30049-G1 STANDOFF, BUMPER ..ottt -1 212
10 00725-G2 BOLT, CARRIAGE, STAINLESS STEEL, 3/8-16 X 3 1/2LG. .......... -1 4] 4
11 00653-G1 WASHER, 3/8.....ciieiiieieecerit et rtsst e s e e e e s e ssenese s s e samn e sene -1 4] 4
12 00891-G5 NUT, LOCK, STAINLESS STEEL, 3/8 - 16 .....ccccccvevcereeercrnrerceeneenens -| 616
13
14
15 30060-G2 BUMPER, DRIVER'S SIDE.......ccccivtiiierrercneererrene e sessnasenne s -] 1 1
16 30060-G1 BUMPER, PASSENGER SIDE .........cocvcoeieemiiernncncnincniretiinesenne -1 1 1
17 00725-G1 BOLT, CARRIAGE, 3/8 - 16 X 1 LG. ...coveecererereeccrcstee s snissnens -1 212
18
19 33569-G01 COVER, PARKING BRAKE .......c..covrrtierirneinereeereecnenseeseesseessnsenesseas 111 1
20 71055-G01 RIVET, 3/16 X 3/8 1G. «eeeeeercermirreerecreee e rtesenssteetsrmesat e st sn e sose e 41 41| 4
21
22 19817-G1 NAMEPLATE, E-Z-GO ....coccerirrrereeceeererieseeser e s seeesenscnesanecneenens -1 212
23 23803-G2 DOUBLE SIDED ADHESIVE TAPE (ORDER TO THE
NEAREST YARD) ....cooiriiirerrreceeeetee e ssnrsets e s s r e smessenems s e s AR| AR | AR

24
25 30041-G** COWL, FIBERGLASS.......coo ittt esneseseesasenssaessesanens -] 1 1
26 30052-G1 SUPPORT, COWL ...ttt s esmesesesns senenessesstsne -1 1 1
27 30054-G1 NUT, MOLLY JACK, 1/4 - 20......crireeeerercrenrecnrcnereeseessesessesesesessenenenne -1 2] 2
28 18449-G3 SCREW, SELF TAPPING, #8 - 18 X 5/8 LG. ...ccceeecereereereerrenecerreens - 112 )12
29

' ] = |TEXTRON| Service Parts Manual Page Q-14



Gasoline Vehicle
When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as a individual part. 875 | 952 | 958
G** Indicates consult Customer Service Department for additional information. 875P| 954 | 960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 20271-G1 PLUG, HOLE ...ttt ree bt ste e ssereesaas s s sas st s - 2 2
31 30055-G1 DASH TRIM.....eoiiieeeee et e e e sae s st - 1 1
32 16705-G9 SCREW, STAINLESS STEEL, 1/4 - 20 X 1 1/4 LG. ...coccvvieincriirrecnans - 2 2
33 00660-G7 WASHER, STAINLESS STEEL, 1/4........cccocecceirnnnercensceneenee - 14 |4
34 00891-G2 NUT, LOCK, 1/4 - 20 ..coccoeirriiiinresicniitiscrrnsreresetsssnsesseeensssansesenes - 2 2
35
36 16705-G6 SCREW, 1/4-20 X 1 3/4 LG .ot ses e e e - 2 2
37 00559-G7 WASHER, 1/4.....ooiiiiiiinesrits ettt es sttt sas e s - 13 |3
38 30036-G1 WASHER, RUBBER, 1 1/2 DIA. ....ccreiecteectirertnseeseresesneessenssenesssenes - 2 2
39 00559-G7 WASHER, 1/4 ..ottt scrercsre s sanesscsensssneesesseassssaneses - 2 2
40 00891-G2 NUT, LOCK, 1/4 = 20 ....corriiriricisiniecstiseseets et e ssssnesesesessesenns - 12 |2
4
42 21976-G1 LABEL, DIRECTION SELECTOR .....ccocciiiirriicmetirimcsisseissssescnnes 1 1 1
43 33483-Go1 LABEL, CHOKE .......tioirtrneererrseeereee e s e s e s sase e sast s ssssnnsensans 1 1 1
44 26459-G01 LABEL, GASOLINE ONLY ....ooiiiiicieeecee e eeseerentsereesstss e 1 1 1
45 22592-G1 LABEL, CAUTION. ..ottt ettt srsssas s ssasesssssnsans 1 {1 1
46 24376-G1 LABEL, WARNING, BATTERY .....coociciirinninnerenneinisenssetssne v 1 1 1
47 24880-G1 LABEL, WARNING, GOVERNOR........ccccecimrreererrceremtier e irennne 1 1 1
48 33559-G01 LABEL, WARNING, BED LOAD (FOR USE ON 875, 875P
AND 952 MODELS ONLY) ....cootruieietreerneeiennseeenssscessssssssnsssssenees 1 |1 -
49
50 33447-GO1 FLOORMAT, FRONT (FOR USE ON 952, 954, 956, AND 960
MODELS ONLY)...oiitiirirreincereninieesesestsess s ssesesesssseensssesessessssnens - 1t 1
51 30068-G3 RETAINER, FLOORMAT ......cootietiiememrresenets et eesese s sesseneseesne - 12 |2
52 30067-G1 RETAINER, REAR FLOORMAT ......cociiiireieceereeeserm s e - 1 1
53 10570-G3 RIVET, 1/8 X 1/2 LGi...corureiriricrirteeesestsnnaese e eessesenes st sessesstenesenass - |14 |14
54 15058-G2 RIVET, 3/168 X B/8... ettt resnesee s snes st e sanesnseeseesensnenens 2 2
55
56 33647-GOo1 LABEL, SAFETY ...ttt seeseetssesessessnesesessnesnenans 1 11 1
57
58

Page Q-15 Service Parts Manual EZGOmEIEl



| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part. 875 | 952 | 956
G** Indicates consult Customer Service Department for additional information. 875P| 954 | 960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59
60
61 33440-G** BODY, FIBERGLASS (FOR USE ON 952, 954, 956, 960
MODELS ONLY) ..cocuirietrreriintrrnesrnereseennesesssesesessesssnenresesssesensssssens -1 1 1
62
63
64 30078-G1 TRIM, SIDE, 32 3/4” LG ..ccceeiierereereererceereenesessreatasesseessesssensesseesns -1 212
65
66
67 30320-G** DOOR, HINGED PANEL, DRIVER’S SIDE (ITEMS 67 - 103
ARE FOR USE ON 952 AND 960 MODELS ONLY).....c.ccecceveeeecrenen. -] 1 1
68 10570-G4 RIVET, 3/16 X T1/18 LG ..ottt s see s enae e e eane e -181]8
69 30501-G1 HINGE, DOOR ...t ecrereireeretrr e rtee e erses e sessseesae s e saese e s e sannan -1 2] 2
70 00660-G5 WASHER, #10.....cocociiiiceererreeste st st rne s svnes st esnesse e s e eseesnensseons 4 | 4
71 30077-G1 BUMPER, RUBBER...........ccooriernrreevieee e eeserre e e s e nesenannanen 2] 2
72 30073-G1 RIVET, 1/8 X 5/8 LG ..uvieeerercrrereerrretenereestsseesreneeseessssseseessasseesesseenes 212
73 30311-G** DOOR, PANEL, PASSENGER SIDE .........ccceveeiierieieeneecenereeeneneens -1 1 1
74 14601-G1 RIVET, ALUMINIUM, 3/16....ccccorerreeennenerseercrseraesneseessesesesensessesesens -1 4] 4
75 22524-G1 TAPE, FOAM...ccetiiiiniree e senc e esecs e s s e s s smesnnennenne -1 1 1
76
77
78 30141-G1 FRAME DECK (FOR USE ON 952 AND 960 MODELS ONLY)......... -1 1 1
79
80
81 31877-G5 PANEL, REAR BODY (ITEMS 81 - 84 ARE FOR USE ON
875 AND 875P MODELS ONLY) ....cccevirerrrccerreriererrreee v e ssasssensenns 1 - -
82 11027-G2 NUT, LOCK, 1/4 = 20 ...creeeeeiecrectestneeee et sresssesrens e e sseesessneenns 12] - -
83 | 16705:G4 | SCREW, 1/4 - 20 X 1/2 LGivrrsocerossceerssseesessressesscesessssmesssssemessese 2 | -1 -
84 00891-G2 NUT, LOCK, 1/4 = 20 ..o riteesiereeecieesnresteereeressessseesssesssssssnsaessees 2 - -
85
86

(= ] = | TEXTRON| Service Parts Manual Page Q-16



| MODEL DETAILS Gasoline Vehicle
When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as a individual part. 875 | 952 | 956
G** Indicates consult Customer Service Department for additional information. 875P| 954 | 960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
87 30126-G1 BUMPER, REAR (FOR USE ON 952, 954 AND
960 MODELS ONLY)- ...oierireccerieereeirercecenesseeneesesensenenssmsasessanssne - |1 1
88
89
90 33619-G0O1 CONSOLE, 4 CUP ...t esene e st e e - 11 1
91 16705-G3 SCREW, STAINLESS STEEL, 1/4 - 20 X 3/4 LG. ....cccocveemcmrncrirvrrnenne - {4 |4
92 00793-G2 WASHER, STAINLESS STEEL, 1/4......ccooirieeieeeeeecieerereeeeceee e - 14 |4
93 16705-G9 SCREW, STAINLESS STEEL, 1/4 - 20 X 1 1/4....cooveircereeereeeenen. - 14 |4
94 11027-G2 NUT, 1/4 = 20 ..ottt et rere s eresse e sesneesssnressanes - 8 8
95
96
97
98
99
100 | 33642-G02 BRACKET, CONSOLE SUPPORT, DRIVER’S SIDE..........ccccecenueunne -1 1
101 33642-G0o1 BRACKET, CONSOLE SUPPORT, PASSENGER SIDE.................... - |1 1
102 | 33520-G01 COVER, ENGINE........oocieeiteerrrrcrirnesercrreeseerinesssesssssneseeeseenessseas 1 - -
103 | 16705-G2 BOLT, 1/4 - 20 X 5/8 LGi. ...coerteeerereeenneserarersreeeeaeseeaesesesessanseesseacns 6 |- -
104 | 00660-G7 WASHER, /4. ettt rvaee s e se s e e s saa s e sa e 6 |- -
105 | 00664-G7 NUT, LOCK, 1/4 = 20 ..o sceseretecnes st eesesesecese e s sansemeseaene 6 |- -
106 | 10570-G3 RIVET, 1/8 X 1/2 LG.
(ITEMS 106 - 108 ARE FOR 954 MODEL ONLY).....ccccoceeiermrrrernenns - ]20 | -
107 | 30067-G2 RETAINER, FLOORMAT ......coticeerineenteneesersteseessesssesssasssesnsassesaennne - 11 -
108 | 32290-G3 FLOORMAT, RUBBER ........cooctiiieeieneecirin et seeerseeeeseseseneseeseenne - 11 -
109 | 30068-G2 TRIM, ALUMINUM ..o ecnnsnresees e e e s e e e 2 f2
110 33445-G02 TRIM, ALUMINUM ...t s e raer e seesnesresese s e snes 2 12
111
112
113
114
115
Page Q-17 Service Parts Manual EZEOEE



| Gasoline Vehicle MODEL DETAILS

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part. 875 | 952 | 956
G** Indicates consult Customer Service Department for additional information. 875P| 954 | 960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
116
117
118 | 00725-G2 BOLT, CARRIAGE, STAINLESS STEEL, 3/8 - 16 X 3 1/2 LG. .......... -1 2| -
119 | 30049-G1 STANDOFF BUMPER..........coeecreerieces et sesaeseseesmsssesenannens -12 1 -
120 | 00653-G1 WASHER, STAINLESS STEEL, 3/8........ccocvnerrrrenricrnesneseennens -1 4] -
121 00891-G5 NUT, LOCK, 3/18 = 16 ..o sene e se s ee e san e s -] 4 -
122
123
124 33617-G02 PLATE, CONSOLE INSERT (WITH HOUR METER).......cccoccvvueiecene. - 1 1
125 33625-G01 LABEL, CONSOLE INSERT .......coioiicicireeeccrnrecrcersesmenssenssnneesanens 1 1 1
126 | 33713-GO1 SWITCH, IGNITION AND LIGHTS .....ccccccevevirinrtrrcreeerenmrnenennnenas 1 {1 1
127 21553-G1 FUEL GAUGE ........ccmiirricrcreeirinenreereseiiesesseesscaesesensesnsesessssmeranes 1 1 1
128 23474-G1 LIGHT, OIL PRESSURE ...t rressnesssan s s 1 1 1
129 | 21235-G1 GAUGE LIGHT ...ttt s see s s sne s sesans 111 1
130
131
132
133 | 00741-G7 SCREW, STAINLESS STEEL, #10 - 24 X 7/8 LG.....cccovevvneeerrrcnene -l1-12
134 00660-G5 WASHER, #10..... it r st snessne s s e e e ss e s s sne s - - 2
135 14390-G10 NUT, LOCK, #10 - 24 ..o rteerenteeee e s e s e sen s e s - - 2
136
137
138
139
140
141
142 33126-G01 SHIELD, HEAT (ITEMS 142 - 145 ARE FOR USE ON 954 AND
956 MODELS ONLY) «..oovueeirecreesesreeseseseseseeseeseeseseseesesseasesesseseens -1 111
143 30054-G1 NUT, MOLLY JACK, 1/4 - 20.....cccecrtrecirierecirceeseeveevsnesseesnssssesssssssesne - 3 3
144 16705-G1 SCREW, STAINLESS STEEL, 1/4 - 20 X 1 LG...cceecvveveeeeeecieeecennene - 3 3

EZGOLEUT Service Parts Manual Page Q-18



Mo Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as a individual part. 875 | 952 | 956
G** Indicates consult Customer Service Department for additional information. 875P| 954 | 960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
145 | 00664-G7 WASHER, LOCK, STAINLESS STEEL, 1/4......ccccerereeereeeeenceeen - 13 |8
146 | 14382-G1 STRIP, NOISE SUPRESSION.........ccooiirerireeeseeneesnesceeee e e renaaens - 12 |2
147
148 | 30056-G1 STEERING, COLUMN BRACE .........ccconcieinneneneseercneeee e seeseneeeas 1 |- -
149 | 30056-G2 STEERING, COLUMN BRACE ......c..ccoiviirtecrenccreersnnescssnenensenenes - |1 1
150 11162-G1 U-BOLT ceeeiesctcrirerceecceree s rs e seses s sse s s sneseesnseesssessssanesssasanesnsen 1 1 1
151 00414-G8 SCREW, 1/4 - 20 X 1 LG .ottt enesaeseesersnesesssesanesnenees 2 12 |2
152 | 00559-G7 WASHER, 1/4.....coriiieirietsinntnirn e se s se s e ne 4 |4 |4
153 00654-G2 NUT, LOCK, 1/4 = 20 ...oooiereeeeeieere e eecccceressseeeses s sensaesssscssnssnnesas 4 |4 4
154 | 14390-G10 NUT, LOCK, #10 = 24 .....oorieriireicercreensree e ssesaseeessessesaessassssssennes 4 14 |4
155 33423-G01 COVER, STEERING ......cccoiiviiiiiiiiincircenierinisoneescrerinneseessenessssnesens 1 1 1
156 | 14601-G2 RIVET, 3/16 X 5/8 LG. ...cvrieeritierercninrcrnerrseneseereseesseesessesssssensssennesens 3 |3 |3
157 20271-G3 PLUG, HOLE ........o oot et ee e besemsnsssennensirans 1 1 1
158 | 30589-G1 HANDLE, DOOR LOCK (WITH KEY) ...ccceieieveerireerenceeceeereneeenaenne - |- 1
159 | 30590-G1 LATCH, DOOR (WITH SETSCREW) .....cccviieiirirerrceeeeeeesneneeeseene - - 1
160 | 32290-G3 FLOORMAT, RUBBER (FOR USE ON 956 MODEL ONLY).............. - ]- 1
161
162
163
164
165 | 30042-G1 STEP PLATE AND RAIL (ITEMS 166 - 171 ARE FOR USE ON
956 MODEL ONLY) ....oiiiiircreereteersnesresensssstsnessseesesssssssssessassssssnases - |- 1
166 | 22280-G1 TRIM, EDGE .....ooviitiiiiiinircnirrnrsseseesssnsessseseesressessessssssnssssessesensenss - - 2
167 | 00725-G5 SCREW, STAINLESS STEEL, 3/8 - 16 X 1 1/2 LG...ccceecevreerrrreernnene - - 2
168 | 00653-G1 WASHER, LOCK, STAINLESS STEEL, 3/8.....cccoceecveverrrerercrencencnenes - - 4
169 | 00891-G5 NUT, STAINLESS STEEL, 3/8 - 16 .....oocveee e vereeve e veeseeeees - |- 4
170 | 00725-G2 BOLT, CARRIAGE, 3/8-16 X 3 1/2 LGi...c.ceceererrecreeerercrenieesesaneeenens 2
171 30049-G1 STANDOFF, BUMPER ..ottt esee s ee s e e e saneas 2
172 | 30627-G** TOP COVER, FABRIC (USE ON 960 MODEL ONLY).....ccccceceemrunae - ]- 1
173 | 31760-G1 HUB CAP, CHROME (USE ON 960 MODEL ONLY) .....c.ccceeverreneanens - |- 4

Page Q-19 Service Parts Manual EZGDLIEIE



| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part. 875 | 952 | 956
G** Indicates consult Customer Service Department for additional information. 875P| 954 | 960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
174
175 30611-G1 DRAWER LOCK (FOR USE ON 960 MODELS ONLY) .......ccccccvenen. - - 1
176 | 30591-G** COMPLETE BAR ASSEMBLY (FOR USE ON 960 MODEL
ONLY) INCLUDES ITEMS 177 - 234 .......ooceeveenneecrrncrenessenesecnenanne - | - 1
177 | 30592-G** BAR TOP, FIBERGLASS........coo e e - - 1
178 | 30593-G** LID, CHEST ....ucitieireeercrrceneetererencrenesereeese e e sesssesenecnesneesanesens - - 2
179
180 | 30612-G** DOOR, SIDE........ciecerrereiereertee et essnesseeses e e e saeesreeees - - 1
181
182
183 | 30609-G** DRAWER, SIDE ...ttt et sesesene e e s eane - - 1
184
185 | 30599-G1 LAZY SUSAN ....ooiiieinircntescee e s st nnr e rnes s snesessessnesmeneanseas - | - 1
186 | 30600-G1 MAT, RUBBER, 18 3/4 DIA.......ooeeercerrecee e e - | - 1
187 | 30603-G1 CUTTING BOARD..........ooieerieeeeeneeeetecnte st esenseesnene e esassemneeneene - - 1
188 | 30602-G1 HOLDER, SILVERWARE..........cocirrianceirrensineesnnicssasassesssinns - - 2
189 31434-G1 CUP DISPENSER (WITH MOUNTING BRACKET AND
WING NUTS) ....iiieiereeecrecnrteecrere e sn e e st sne s st s e ssaenameas - - 1
190
191 00559-G7 WASHER, 1/4 ...ttt e e sme s - - 121
192 ] 31607-G1 HANDLE, LIFT ..ot e e st s nnn e - - 4
193 | 30403-G2 RIVET, 1/4 X 916 LG. ..ouverreeeereeieeecreeece s eene e e s - - ]2
194 | 23803-G1 DOUBLE SIDED TAPE ... eieeerertrcre e rse s 2
195 | 30605-G1 BRACKET, DOOR CATCHING.......cccceeitrreeriereeeecreneeeeneneseenenenne - - 1
196 | 14601-G6 RIVET, 3/18 X 11/18 LGi.....eeoeieeecreeeeeece e ene e - - 2
197 | 30606-G1 CATCH, MAGNETIC.....coiitrreeeereiereeereeceressesneneseseeesse s e ecneeenenas - - 2
198 | 00138-G6 SCREW, MAGNETIC CATCH MOUNTING.......cccoveeireereecnireinnee - | - 2
199 | 31490-G1 HINGE, CHROME ...ttt re e ne e seeee e ne e esneeenaas - - 2
200 | 00128-G4 SCREW, 5-20 X 1/2 LG c.viiircrieeercreicrercec st ssene e et evaeseenceeaneas -1 - 6
201 00559-G3 WASHER, #6 ....ccoieirerrteceeecer et v ers s s re s s sese st s e eesse s e eanas - - 8
202 | 00565-G3 WASHER, LOCK, #6 ....c.coreueecrrrncinecrieesincrrccseeseneesnsssreseneeas - - 8

EZGOLET Service Parts Manual Page Q-20



| MODEL DE

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product. MODEL

* Indicates a component that is not available as a individual part. 875 | 952 | 956

G** Indicates consult Customer Service Department for additional information. 875P| 954 | 960

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
203 | 14309-G9 NUT, #6 = 32...circrireiirerceertrceesesseseseesesareesaessessessresnsassesienessens - |- 2
204 00978-G5 SCREW, #6 - 18 X 5/8 LG. .....etveeirreceirrcerinrercccntenssnsnessssnessssseees - - 6
205 | 32645-G1 STOP, DOOR.......oriciecmeirim et st ssrstssesens sssescssa st ssasssesnesnens - 1- 6
206 | 30215-G1 BUSHING, NYLON .....ooorirrircreteciens i resseeseesessasesnensesens - |- 1
207 * PLATE, MAGNETIC CATCH.......ccoiireerrrrecrerereesstsinisse e - |- 1
208 14601-G6 RIVET, 3/16 X 1116 LG ..overeercreccerrcsrcrrcenes s cersssese s sensnssssanens - - 2
209 | 30596-Gt HINGE, LID ...t re et erserse s nessse st s e s saeesnens - 1- 3
210 00881-G6 SCREW, STAINLESS STEEL, #8 - 15 X 3/4 LG. ...ccoveevccrerreenenn. - - 17
211 31491-G1 HANDLE, LID...corieicrectcrnetcrerrecernsessnesesses e snesaessnssanesesaesanens - |- 2
212 00712-G4 SCREW, 1/4 - 20 X 1 1/2 LG evereiecciirriiecceereescinsecsanenvsseasannens - - 1
213 | 16469-G1 WASHER, FENDER ........coconeiiiimenrinrereeseseseetsnecaeseessessnessenses - ]- 1
214 | 14390-G4 NUT, LOCK, 1/4 = 20 ....ciiicreeieenereeeeereeneeneee s seeset s sseeseesnenanss - |- 1
215 30036-G1 BUMPER, RUBBER........ccoo oot cee e scecees e sesecae e - - 1
216 32805-G5 TRIM EDGE ...ttt ssne e s sssssn e e sesssssnessennens - - 2
217 | 13785-G1 RIVET, 3/16 X 1/2 LGi..corrvrerirreerrerenersescseneseneesessesseesesssessenne - |- 2
218
219
220 | 00881-G6 SCREW, STAINLESS STEEL, #8 - 15 X 3/4 LG. ....cococcmrvinniennene - |- |18
221
222 | 30572-G1 FRAME, CANOPY (ITEMS 222 - 234 ARE FOR USE ON
960 MODEL ONLY) ....ceoiitirtrreernnrereesnesesseresecsnessosssnssssssssssensssesas - 1- 11

223 | 30628-G1 SUPPORT, FRONT ...ttt st e s e sene e et assc s e snsseseens - |- 1
224 | 30629-G1 SUPPORT, REAR.....cc et craee e e as e s e saneran e smens - |- 1
225 | 30625-G1 SPACER, FRAME ...ttt et e esssenne e snssstosenases - |- 2
226 | 31395-G1 CAP, TUBE........ccoiieircrceieeirseentesse st reesseseess e s eses st snee s st s snsnt e e anens - |- 8
227
228
229 | 00762-G9 SCREW, STAINLESS STEEL, 5/16-18 X2 1/ 2LG.....ccecvemeverveennenn. - |- 8
230 | 00762-G6 SCREW, STAINLESS STEEL, 5/16- 18 X1 3/4 LG. ....ccoeveeeveeeennen. -] - 6
231 30630-G1 BRACKET, CANOPY MOUNTING ........coceevemreneenrenrrerernsteenenecessennns - - 2

Page Q-21 Service Parts Manual EZE0ETE



| Gasoline Vehicle MODEL DETAILS
When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part. 875 | 952 | 956
G** Indicates consuit Customer Service Department for additional information. 875P| 954 | 960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
232
233 | 00660-G1 WASHER, STAINLESS STEEL, 5/16.......cccccoocnvmiinrncieiienirasienncnns -] - 114
234 | 00891-G3 NUT, LOCK, 5/16 - 18 ....eorieecireiecrirreeeectssee s seesesecoeseesser e saneas - - |14
235 22938-G2 TUBING, FLEXIBLE .......cctrcrierieeeeerereenetbeseeeteseeeneseseenene s e ssessenenesas - - 1
236 11391-G5 CLAMP, HOSE ......coioeertcereiirrereriir et eeetse s esbesan et seess s e esananas - - 1
237 | 19817-G1 NAMEPLATE, E-Z-GO .....cccscrrererteerererrenieee e seseesserscaeseessnenens 1 - -
238 | 12064-G3 PUSHNUT, 3/16 ... iieecireeeirenereeercsteerecseeere s eseeseme s seneseeseessnenmn s 3] - -
239
240 | 33438-G** COVER, ENGINE........cooviirmiiiensiiee et eer e sere s senenennee -] 1 1
241 16705-G3 BOLT, 1/4 - 20 X 3/4 LGi. coeeritirreieieeeecrcrnecserecesr e esenssees e e sae s e snnas -1 4] 4
242 | 30054-G2 NUT, MOLLYJACK, 1/4 = 20.....ccceerereeeeeceesee e recessne e ennaas -14 ] 4
243
2441 32118-G2 PANEL, BODY, DRIVER'S SIDE (ITEMS 244 - 247 ARE FOR
USE ON 875P VEHICLE ONLY).....coccriiieeriicnenerrereseesinenecstscnensens 1 - -
245 | 32118-G1 PANEL, BODY, PASSENGER SIDE ..........cccooiviniricnnisiceceninisnens 1 - -
246 | 11027-G2 NUT, LOCK, 1/4 = 20 ...coireecrerecterreecnennerere et senn s ssesssesassesasnens 41 - -
247 | 16705-G3 SCREW, STAINLESS STEEL, 1/4 - 20 X 3/4 LG....ccecceveverrcreeenenn. 1 - -
248
249
250
251 31876-G2 PANEL, BODY, DRIVER'’S SIDE (ITEMS 251 - 253
ARE FOR USE ON 875 VEHICLES ONLY).....ccccevimnrerrcreenninisiinenns 1 - -
252 31876-G1 PANEL, BODY, PASSENGER SIDE .......ccccooeeverieeceeccerecrcensernensens 1 - -
253 | 11027-G2 NUT, LOCK, 1/4 = 20 ....ooeireecireeceenserseesiennrrtescaneesneasssesessenesneeseenens 71 - -
254
255
256 | 00891-G3 NUT, LOCK, 5/16 - 18 ...ttt ee e seesee s cne s 41 - -
257 | 00722-G4 BOLT, CARRIAGE, 5/16 - 18 X1 1/2 LG. (UPPER) .....c.ccccerueecinnrenen. 2] - -
258 | 00722-G6 BOLT, CARRIAGE, 5/16 - 18 X 1 3/4 LG. (LOWER).....cc.ccsvveereereneen. 21 - -
259 | 31121-G1 BUMPER, REAR (FOR USE ON 875 AND 875P MODELS ONLY) ..] 1 - -
260 | 00660-G8 WASHER, 5/16.....c.uoiiiiriiiic e essesesee st s enesenssesenas 4| - -
EZGOEEEE Service Parts Manual Page Q-22



MODEL D

AILS

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as a individual part. 875 | 952 | 956

G** Indicates consult Customer Service Department for additional information. 875P| 954 | 960

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

261
262
263 33623-G01 RIVET, 5/32 X 1/4 LG vt ccne e snvne e svaenesrsesnsnaeesmnnnes - 3 3
264 | 30685-G** COWL, METAL ...ttt et snes e st see e s s sasnssenanns 1 |- -
265 | 16705-G4 SCREW, STAINLESS STEEL, 1/4 - 20 X 5/8 LG....ccceeveeeremreceeerereens 11 |- -
266
267 10570-G9 RIVET, 1/8 X 11/32 LG. ..ccocrrreecrercreereevcenreecnen, erreeerneeer e resres 4 |4 4
268 * LABEL IDENTIFICATION......coiicriicrreerienceteceeesenssee e et sesesseseesssanenes 1 1 1
269 00559-G5 WASHER, #10...coiiieier ettt cre s sse s ses st s e e srme s sneens 4 - -
270 00378-G4 SCREW, #10 - 24 X 1/2 LG .. cvieerreeceeneirtecnent et nesveseeereneneseeras 4 - -
271 00565-G5 WASHER, LOCK, #10 ... i rernrrencsisssseesteesssesssesssnessssnans 4 - -
272 00526-G3 NUT, #10 = 24 ..ot s ee e st 4 - -
273 | 22281-G9 TRIM, DASH, 2 1/4 LG ..ottt sesrecessnnssresaeseensssesnanes 1 |- -
274 | 22281-G7 TRIM, DASH, 21 1/2 LG....covioiieiercrreeretreire et srenssnenessssnanas 1 |- -
275 30707-G1 MAT, DASH ...ttt e 1 - -
276 | 22497-G2 SNAP BUSHING. ....coreietrrirctrr et seses e secsesae e sensesessessesnees 1 - -
277 23803-G4 TAPE, DOUBLE SIDED (ORDER TO THE NEAREST YARD) .......... AR | - -
278 33552-G01 PANEL, INSTRUMENT ..ot s n e s see s s e enes 1 - -
279 30392-G1 PLUG, INSTRUMENT PANEL........ccocotrvrerrrrireerineisenerneseseeseeessnennns 1 - -
280
281 00715-G1 SCREW, STAINLESS STEEL, 5/16 - 24 X 3/4 LG. .....cceccvrcrerreecnenen. 4 14 4
282 33340-GO1 SHIELD, LOWER ...ttt e nscsesan s st reesnrn e sree e nns 1 1 1
283
284 00891-G2 NUT, LOCK, 1/4 = 20 ... iereiecvte e cciaessiescsteessessssssansssnenessnsenes 1 |- -
285 20271-G4 HOLE, PLUG ...ttt rcne et sess e e e sreesrneene s 4 - -

Page Q-23 Service Parts Manual EZGOLIEIRE



| Gasoline Vehicle MODEL DETAILS l

EZGOEEE Service Parts Manual Page Q-24



REAR AXLE

1 - INCLUDES ITEMS 2 - 29

Page R-1 Service Parts Manual EZGOIEITE



| Gasoline Vehicl REAR AXLE
When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 2 3 4 5 DESCRIPTION QTY.
1 33660-GO1 REAR AXLE AND BRAKE ASSEMBLY, COMPLETE
(INCLUDES ITEMS 2 = 29) .....eiiririeeceerctrnerrenesses e ssesesenesnnnesers 1
2 33687-G01 RING, RETAINING ..ot sesse e s asnaeees 2
3 33686-G01 BALL BEARING.........cocoiirierrrcrrenessenscseeesesssnessrnssssanssanessens 4
4 26766-G01 SEAL, AXLE SHAFT ..ottt seeeseses et sessesaesens 1
5 26828-G01 WASHER, 10 MM ..ottt s e e e v e saesas 10
6 26829-G01 NUT, IO MM X 1.5 MM ..o rcecircteecne e s senesssessrenenens 10
7 26667-G01 STUD, M10 X 1.5 X 40 MM LG. .....coooveiererrcericinereecrcneesennenaensenees 5
8 26761-G01 SEAL, INPUT SHAFT ....ooriiterreecretnesineesesaetessaeseeseessssenns 1
9 26815-G01 BRACKET, SHIFTER CABLE ...t 1
10 26823-G01 BOLT, FLANGE, M8 X 1.25 X 100 MM LG. ....ccoeorrereerecercneerenne 7
11 26762-G01 SEAL, SHIFTER SHAFT .....c.ootiiieirecrrteese e seesesesveraens 1
12
13
14 26771-G01 GASKET, 14 MM....c.ciirireiecerrerceee st saesesassssesseseese e st sensnsaenens 1
15
16
17 26768-G01 CHECK PLUG, OlL.....ettrceticcenrneeecseseesesessneeeseseeneesesssscssenens 1
18 26769-G01 GASKET, 8 MM......cciiiecimriricemrensieesesecsesessesessssnenssesesesncssenens 1
19
20 26772-G01 PLUG, OIL FILLER.......octeeerineneeeerereeseensesnses e seesasasessasens 1
21 72053-G01 BOLT, FLANGE, M8 X 1.25 X 130 MM LG. .....cccccncereirmrrrcenrenene 1
22 33680-GO1 TUBE, AXLE SHAFT, PASSENGER SIDE ........ccccovevvmrreerereenens 1
23 33681-G01 TUBE, AXLE SHAFT, DRIVER'S SIDE........cccorvrrrrceccrreecreenan 1
24 33682-G01 SHAFT, AXLE, PASSENGER SIDE...........cccccooviemrrenrenrecnrrennenas 1
25 33683-G01 SHAFT, AXLE, DRIVER’S SIDE ..........ccccoemrmrerecenrrcrreneneesnsnens 1
26 ’
27 72053-G01 BOLT, FLANGE, M8 X 1.25 X 120 MM LG. ....ccccoceeercrrcrrcrerennnne 1
28
29 26770-GO1 DRAIN PLUG, OlL ....cuoiriiiririeeenneressseseseseessssessssessssssensanens 1
EZGDLET Service Parts Manual Page R-2



| REAR AXLE Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as a individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

30

31 14601-G1 RIVET, ALUMINUM ..ottt se e saeaeas 2

32 13728-G1 RUBBER BUMPER ..........cccoitreicntrenencene et sseeeessese s enens 2

33 00559-G5 WASHER, #10.....c.iiiiiiiiiii it ssenean 2

34

35 00518-G8 NUT, SLOTTED, 3/4 - 16.....cceruieeeerniercireereesesenessesssessnssessessssessenees 2

36 00566-G6 WASHER, LOCK, 3/4......cceteeriirintrieeirertes s seseeseesesesaensenenes 2

37 33665-G01 WASHER, 3/4 ...ttt 2

38 10387-G1 PIN, COTTER, 1/8 X 1 1/2 LG et 2

39 33661-GO1 FLANGE, DRUM MOUNTING........ccooteiirerrenncnreeseenensesssesseenenees 2

Page R-3 Service Parts Manual EZE0OLnEOE



EZ GO Service Parts Manual ' Page R-4



| REAR SUSPENSION i

-~

0
/
0

JAvHL FTOIHIA

JAVHL FT0IHIA

EZGOLEIE

Service Parts Manual

Page S-1



;;;;I soline Vehicle REAR SUSPENSION

FRONT END OF
INNER FRAME

13

VEHICLE
FRAME

EZGONEITN Service Parts Manual Page S-2



Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as a individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 33182-G03 SPRING, COMPRESSION.......cccoieicmrierncresseeceseesessnessseseanes 2

2 11428-G1 SHOCK ABSORBER......ccoccoiiteriereteirerne s s seessneseanes 2

3

4 33466-G01 LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 5 - 7)....cccoouvcreiuinns 1

5 00545-G2 NUT, 1/2 - 20ttt s 2

6 24215-G1 BALL JOINT ..ottt e 2

7 33467-G01 ROD, THREADED ...t 1

8

9 00551-G2 NUT, LOCK, 1/2 = 20 ...eeiieirtcreenietcecrsieerae e ssssne e nnsesnnes 2

10 00409-G8 SCREW, 1/2-20 X 2 LG ..ot er s er e e 2

11 00734-G4 NUT, LOCK, 1/2 = 13 ..o iccrecereriterer e nrenenestnssnaneseessenesenenessnmerssss 4

12

13 00406-G4 SCREW, 1/2 - 13 X4 1/2 LG ettt 2

14 00551-G1 NUT, LOCK, 1/2 - 13 ..o ses s 2

15 00566-G3 WASHER, LOCK, 1/2....cricrrrrerenetimrnsersnecssnissssessssenssssasesesassesssanes 2

16 12302-G2 MOUNT, ISOLATION........oiriirtiintiineinrtn e en s 4

17 00426-G8 BOLT, 3/8-16 X 1 LG ..erieeeeicreeere st ssne s ssnenes 8

18 00560-G5 WASHER, 3/8.....ciiiceeierrerererecntinireresenrresrtsssnesssserssssnesssasassssssssasssnes 8

19 00550-G5 NUT, LOCK, 3/8-16 .....coicocrircrercrcrersnesirsacesaseesssrnsssssencssssnensesssnssssssses 8
Page S-3 Service Parts Manual EzZGOLIESE




| Gasoline Vehicle EAR SUSPENSION |

EZGOEIE Service Parts Manual Page S-4



Ls BL

Page T-1 Service Parts Manual EZGDLEIE



SEAT CUSHION NOT SHOWN
FOR CLARITY

SEAT BOTTOM

SEAT COMPONENTS

EZGOEEE Service Parts Manual Page T-2



| SEATING, CONVERTIBLE Gasoline

When ordering parts, please specify the model and serial number of the product. MODEL

* Indicates a component that is not available as a individual part. 875P

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1
2 33060-GO1 CONVERTIBLE SEAT ......cocimiiiiinnincncsseinnes s sssesecsssssessasnes 1
3 33043-Go1 SEAT BACK SUPPORT ......coriiiiirrtnsrsisrisstesesssrsscsessessssensees 1
4 25807-G** SEAT BACK ...ttt et st 1
5
6 16705-G3 SCREW, STAINLESS STEEL, 1/4 - 20 X 3/4 LG. .ceoeevrecreccernnnneee 6
7 00976-G08 SCREW, STAINLESS STEEL, 5/16 - 18 X 1 LG ....covvercrrececrereenees 2
8 00660-G8 WASHER, STAINLESS STEEL, 5/16.......ccocveverreverrereeereeenessensenaenne 4
9 00891-G3 NUT, LOCK, 5/16 - 18 .....cormiiirririiitiincntinneneresenee s csne e sssssennenens 2
10 00205-G4 SCREW, 1/4 - 20 X 1 LG ceovririiieiricnrencnecnesreseeseeseecssene e sssasesssesaanne 4
11 33061-GO1 SEAT DECK ..ottt et et se s ssesnesanesessasaas 1
12 00891-G2 NUT, LOCK, 1/4 - 20 ...cereiicererteteiseet st ess st seesestsesans 2
13
14
15 33179-GO1 PIN, ACTUATOR ......ceovtrtiririr ettt ettt eseense e sss st ssasases 1
16 33180-Go1 SPRING, COMPRESSION........cconiicrirncnecneeene e 1
17 00793-G2 WASHER, 1/4.....cmiieitecertrtcnc et et 1
18 33178-GO1 PUSHNUT ..ottt ettt csseenssstesesesesasssaanas 1
19 30215-G1 BUSHING ...ttt ses e 1
20
21 00976-G08 SCREW, STAINLESS STEEL, 5/16 - 18 X 1 LG...ccccectvcvrcerrcrncnnenenne 2
22 00660-G8 WASHER, 5/16......cciiriiiirieiinectnnce st csee s s s e nenenns 6
23 00891-G3 NUT, LOCK, 5/16 = 18 ..ottt essns e 2
24
25 11782-G2 NUT, TEE, 1/4 - 20 ...ttt s snae s 4
26 26557-G01 FOAM, SEAT BOTTOM......oiciiiiiircrsectnne e enseenenas 1
27 26558-G** COVER, SEAT BOTTOM ..ot nseessanenes 1
28 32882-G01 PLYWOOD, SEAT BOTTOM......cocoitirrrrecrtnenrereseeseseeraeenssenanenes 1
29
30

Page T-3 Service Parts Manual EZGOLEIRE




| Gasoline Vehicle SEATING, CONVERTIBLE

MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part. 875P
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31 11782-G2 NUT, TEE, 1/4 = 20 ...coeieecceeeereiiscteerieeeceree st esreetess e e seesunseseseanennes 4

32 26565-G03 COVER, BACKREST ....ccccirirrererrrctrsses s snessessssescssesseesesssssnsesnes 1

33 26566-G02 FOAM, BACKREST .......ooiiereeeneeereccenecstecnsre e vanesenssssesseseessanessas 1

34 33705-G01 PLYWQOOD, BACKREST......ccccotecterir e seteeesseressesssessssessessssssenssnes 1
EZGOLEEE Service Parts Manual Page T-4



Gasoline Vehicle

S1ININOdWOO Lv3S

WO110d 1v3S

SEATING, FRONT

EZG0

Parts Manual

1ce

Serv

Page T-5



| Gasoline Vehicle SEATING, FRONT

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part. | o52 | 956
G** Indicates consult Customer Service Department for additional information. 954 | 960
ITEM PART NO. t 2 3 4 5 DESCRIPTION QTy.
1
2 30021-G1 SEAT FRAME ...ttt ettt ese s e sse s esessensae 1] 1
3 13728-G1 RUBBER BUMPER.........coommirciimiiriir e sensssssssssseesssssees 21| 2
4
5 16705-G1 SCREW, STAINLESS STEEL, 1/4-20 X 1 LG...oorrieeieeeereceereennee 18 | 18
6 00660-G7 WASHER, STAINLESS STEEL, 1/4......cccccviiicccriicnecccreceenns 11| 1
7 00664-G7 WASHER, STAINLESS STEEL, 1/4......ccooreereeerecrrnseeneee 111
8 26584-G01 CAP, BACKREST .....coiiieieecreetrcerre et sassesseser s seensseesenssssassessessnees 1 1
9
10 30408-G1 SPACER, HINGE ..ottt ersaeses e e sesensasone 41 4
11 16705-G5 SCREW, 1/4 - 20 X 1 1/2 LG.eoreociieercicrerere e 41 4
12 00660-G7 WASHER, 1/4....omiiiciiiiniieritinntnste s sess e s ssssesnne 6| 6
13 00891-G2 NUT, LOCK, 1/4 = 20 ...ttt cr e esens e sane 41 4
14 30031-G2 HINGE, MALE ..ottt nrstsscssee st asssaes s ssssnesesens 212
15
16 16705-G1 SCREW, 1/4 - 20 X 1 LGi..iiriieeree e satessenens 1 1
17 00664-G7 WASHER, LOCK, 1/4....eo et 1 1
18
19 30054-G2 NUT, MOLLY JACK, 1/4 - 20.....coiereeeereee et 1 1
20 33015-G** SEAT BOTTOM, PASSENGER SIDE (INCLUDES ITEMS
X B < SO 1] 1
21 33015-G** SEAT BOTTOM, DRIVER'S SIDE (INCLUDES ITEMS
P 1 SO 1] 1
22
23 00115-G2 SCREW, 1/4 - 14 X /4 LG.coiiriereeceecerreiee e seesenesessse s 212
24 11782-G2 NUT, TEE, 1/4 = 20 ... ceecccrinieerecerrenensceresseenesssneescsssenssssenessane 41 4
25 26557-G01 FOAM, SEAT BOTTOM ......oouiiiiiercrnenenmnenersnnnsenssesesssenensssessnnnes 1§ 1
26 26558-G** COVER, SEAT BOTTOM......occoiveieririrrerestsserenseesessssessessessssensenase 1] 1
27 26559-G01 PLYWOOD, SEAT BOTTOM......ciiieirrirreeserreesenerneseneesseseeesnsasaesae 1 1
28
29

EZGDLEIET Service Parts Manual Page T-6



SEATING, FRON Electric Vehicle”

MODEL
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part. 952 | 956
G** Indicates consult Customer Service Department for additional information. 954 | 960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

30

31 26564-G01 PLYWOOD, SEAT BACK ......cccoorirmriineisnrenseessnnesnessessssesesssessnssssenses 1 1

32 26565-G** COVER, SEAT BACK. ...t crernrtrverireisersseensenessessseesestessse s snsssassassens 1 1

33 26566-G01 FOAM, SEAT BACK ...t re s i er e seessnese e s ssne s nnanae 1 1
Page T-7 Service Parts Manual EZGOLERT




| Etectric Vehicle SEATING, FRONT

EZGOLENTN Service Parts Manual Page T-8



Gasoline Vehicle

SEATING, FRONT

ot

-

S

.

J1AN

NOILVTIVLSNI
VH ANV 1HOddNS XOvE 1v3S Mova 1v3s

N
N
RNy

.ss//»/s
/%W/ﬂ%/

ey
.

.

Service Parts Manual

Page T-9



Gasoline Vehicle

SEATING, FRONT

8l SLNINOJINOD
5030 1v3s

9¢

9l

SLNINOdWOO
WO1109 1v3s

e

6¢e
()4 oy
44

NOILVTIVLSNI

d31gnassy H30VdS 1Lv3S

Y034 1v3s

a31an3assy
WOLLog 1v3as

8¢c

S1ININOJNOD
1834 X0vd

I .
YW ANYENES
T <z /

6v

10

Page T-

Service Parts Manual

[ -4 c{ = [TEXTRON



| SEAT FRONT Gasoline Vehicle
When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as a individual part.
G** Indicates consult Customer Service Department for additional information. 875 |875P
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 33545-G01 SEAT BACK SUPPORT ..ottt cnseeeneesesasssssesaesassnas 1 11
2 16705-G3 SCREW, STAINLESS STEEL, 1/4 - 20 X 3/4 LG....ccccocvvireencerecncnen. 8 |8
3 00891-G2 NUT, LOCK, 1/4 = 20 ...ceieieeieeeceeeeenereseeenereseeessas e e nesssesenassaseesaneas 8 |8
4
5 16705-G1 SCREW, STAINLESS STEEL, 1/4 - 20 X 1..cccervvircnrirerercecreesenanns 4 |4
6 00664-G7 WASHER, STAINLESS STEEL, 1/4......cccccovrmrciriircnenecnnescsennnenens 4 |4
7 00915-G1 WASHER, #14 ...ttt es s s e saesaenas 4 |4
8
9 00654-G3 NUT, LOCK, STAINLESS STEEL, 5/16 - 18........ccoerererierrcrinrccnenns 2 |2
10 00722-G4 BOLT, STAINLESS STEEL, 5/16 - 18 X 1 1/2 LG. ..ccccevceeveerrecrnenen. 2 |2
11 30746-G1 HANDLE ...ttt ettt s s naeas 2 |2
12 00660-G8 WASHER, STAINLESS STEEL, 5/16 .......ccccovinieninrirrencnrecsenae. 8 |8
13
14
15
16 33772-GO1 DECK, SEAT, PASSENGER SIDE ........ccccocviiineniicrrsisnrcnescccnaes 1 |1
17 33772-G02 DECK, SEAT, DRIVER’S SIDE (WITH HOLE) ........ccceoceccrenuecnrecnennne 1 |1
18 33769-G01 BRACKET, SEAT .....cocciiiereeteeente ettt ssanessessessssessensssansasanas 2 |2
19
20 00762-G6 SCREW, STAINLESS STEEL, 5/16 - 18 X1 3/4 LG. ...c.cocermveircrnene 1 11
21 11098-G6 NUT, LOCK, 5/16 = 18 ..ot esereesersses e saesesassseseas 1 |1
22 33768-GO1 SPRING, COMPRESSION.......cccocriirircnrresesreeesenesenssesnensessensas 1 |1
23 33770-GO1 BRACKET, RETAINER ........ccocintiirrerecrercrecreeene e sesseeseesanesnennenes 1 |1
24
25 00114-G6 SCREW, 1/4 - T4 X B/A LG ..cieireeiereetneccrecssnerssseecine s sesasaesssaenen 8 |8
26 12727-G12 GASKET, SEAT ...ttt st cnens s s s ssesonseanenas 1 |1
27
28
29
30

Page T-11 Service Parts Manual EZGOMIERE



j:.;é Gasoline Vehicl

SEATING, FRONT

When ordering parté, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information. 875 | 875P
ITEM PART NO. 1 2 3 4 65 DESCRIPTION QTY.
31 32882-G01 PLYWOOD, SEAT BOTTOM.......ccovnmrmenrmnnecnenenneesesesesssesessesesnes 111
32 26557-G01 FOAM, SEAT BOTTOM ..ot rereser et et ee e 1 1
33 26558-G** COVER, SEAT BOTTOM......cccoriirentrcrentnnrtssssnsnssssensstsaseesesssesnsense 1|1
34
35 11782-G2 NUT, TEE, 1/4 - 20 ... eiieerrrenccrcen e rses s sers e sne s seme s s e e senes 4 1 4
36
37
38 30680-G1 SPACER, DECK ...ttt es st st ee e s 1 1
39 | 00774-Gi SCREW, STAINLESS, STEEL, 1/4 - 20 X 3 LG....ovveveereresereeeennes 2|2
40 16705-G8 SCREW, STAINLESS, STEEL, 1/4 - 20 X 2 LGi...ceueeoreeecemeereeersnennes 2| 2
41
42 16469-G1 WASHER, /4.t eie e ecnnne e s ssesseessaesssessssesessne s sesssensane 41 4
43
44
45 26566-G02 FOAM, BACK REST ...ttt scrnes s ses e ne s seessse s srasenee s 1 1
46 33705-GO1 PLYWOOD, BACK REST ..ottt ssncsesesnessssnes 1 {1
47 26565-G** COVER, BACK REST ......iiciieireeiecenrteecnnereseses s e ree st e s e sesnes 1 1
48
49 11782-G2 NUT, TEE, 1/4 - 20 .....oviiiiereirceetnrnrresct s nssest e sessss st ssessesessssmesns 4 | 4

EZGOEITN Service Parts Manual Page T-12



Gasoline Vehicle

1 - INCLUDES ITEMS 2 - 43
2 -INCLUDES ITEMS 3-5

2
W///é

S
I
(&

]
33
N

STARTER / GENERATOR

EZGDLHEUET

Service Parts Manual

Page U-1




I Gasoline Vehicle STARTER / GENERATOR |

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 27065-G01 STARTER / GENERATOR ASSEMBLY
(INCLUDES ITEMS 2 - 43) ...cccctivrrrrinerisinsetesseessseseseesssnsrsnsnessesnasees 1
2 26870-GO1 ARMATURE ASSEMBLY (INCLUDES ITEMS 3 - 5)......ccccevuune. 1
3 26871-G01 BALL BEARING, REAR. ........ccocovmirrereetnenerceeneeneese s e 1
4 26872-G01 BALL BEARING, FRONT .......cooiiicviicerecntensnesireessneesseeesserenns 1
5 26873-G01 HOLDER, BEARING. .........ccooovererierirnrenescenreesenesseseseesansenns 1
6
7
8 26875-G01 COIL, FIELD ..ottt e reererteciersensresreesesesesnessssssssesesssssnnesnns 1
9 26876-G01 “F” INSULATING BRUSH ASSEMBLY
(INCLUDES ITEMS 10 - 13)....cccvirreirnrcreenersnereeernsssessesessessenns 2
10 * NUT <ttt e sttt s e s s s n 2
1 * WASHER, LOCK .......citieerrtineteccenecsetseveesseesssaesenessssns e 2
12 * WASHER ... .ot rerceecscee s seresesre e s vseer e ee s sneneees 2
13 * INSULATOR......coiiererierrcerrerssesesensssssessnsssre s ssssassssnsneses 1
14 26877-G01 SCREW, POLE CORE SET.....cccooviteirrerreenerereeseecssssssessesanens 4
15 26878-G01 COVER, FRONT......ccicriirtrmitererernereeenseesseseeessesseseesensssssssessesees 1
16 26879-G01 COVER, REAR........ccoiiiirerrtcrecrntsesseeses s ess s sssensesnnesnns 1
17 26880-G01 “A” TERMINAL ASSEMBLY
(INCLUDES ITEMS 18 - 23)....cccccevuivereeeeereenesseenseessesersenessesnenes 2
18 * TERMINAL ... iotrirrerctnecteeernsanreseeee s ssessesssesssessssaensasenes 2
19 * INSULATOR......cotieteretnrerresren e ssne e s sssss e sssnases 2
20 * INSULATOR ...ttt seeene s seesss e sssesesesssesnnans 2
21 * WASHER......c.ooirncrrcrntrrere e s sne e ras s sne s e sese s 4
22 * WASHER, LOCK .....conriirimrrieeriertseesesseseeaecsessnesessnennennas 4
23 * NUT ettt stsee e se e see s st e e sae e eneen 4
24
25 26881-G01 BRUSH HOLDER ASSEMBLY
(INCLUDES ITEMS 26 - 28).....ccccovivreererrerreeriinncsesesssessesseesses 1
26 26658-G01 BRUSHI.....cce et cte e steese s sn s st s s e 4
27 26882-G01 BRUSH SPRING ...ttt st e 4
EZGOMEINE Service Parts Manual Page U-2



| STARTER / GENERATOR Gasoline Vehicl
When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as a individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

28 26883-G01 BRUSH CONNECTOR..........cceceeeenrenreninenerneeeseeseseesnesanns 2

29

30 26884-G01 L OO 1

31 26885-G01 PULLEY .ttt seesie e te st drrsnesessen e se e snsanesnesasnsnsneas 1

32 26886-G01 PULLEY ASSEMBLY (INCLUDES ITEMS 33-37) ..ccccvvvvvveeeneen. 1

33 * NUT ettt et e s e s srersr s re e sesesssan et e s e nans 1

34 * WASHER, LOCK.......ccoitirririrncrretrrncresessne e raeesessessresessasaes 1

35 * SCREW ...ttt seessest st sessesen e sanesenssennennens 3

36 * SCREW ...ttt cne s se e ssessnennese s 4

37 * SCREW ...ttt ertsst et st e e s e snessaesreessnese e snean 2

38 26887-G01 BRUSH 1 COVER......c.cociiimitrrrrrteresineese st seesanssesasssassenenanns 2

39 26888-G01 BRUSH 2 COVER......ccoeimrmrtererrecieeesseseeseesssesesees e snsesaessessneens 3

40 26889-G01 BOLT AND WASHER ASSEMBLY

(INCLUDES ITEMS 41, 42) .....cuueceeeeeeeireeerrereeseecseessesanesenanneens 2

41 * WASHER ... oeeeceeeeceerrrre et rre e vere e e ve e e s see s 2

42 * WASHER, LOCK .......iiiemiirrerirnreenenreseesresesaeeseseesanenesnenes 2

43 16896-G1 TERMINAL COVER ...t e vseeres e s saessnesemeeneens 4

44

45

46 16882-G1 “DF” INSULATED BUSHING ASSEMBLY

(INCLUDES ITEMS 47 = 50) ....cecereeereerennrerernrssesereseseesesessseenens 1

47 * INSULATOR ...ttt sneaesenesnessesseneens 1

48 * WASHER ...t rrcre st e e e e es e e 1

49 * WASHER, LOCK .......ccomremmeierreentneresesesseesessesssessessessesns 2

50 * NUT, it eseecs e seesmst e saesnnssae e s sss e e s e sranneneen 2
Page U-3 Service Parts Manual EZGOIERE




EZE0EE] Service Parts Manual Page U-4



Gasoline Vehicle

22 -/ SW3LI SAANTONI - €2

22 - 04 SIN31l S3ANTONI - 69

.S - 87 SIN3LI SIANTIONI - S¥

¥¥ W3LI SIANTONI - eF

02 - 91 SW3LI SIANTONI - GL

£S - G1 SNALI SAANTONI - 1
0l - 8 SIN3LI SIANTONI - £

EZGOLESELEET

Service Parts Manual

Page V-1



Gasoline Vehicle

STEERING

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1
2
3 27102-GO1 HOLDER, CLIPBOARD ......cocrcriiiiiinnercerecssinessesesssnmssssssesssssessssans 1
4 18464-G1 SCREW, #8 X 7/8 LG ...covrirririreeericinineiresinesssenessssssesonanssasannssssssasenes 2
5
6
7 18325-G1 STEERING WHEEL ASSEMBLY (INCLUDES ITEMS 8 - 10) ........... 1
8 23225-G1 HUB, COVER EXTENSION........ccoccvrmtrierrrrniersnaneeeeeesereeeenenees 1
9
10 23172-G1 WHEEL, STEERING.........cccoeeerrecrcriieesrnsneereesseereseeeseneeenes 1
11
12 14390-G2 NUT, LOCK, 5/8 - 18 ...ccierireeireirrirnrienresseesnesssessseesessesssnessresssssenssns 1
13 16772-G1 SEAL, STEERING WHEEL.......coivcvcreiriiriennietinnceinecnsnnsannssssseneens 1
14 19152-G8 STEERING UNIT ASSEMBLY (INCLUDES ITEMS 15 - 57).............. 1
15 17163-G3 STEERING SHAFT ASSEMBLY
(INCLUDES ITEMS 16 = 20) ......ocomeereseeeemseeesemsessenseesenssssenesoes 1
16 * SHAFT, STEERING ..o ree e 1
17 * PIN, DOWEL, 1/4 .....ccriirertirrrnrerrceresneeesrereneesssasssenasmansane 2
18 * COUPLING ...t ccreeen e eenesear e sn e ee s mesamnanes 1
19 * WASHER, THRUST ... 1
20 * PINION, STEERING ........ooooiierrecirreereene e e e 1
21 19153-G5 STEERING COLUMN UNIT ..ottt 1
22
23 * GREASE FITTING......coccoiicimirerrntrcnerinersnessseeseanserensessesssnnessanees 1
24 00444-G8 SCREW, 5/16 - 24 X 1 LG ..oirveervriirericerrretrecserenneesserssneseceessnessas 4
25 00565-G8 WASHER, LOCK, 5/16 ........cooceirrernrererieriericeesssenssanesesessssnessanses 4
26
27 17140-G1 SLEEVE. ... ettt rescse e ssesvessss s s e se s sen e saesreesaenes 1
28 17161-G1 BUSHING .....covirititiriiticnrriic st ecessneeseesers e srnsssaeseneasens 1
29
EZGOLENET Service Parts Manual Page V-2



STEERING Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as a individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 00118-G2 SCREW, #6 - 18 X 1/4 LG ccuurerrerercecrecrreresenisssnnessesenesennnes 1
31
32 51294-G1 WASHER, WAVE ...t scree e snssesaasenesssaans 2
33
34 23279-G1 GEAR, REDUCTION .......oeireciercrrrisimmneniennessssenssssasessesessassens 1
35 | 13059-G2 WASHER, THRUST ...covsssseveersssmserssssmeessssssssssessssssssssssssssssee 1
36
37 19154-G1 GASKET, HOUSING. ... rereenrcccree s receeenee s s aeneneas 1
38 17618-G1 CLAMP, NYLON....coiicoieiireeee s scemeresesasesessecssnsenssessnnensesesssassnes 1
39
40
41
42
43 13097-G1 HOUSING ASSEMBLY (INCLUDES ITEM 44).......cccocercmircnaen. 1
44 13570-G1 COVER, RACK. ...t eeccerrerccenrrevreesscneesseesnssneeessassnas 1
45 15407-G1 RACK AND ROD END ASSEMBLY
(INCLUDES ITEMS 48 = 57) ..coivereerrrercrisnsnnncsenssnrssesssssesssesecsanes 1
46
47
48 | 18456-Gi GREASE FITTING ..coourveeeeeeessssseessesssssnsesssssesssssssssssnssssens 1
49 * RUBBER BOOT, TIE ROD END.....ccccocvrecremrrienrrcenssisseennane 1
50
51
52
53 17617-G1 BELLOWS ....coiirtcrrrcecereniesserecssnnesesecassssssssessnsessnenssssees 1
54
55 11391-G1 CLAMP, HOSE ......ooururereeeemmcnmsrenessenssssessensessesssessssessesans 1
56
57 50209-G1 NUT, CASTELLATED, 7/16 - 20 .....ceeecieeeeeeercreeeresnreeecnseeeens 1
58 10387-G2 PIN, COTTER, 3/16 X 1 LG ccoeereereerrrercerreecrseneeeeseseessnee s sesssssesanes 1

Page V-3 Service Parts Manual EZEO0REIE



Gasoline Vehicle STEERING
When ordering parts, please specify the model and serial number of the product. MODEL
* Indicates a component that is not available as an individual part. ALL
G** Indicates consult Customer Service Department for additional information. MODELS

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.

59
60 00276-G6 SCREW, 5/16 - 24 X 3/4 LGi....corrrecririreerscrrecreressnsnesssenesssanesssssessesnes 3
61 00565-G8 WASHER, LOCK, 5/16.....ccccoreeeireiirrecerceeesceeseesessesisnereesanessssnneeses 3
62
63
64
65
66 33225-G01 CHANNEL, STEERING..........cccoerrecrerrirrrcreerecreresnnersessensesenessensesesenns 1
67 11098-G6 NUT, LOCK, 5/16 = 18 ....ceeeecceieiniriinreercceesciienreneeessseesessnssesensersenens 7
68 00438-G7 SCREW, 5/16 - 18 X 7/8 LGi.....eererrreirimerrcrceeriisrenceescssnnsesannesssssensanes 7
69 33265-G01 IDLER ASSEMBLY (INCLUDES ITEMS 70 - 72)..c.cccevreveeeercieeennenen 1
70 15012-G1 BUSHING .......ooo oot ceececren s er e s sene e sseseesensesssnsessnnnes 2
71 10389-G3 GREASE FITTING......coivoerecriircniiiccrrseeneronesescrsssssnersessonssssssess 1
72 33265-G01 IDLER ...ttt cereccversrseessmeesesenesesesessnneessennassesseanassnsarans 1
73 20788-G2 TIE ROD ASSEMBLY, RUBBER BOOT INCLUDED

(INCLUDES ITEMS 74 = 77) ccuevirierecieeescereccrensnrseressissessesnsessssssssenens 1
74 20795-G1 TIE ROD END, DRIVER'S SIDE.........cccoviiivcrerrirereccsencseneeesanes 1
75 20795-G2 TIE ROD END, PASSENGER SIDE ........cccccveccrereiincecrererrrnnnnenne 1
76 70583-G03 THREADED TUBE WITH FLAT ....uceeerecterecreieescreeeceeeesreneenenne 1
77 * NUT, CASTELLATED, 7/16 - 20.....ccccccnveererccrrrcrnereessenessnsarescnens 3
78 10387-G6 PIN, COTTER, 3/16 X 1 /4 LG .c.vevereerirerrcrcecsinecseeseseseseescseessnssesenas 3
79
80
81 33264-G01 SHAFT, IDLER ... ettt rectesrrerereneecemessessne s s sneenssne s s ssssnenenns 1
82 00559-G8 WASHER, 5/16....cuiiiccciirieccrcccerveessessinesiseeseesesesssesesssesssnsevanesssenss 3

EZGOMEIT Service Parts Manual Page V-4



SWHEELSANDTRES

1-INCLUDES ITEMS 2 - 4

Page W-1

Service Parts Manual

EZGODLEIET



I Gasoline Vehicle WHEELS AND TIRES

MODEL
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part. , ALL
G** Indicates consult Customer Service Department for additional information. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 32028-G2 WHEEL AND TIRE ASSEMBLY, 18.5X 8.5-8

(INCLUDES ITEMS 2 - 4) ......oiieeieercreviennerieseestessessnssneesneessessnsanes 4
2 10641-G2 WHEEL.......oociiriicririirericeeeneeessseeeesessseserrsseesassassssnneessssnsanes 1
3 11657-G1 STEM, VALVE ... erecteienireecrnenereeerenssne st ensesassassssnssnsenneas 1
4 27775-G02 TIRE... i eeeeeicicccimrirrrsserescrtesssnessessesessesesmrasessesessvnsesessesssnnsesanns 1
5
6 14723-G1 LUG NUT, 1/2 - 20..cierecrereeenrereree e s tsnsennessssesesssesssessesessssssenes 5

EZGOLEE Service Parts Manual Page W-2



| WHEELS AND TIRES Gasoline Vehicle

Page W-3 Service Parts Manual EZGOIEITE



SPECIAL TOOLS LISTING

EZGOLEERTT Service Parts Manual Appendix - A



S part o
SPECIAL TOOLS

COMPRESSION TESTER ....ooveneveveeeeevereaseseseess sessesesssssssssssssssesssssssmmsessssesssses sessasmeessssessessmsmesesssssonn 72524-G01
PULLER, DRIVE CLUTCH ....coveomrvveemssecessenones ssosesssesssmsmesssssssssseessssssssssssan sossssssmsmsssssasssssssssnessssses 19779-G2
PULLER, FLYWHEEL «...vvoerreeveereeeesesseseeeesesseses ssessesssssssssssssssssssnssssessanssssssses sassssssssssssssnesssssssssssees 27111-Go1
CAM PULLEY TOOLc.o...oveereeeeeeesessesosessssssess sasiossssssssssssssssssssssssssssasssssssnans ssssssssssnssssssssosssnsssssns 27851-G01
CURRENT INDICATOR ....ovc oo seeeesssennenes sesseessssssssssssssssssssssssssasssssssanes sessssssesisssssesesemssessssmeees 16489-G2
MULTI-METER, DIGITAL ....ocooevoeveeesnrssssamsesness seossssssssssssssssssesssssssmsessssssenss sossssmsssssssssssssssssssssanns 27481-G01
SLIDE HAMMER

(AXLE REMOVAL) ....covoornreveeensesesasessessansssssses sesssssssssmssssssssnssssesssnssssesssssnss seessassssssssnesssssmsosesssnnas 18753-G1

TACHOMETER ..ov.vvveraereeesnseessssssssssssssssssssssss sssssssssssssssssassessessssnssssssssansssses sossssssssmsesssssmsssssssnosse 72526-G01
FEELER GAUGE .......coooueoeceeesessseessssessssassssssss seesssessasssssesssssssssssssssossssssssnnes ssssssssssssssossssssossssssnnns 72525-G01
4-CYCLE ENGINE REBUILD MANUAL........c..cv. cooeeeeoeeeeeeesssisesmsseseesmesesesmsssne coseeeesmssssssasesssssssssssnsness 27615-GO1
OIL, 10W-30

B GALLONS .....coooerevvemnsscesesssssssssssesssssasessessssas sesssssssssssssssssssssssssssssssssssasesses sesssssssanessssssmssssssanoesss 25730-G03
12 QUART CASE ..oorrrvvveeresesssseresssaesssessassssssss assesssssssssssssssmssmsssssssisssssssenns stssssssssssssssmsssssssesssssnns 25730-G04
55 GALLON DRUM.........ooooreeesisesesssissssesssssnes sresesssssssssssssesesssssessssssesssmssses oeessssmsesssassesesemesssmseees 25730-G05
PAINT

CONTACT CUSTOMER REPRESENTATIVE FOR COLOR SPECIFICATIONS AND PART NUMBERS

Appendix - A Service Parts Manual EZGOEIE



VEHICLE SPECIFICATIONS

EZGONIENE Service Parts Manual Appendix -B



GASOLINE PERSONNEL CARRIER
PC - 952GX

TWO PASSENGER CARGO TRUCK

WEIGHT (with empty gas tank) ......cc.ccocevniicinceincininierresrie i 1,005 LBS. (456.0 kg)
LENGTH (fotal) ....coocimeerreeicrienntrieececrcnecenecereere st esarenesnessesesenenne 129.0 IN. (327.7 cm)
LENGTH (from bulkhead) ...........ccceciviveeniecncrenrcnniencecensnesreeseresecenene 74.0 IN. (188.0 cm)
WIDTH (at rear Wheels) ........ovvecveeceennennrercesernceeenncsseeensesessiesaresernns 48.0 IN. (122.0 cm)
HEIGHT (at steering Wheel) .......cccovrviernreiescinirnnene e ceeereennenne 455 IN. (115.6 cm)
HEIGHT (@t deCK) ...ccoveereeeerreeirerrererrreaneeesotsesesaeeesesesnsennaersseessenee 28.0IN. (71.1 cm)
HEIGHT (at top if equipped) ......ciccerceecerrcrrerrerenetiereeeececeereserrenne 75.0 IN. (190.5 cm)
FLOOR HEIGHT ...ttt eresent st ecscs e 11.0 IN. (27.9 cm)
GROUND CLEARANCE (at differential)..........ccoveercescrernrencrercnsrenonens 5.0 IN. (12.7 cm)
SEAT HEIGHT ..o rrreericcertesieeersesseesseesnesseesssssessesensesesssensessenses 29.0 IN. (73.7 cm)
WHEEL BASE ..ottt ettt s sanssses st n 52.5IN. (133.4 cm)
WHEEL TREAD ...ttt ettt eseene st s see e st een e n 35.0 IN. (88.9 cm)
TURNING CLEARANCE DIAMETER.....ccccocceieeeienrenecennrrensressceeneenens 22.0FT.(6.7m)
INTERSECTING AISLE CLEARANCE...........cconeericericneinncrenee 77.0IN. (195.6 cm)
TIRES (6 ply rated).....cccourieeeirrireecreeetece ettt e s ee s 18.56x85x8
TIRE PRESSURE........oiiirrtenerrenie s cees e sereoesaeesresnesaesaens 50 P.S.I. Cold (344.0 kPa)
LOAD CAPACITY (including operator, passengers,
cargo and acCesSSOries) ....ccccvverrvererrersereeeraaess 1,600.0 LBS. (726.0 kg)
CARGO DECK WIDTH...cccccvvutrrirrrnrererrieseesnesesessoessessessasesesessases 46.0 IN. (116.8 cm)
CARGO DECK LENGTH........ooiiceictrereecereensessaeseessessassaeconanseneens 74.0 IN. (188.0 cm)
SPEED......c o ieetrcieerrresrrrasesnrsressesasneestssts st essestessessassasesesseesaessens 15 m.p.h (24.1 km/h)
CHASSIS ...ttt e s esn e s e e sne e sns e s s e ssonees Welded high yield strength tubular steel
BODY ..ttt st ene s s e een et s g ne s senanens Frost beige fiberglass reinforced plastic
SAFETY .ttt et e e sasee e ss et see e s ens e saneananseenae s Removable switch key, electric horn, brake lights, handgrip and

hip restraints, reverse warning indicator, ‘deadman’ accelerator
control, manual forward and reverse switch

LIGHTING PACKAGE. ........ccoteieeiiiricreeeereeressessansessesesessneessessssnens Dual halogen headlights, taillights, backup lights and brake lights

STEERING WHEEL.....c..cootiiiiieciiieeee et cre s s esaasesee s l\/ll_olged gigh impact plastic, dual handgrips, pencil holder, and
clipboar

CARGO DECK ... cetececrececrnreeceesereniesreessesstesserasessssssersrssessssssessens Removabie for access to drive package

FRONT SUSPENSION......ccoctirriiieiriecerenenenrnesereeeresaneseseesesesnneanens Heavy duty multiple leaf springs

REAR SUSPENSION ........ccoviriimrierenrteecrsrsenerseesseosnesesesssssssssssessenns Coil Springs with hydraulic shock absorbers

STEERING ..ottt ettt st ee st e s sse s s e ssne s sees s es s ennes Double reduction rack and pinion

CENTER CONSOLE ......ccooeirirrereescneerseeresevesseesseeerssssesssessssssssnes Instrument panel with four drink holders

SEATING ..cooviiceneritrereecreestereresersereseesaesssessesssesssesssssessesssessresesssesases Fabric backed vinyl over cushion foam

BRAKES ..ottt ettt st et s e e sassesee st esesesasssesnens Dual rear wheel hydraulic drum brakes

ENGINE ... crtieiececieretee e csesarstesieesssbresesessssssssesessssessssesnsnssessen 8.5 h.p. at 3,000 r.p.m., 4 cycle, 295 cc twin cylinder, air cooled

BATTERY ..ottt ettt seesnees e sreessssessnressasassesseasens 12 Volt maintenance free, 360 CCA with 51 minute reserve

FUEL. ... e rerererrtere e sreesersenesseessessss e ss e es s s sesasssssssessnsssensessnns 6.5 Gallon tank

Specifications are subject to change without notice.

Appendix - B Service Parts Manual EZE0OLEIRE



[ vewciespeciFicatons |

””””” " GASOLINE PERSONNEL CARRIER
PC - 954GX

FIVE PASSENGER COURTESY/CARGO VEHICLE

WEIGHT (with empty gas fank) .......cccecevvricvennnnncrcnnensnenensenenneennes 1,005 LBS. (456.0 kg)
LENGTH (101al) cceeveviercireceeiiiercieneieereeerieressesessesesenesensseesssnessessssnssnnens 129.0 IN. (327.7 cm)
LENGTH (rear deCk) ....cocecrererrcerecrrneerreternenrssrsssessassstsseenssssssnsenss 37.0 IN. (94.0 cm)
WIDTH (at rear Wheels) ........cocceceevarereeecerrnernresse e ssnesesenne 48.0 IN. (122.0 cm)
HEIGHT (at steering Wheel).........cocccevoreeiiiinceneerrcnninicnneiiene 455 IN.(115.6 cm)
HEIGHT (At dECK) «.corereerrerevrereneeiererrr et nere e nsteecesesstrs e s ssbssncsones 28.0IN.(71.1 cm)
HEIGHT (at top if equipped) ........ccevrceerrrmeserrneecensrenrerceecenseescseennee 75.0 IN. (190.5 cm)
FLOOR HEIGHT ....ecciieeceviieteecseseesreevesensseseneseresesssenseessnnsesasesessnns 11.0 IN. (27.9 cm)
GROUND CLEARANCE (at differential) ........ccoceeererrcrverennannercrsenseene 5.0IN. (12.7 cm)
SEAT HEIGHT ...ttt ercrrescseeesssseesersessssssssssnsessnssssssasnans 29.0 IN. (73.7 cm)
WHEEL BASE........tteoeeeciieererere e reseseeseveesssesnsevesessseneseesnsssseanasn 52.5IN. (133.4 cm)
WHEEL TREAD ...ttt tireer et e s eeesavtsesstevessanessssssnsnnes 35.0 IN. (88.9 cm)
TURNING CLEARANCE DIAMETER........cooveteerereererrecreeesaereneesees 220 FT. (6.7 m)
INTERSECTING AISLE CLEARANCE...........ooocieevrecreeeercrinereneneenens 77.0IN. (195.6 cm)
TIRES (B plY rated) .......coccevveeeecceicacecireentrse e sere et seenee s sennees 18.5x8.5x8
TIRE PRESSURE ... oeeetrtttiieser e ttreseecssseeesstnesssssissssssssaseess 50 P.S.I. Cold (344.0 kPa)
LOAD CAPACITY (including operator, passengers,
cargo and aCCESSONES) .uuvrrrierrrereererererercenies 1,600 LBS. (726.0 kg)
CARGO DECKWIDTH .....cccoiieecverieieceesiereeseseeresseeesesesesessessessnsnses 46.0 IN. (116.8 cm)
CARGO DECK LENGTH ......covreeeivieieeeieecreesneeseereseseseneseessnsesnessenes 37.01IN.(94.0cm)
SPEED...... e ecteeeccinrcctrerseeeessteeeseesesssassessssessnssessaasanneassssessresesans 15 m.p.h (24.1 km/h)
CHASSIS ...t rere e re e e e e e s raee s e e e e ssse e st e s snneanan Welded high yield strength tubular steel
BODY ...ttt cctersceeeiree e e ssaseerresasssseseseasesesesase st s eseaase s st ennsenanennnans Frost beige fiberglass reinforced plastic
SAFETY ettt recree e et e s e srcrecessee e st s e s e e s essssesessasen st aesnseaessnnanns Removable switch key, electric horn, brake lights, handgrip and

hip restraints, reverse warning indicator, ‘deadman’ accelerator
control, manual forward and reverse switch

LIGHTING PACKAGE ........oconieerearceirecrerireeneserresstesreesesensoseesaeenee Dual halogen headlights, taillights, backup lights and brake lights

STEERING WHEEL........ccccconvienienreerenrrnsrirenesseereesesssesseessassascsssassaene IVII.oIged c51igh impact plastic, dual handgrips, pencil holder, and
clipboar

CARGO DECK......oiiieieeiiiniicrnctee et ctetese s st e ere s sn s sessanssnesas Removable for access to drive package

FRONT SUSPENSION......oocietiirecitreretiirerersse e s eeneasenrsenennes Heavy duty multiple leaf springs

REAR SUSPENSION .....ocoiiiiienceeerrr e rrcrens s s nse e esse e snasaeen Coil springs with hydraulic shock absorbers

STEERING.....co ittt rcsres e sns s eeeessssaseessessassessessnenns Double reduction rack and pinion

CENTER CONSOLE........ccoerererecrrrnrereresneesmesnssssesssssssseossassasasessnene Instrument panel with four drink holders

SEATING . .....oiieeereirrrercerstrnieesersrsereessessssssessssnsnessessesnsessessssneseessnens Fabric backed viny! over cushion foam

BRAKES ...t rrverssossntsssassesssnsasossnsnssnsssessssensssseseossessensses Dual rear wheel hydraulic drum brakes

ENGINE ...ttt cteseecnst s s eae s e ssnsranasasennencen 8.5 h.p. at 3,000 r.p.m., 4 cycle, 295 cc twin cylinder, air cooled

BATTERY ..ottt st s en et sesenenesens 12 Volt maintenance free, 360 CCA with 51 minute reserve

FUEL ..ottt ccrreeeerssae s sssnensosanranessesnsssnsesasnsensesnssanssaes 6.5 Gallon tank

Specifications are subject to change without notice.

EZGOmEIE Service Parts Manual Appendix - B



' GASOLINE PERSONNEL CARRIER
PC - 956GX

EIGHT PASSENGER COURTESY VEHICLE

| VEHICLE SPECIFICATIONS |

WEIGHT (without empty gas tank) ......ccccceveeevrreninnenncieninieneneenanens 1,005 LBS. (456.0 kg)
LENGTH (total) ..c.cocverieiiniieniiiincciiesenntscs s 129.0 IN. (327.7 cm)
WIDTH (at rear Wheels) .......occeveiirieeecrerenccercee v eeseesons 46.0 IN. (116.9 cm)
HEIGHT (at steering Wheel) .......c.ccvrrrecveereeneeceneeneesrenencesorenanens 455 IN. (115.6 cm)
HEIGHT (at top of rear seat)........ccooervrrreceiirrecnere e 41.5IN. (105.4 cm)
HEIGHT (at top if equipped) ......cooererireieeeeceeeeceer et eeene 75.0 IN. (190.5 cm)
FLOOR HEIGHT ..ot eererene st sesen s e s ene e saeseneseseannenes 11.0 [N. (27.9 cm)
GROUND CLEARANCE (at differential)...........c.ccoerererneneicrnnnneneneens 5.0 IN. (12.7 cm)
SEAT HEIGHT ..ttt ettt e e sarssses e 29.0 IN. (73.7 cm})
WHEEL BASE ......cocitcetriiecrcnntessnsnereeessesensesessesssessnssnessasssassenes 52.5IN. (133.4 cm)
WHEEL TREAD ...ttt ettt ettt ssssese s e 35.0 IN. (88.9 cm)
TURNING CLEARANCE DIAMETER......ccccineitiiiriinntccenesneceenene 22.0FT. (6.7 m)
INTERSECTING AISLE CLEARANCE........c.ccrtvoreereneeeneareeenrenaenes 77.0 IN. (195.6 cm)
TIRES (B Ply rated)....ccccrcirericrrrereeniorsareracsnessanssnossesesesssresesssssssenses 18.5x8.5x8
TIRE PRESSURE. ..ottt et e se e sanneeen 50 P.S.I. Cold (344.0 kPa)
LOAD CAPACITY (including operator, passengers,
cargo and accesSoMes).....cuuuersirienrsssesssecsens 1,600 LBS. (726.0 kg)
SPEED ... rcrticreeteretesresstre e rserssesess e s ees b esne e e s s s e e sanentenn 15 m.p.h (24.1 km/h)
CHASSIS ...ttt sttt e ssae s sa e an Welded high yield strength tubular steel
BODY .ottt sttt e et s et e s e sanane e Frost beige fiberglass reinforced plastic
SAFETY .ot necnee e ssesnrseresstrsrasesssesssensessesssasstesnesassesssserasensess Removable switch key, electric horn, brake lights, handgrip and

hip restraints, reverse warning indicator, ‘deadman’ accelerator
control, manual forward and reverse switch

LIGHTING PACKAGE..........toocievtirrrterereneresssnessessessensasssssssssnssssessens Dual halogen headlights, taillights, backup lights and brake lights

STEERING WHEEL..........cccotieecenirterereeserrercesseseessescessevresenssens l\f.olged (Tigh impact plastic, dual handgrips, pencil holder, and
clipboar :

FRONT SUSPENSION......cccceioiieeeeertecceeseeesessnrsseresneessassesssessessenns Heavy duty multiple leaf springs

REAR SUSPENSION ..ot erreserseseenieesanreessernesseseresesseass Coil springs with hydraulic shock absorbers

STEERING ... srtesesere e sse e e seseses e s sarsaessans e ssennnns Double reduction rack and pinion

CENTER CONSOLE ......coiiitteereitecetenetecrnnecsesan e assesesnesassens Instrument panel with four drink holders

SEATING ..ot rcrerescertrreresns st rsrereeessasveassesseesseessesseesesssnsnnensensens Fabric backed vinyl over cushion foam

BRAKES. ..... .o ereetrteresrtrrvsterssreeresesessessasseseeessesessseesaessesnsnnnens Dual rear wheel hydraulic drum brakes

ENGINE ...ttt vssaeseres e sesueans e sestesessasnnens 8.5 h.p. at 3,000 r.p.m., 4 cycle, 295 cc twin cylinder, air cooled

BATTERY ..o ccereeicietterecierccene s ecnvtsesnr s ssaneesssesssssbeesssnarssesesesbessesnenes 12 Volt maintenance free, 360 CCA with 51 minute reserve

FUEL ettt ene it e st snnesesnsesnessaesensenssbessensesns 6.5 Gallon tank

Specifications are subject to change without notice.

Appendix - B Service Parts Manual EZGOLEE



BC - 960GX
TWO PASSENGER BEVERAGE VEHICLE

WEIGHT (without batteries)........c.cviiiiniiniinnnininiiiiscns 1,220 LBS. (554.0 kg)
LENGTH ...ttt sttt ee st st e sene st sanne st an 129.0 IN. (327.7 cm)
LENGTH (rear deck) ....c.cvoerececccrrreneriererreenserarercererensssesseestessessaesses 74.0 IN. (188.0 cm)
WIDTH (at rear bumper) .....c.ccocvveeereccorernsersvaererereessessnenecs eeeeneenerenene 48.0 IN. (122.0cm)
HEIGHT (at steering Wheel)..........ccceerveenerneeccnvenneesnencriensensansenacas 455 IN. (115.6 cm)
HEIGHT (@t dECK) ...covveververreereeiairessenceesserserancsesemsessassesseseeessesneesenses 28.0IN. (71.1 cm)
HEIGHT (at top if equipped) ......c.ccccouinirrminsiinierrrssenicensssiees 75.0 IN. (190.5 cm)
FLOOR HEIGHT ...ttt ne e s s s 11.0 IN. (27.9 cm)
GROUND CLEARANCE (at differential) .........cccoceecrerrcrecneesecericnannens 5.0IN.(12.7 cm)
SEAT HEIGHT .....eiciievteieeeestenenneseernsseenessaseesscesessessensesesnsesessenseseens 29.0 IN. (73.7 cm)
WHEEL BASE.....cm ettt 53 IN. (135.0 cm)
WHEEL TREAD ...ttt ses e 35.0 IN. (88.9 cm)
TURNING CLEARANCE DIAMETER........ccovnereenrerenrcnseneneenenenee 22.0FT. (6.7 m)
INTERSECTING AISLE CLEARANCE. ...........cccoeerireneeneernsncneeeanens 77.0IN. (195.6 cmy)
TIRES (B PIY rated) ...ccveenrerccrcenininceretrstennerse e e seneereseeseessnanersvens 18.5x85x8
TIRE PRESSURE ........ootiieireirerranessesreneneesesseseresesesesencsnsssascsesens 50 P.S.I. Cold (344.0 kPa)
LOAD CAPACITY (including operator, passengers,
cargo and acCeSSONES) ...c.orvererrereereeceruesaerserns 1,600 LBS. (726.0 kg)
SPEED....uiereeetiereserereentesseesrenssseresssessessesesessesasaseseassessueressanase 15 m.p.h (24.1km/h)
CHASSIS ...t s ree e s n e ssa s s e e e snessnenas Welded high yield strength tubular steel
BODY ...ttt nee sttt eaae e s e as st e n White fiberglass reinforced plastic
SAFETY .eeeiecrtrnrerereserrereree s tsssesrresessesessessesssssstesteranansessessssssens Removable switch key, electric horn, brake lights, handgrip and

hip restraints, reverse warning indicator, ‘deadman’ accelerator
control, manual forward and reverse switch

LIGHTING PACKAGE ........ccccecimureeeereerrerstereseesesserssessesssssensssssassnes Dual halogen headlights, taillights, backup lights and brake lights

STEERING WHEEL ......cooiiierecerccrrercte s e e ssen e can s Molded high impact plastic, dual handgrips, pencil holder, and
clipboard

FRONT SUSPENSION......ccccvetriernirrnnrrenreraesseeniereresessssssrsaresssonssnes Heavy duty multiple leaf springs

REAR SUSPENSION ........cociinirerinrererenrentscnersresesessvensesssrssssssesees Coil springs with hydraulic shock absorbers

STEERING.....c oottt ceersnece s seas et e siaressesssesessvesesssesanes Double reduction rack and pinion

CENTER CONSOLE.........coiorirercieereernee e ertesrensnescanseseeesnessesssenenaess Instrument panel with four drink holders

SEATING.....eieriereeeceerrersrereesstsseessenessessesseraresasssesssrsssessessasssnssessressens Fabric backed vinyl over cushion foam

BRAKES ...t irtereeriecnesresasseessasssssaessesssesssssessessessasssansesssenes Dual rear wheel hydraulic drum brakes

ENGINE ... ernneses e essaesaesanssnssnesananeesaesas 8.5 h.p. rated, 4 cycle, 295 cc twin cylinder, air cooled

BATTERY ...ttt tvsesseeessnneesasseessr e ssnesesssnsssssessanes 12 Volt maintenance free, 360 CCA with 51 minute reserve

SUN CANOPY ....oeeiervrrientresrreseesesresssessensseessevssesssssssssesssssessssasssns Vinyl coated cloth surrey canopy

FUEL ..t ceereseeeestrnt s st evs s tesne e s s e e s e e s aessssseeneesaassnansen 6.5 Gallon tank

Specifications are subject to change without notice.

EZGDEEEEN Service Parts Manual Appendix - B



GASOLINE PERSONNEL CARRIER
GXI-875

TWO PASSENGER PERSONNEL/CARGO TRUCK

WEIGHT (with empty gas tank) .......ccccvevmverencncnnnrcnenesssensessseresenes 1,036 LBS. (470.0 kg)
LENGTH (f0tal) ....cc.eieeiciiesieeictcrecree ettt et 118.0 IN. (299.7 ¢m)
LENGTH (from bulkhead)..........cccoioeierorerniinrencnceserceceeeerceneras 72.0 IN. (182.9 cm)
LENGTH (internal storage)........ceevevcrrvreriniencessenernerenesnsresssseessenes 14.0 IN. (35.6 cm)
WIDTH (at rear Wheels) ........oovieerreeeerecerseer et reerseeste e 44.0IN. (111.8 cm)
WIDTH (internal Storage).......ccceermeeererrrcrrnieneenenreeccessosenesneserssesnsens 43.0IN. (109.2 cm)
HEIGHT (at steering Wheel) ........covviviiviencinnreeninrcsscercsererennsnens 47.0 IN. (119.4 cm)
HEIGHT (at deCK) ....cccceverrerrerrreieesienessenessaessessesasssersssssssssseresseses 25.5IN. (64.8 cm)
HEIGHT (internal storage).......cccuiecarecncnnrntrsnescemsessersancnseseneess 12.0 IN. (30.5 cm)
Height (at bulkhead) ..........c.cceviieiieriieecireneeecer e seeesnrsneessenessesssnes 41.5IN. (105.4 cm)
GROUND CLEARANCE (at differential}...........ccccceomnereenennercrcciennnnns 5.0 IN. (12.7 cm)
WHEEL BASE ... ceieereeeietecrrnnesstesesesenesresenesnessesasrsaesncesanesesonee 53.0 IN. (134.6 cm)
TURNING CLEARANCE DIAMETER.......ccoceeieeeenerereseesceneenranienne 234 IN. (594.4 cm)
INTERSECTING AISLE CLEARANCE.........ccocecvvrercenrenrenneeneronnconsns 77.0IN. (195.6 cm)
TIRES (6 PlY rated) ....ccereeieereeiirrnreincnrerrecssesneesressescsesseessssoneneossenses 18.5 x 8.5 x 8 (front and rear)
TIRE PRESSURE.........ooiivrrienentvesennnnetsseersesseassesssssessssssessassnsasns 50 P.S.I. Cold (344.0 kPa)
LLOAD CAPACITY (including operator, passengers,
cargo and acCeSSOMES).....cvuvererrercarsaeersesseranes 1,600 L.BS. (726.0 kg)
CARGO DECKWIDTH ..ottt ettt ese s seasssens s 44.0IN. (111.8 cm)
CARGO DECK LENGTH......cootrrerrrrcrirescirerensessesnsessesenssersssssssssnsnsens 72.0 IN. (182.9 cm)
SPEED. ..ttt ettt st s eneese e seesas s e re e e e e e s senenon 15 m.p.h (24.1 km/h)
CHASSIS ...t sre e srr s sreoresne s esaesansssssaasseesnesasennas Welded high yield strength tubular steel
BODY ...t esrererssessnnectsssnssssasessassaesssessassnessassasssnensssassresssssnsas Heavy duty four-way diamond pattern tread plate body panels
SAFETY ..ot rrrirtestnetesseensesstestesesessesracesasssessesssessssnsestssssessassosses Removable switch key, electric horn, brake lights, handgrip and

hip restraints, reverse warning indicator, ‘deadman’ accelerator
control, manual forward and reverse switch

LIGHTING PACKAGE ... cenerercsere et sresae e neneenas Dual halogen headlights, taillights and brake lights

STEERING WHEEL.........ioirrrenenrinieenrennenreescseresnnssnesenssesssesses I\fplged guigh impact plastic, dual handgrips, pencil holder, and
clipboar

CARGO DECK. ..ottt ereeesssee e ssanesrasesessaesssssnessesannanss Removable for access to drive package

FRONT SUSPENSION........cccocrermrrrrercecrnrceneisensneeseserssssnessenssesanans Heavy duty multiple leaf springs

REAR SUSPENSION ........coireceecectecee et snesessnnressar e sresanans Coil springs with hydraulic shock absorbers

STEERING ...t rceriirnterrestsrereseesenesersssssessssssesssssesenssssssansans Double reduction rack and pinion

SEATING ...cveriiiiiititistniir et e ere e rasssee s sensesasssassasessesassenes Fabric backed vinyl over cushion foam

BRAKES ... ceesrrrcctereesrtssere e sstessnsstes s ssnessseseesesasssnesnsasarasens Dual rear wheel hydraulic drum brakes

ENGINE ...ttt s ecessssteseeseesesssessnessessnesseensassssnssesssenas 8.5 h.p. rated, 4 cycle, 295 cc twin cylinder, air cooled

BATTERY ..ottt sst et ssr e et nnnene 12 Volt maintenance free, 360 CCA with 51 minute reserve

FUEL. ettt ettt a s e sa e sssosneseren s 6.5 Gallon tank

Specifications are subject to change without notice.

Appendix - B Service Parts Manual EZGOIEEE



L VEHICLE SPECIFICATIONS

““““““““ GASOLINE PERSONNEL CARRIER
GXI-875P

FOUR PASSENGER PERSONNEL/CARGO TRUCK

WEIGHT (with empty gas tank) ......cc.coocevercmntinnnncennneciiiinnnenenne 1,036 LBS. (470.0 kg)
LENGTH (with seat in down position)........c.cccvevcevmecmnseircricinniacnnns 114 IN. (289.6 cm)
LENGTH (from front bulkhead}) ..........ccccovrieirincrnenie e 66.5 IN. (168.9 cm)
HEIGHT (at steering Wheel).........ocoinininiieenceine 47.0IN.(119.4 cm)
HEIGHT (at deck) .....ccoereeemriiiieienirrncncecce st 25.5IN. (64.8 cm)
HEIGHT (at second Seat).......c.ccccervrrernecrtrniecerercrneeenceesseseeenerens 41.51IN. (105.4 cm)
GROUND CLEARANCE (at differential) ...........cococevenennnieninncenccnennn. 5.0 IN. (12.7 cm)
WHEEL BASE.........cooiciititnnntrincntcre e sesinene 53.0 IN. (134.6 cm)
TURNING CLEARANCE DIAMETER........cocvciiniinercecnenecersenenas 234 IN. (594.4 cm)
INTERSECTING AISLE CLEARANCE. .........cocoviieenceererrteeenenens 85.0 IN. (215.9 cm)
TIRES (6 ply rated) .c..cceeecrrerereieercceerrercer e se s e 18.5 x 8.5 x 8 (front and rear)
TIRE PRESSURE ..ottt eeessenas 50 P.S.1. Cold (344.0 kPa)
LOAD CAPACITY (including operator, passengers,
€argo and aCCeSSOMES) «....cvcrerererrerrrserssansannrens 1,600 LBS. (726.0 kg)
CARGO DECK WIDTH .....oiiieieieeeiereermceerenenerece st enes e seseseecnens 44.0IN. (111.8 cm)
CARGO DECK LENGTH (seat in up position).............ccccenrvceennennnen 30.0 IN. (74.93 cm)
CARGO DECK LENGTH (seat in down position) .........cccceeerrccenieneene 67.0 IN. (170.1 cm)
SPEED ...ttt ccrvtsreeneteseessaeree st e sresaesecesaesrsssnsnnesene e s annsenenesae 15 m.p.h (24.1 km/h)
CHASSIS ... et e et e e st s e see e saesanenne Welded high yield strength tubular steel
BODY ..ttt cctre s s eseesserses st ree e nsstesoseassaasnesenannesanesneneens Heavy duty four-way diamond pattern tread plate body panels
SAFETY co ettt rrenrerresenecsesrensressassresssesssssasssssanessesrasssessensesseanes Removable switch key, electric horn, brake lights, handgrip and

hip restraints, reverse warning indicator, ‘deadman’ accelerator
control, manual forward and reverse switch

LIGHTING PACKAGE ........cocieceveererenerireresesreresessaesseesereosasssnneseesses Dual halogen headlights, taillights and brake lights

STEERING WHEEL ........cooceevteriereeeccrecresereestessesereeessesnsessessessessanens Nll_oltt)ied c:ﬁgh impact plastic, dual handgrips, pencil holder, and
clipboar

CARGO DECK. ..ottt err e sensesssssnsesensse s naserenenae Removable for access to drive package

FRONT SUSPENSION.......ceictrrietrtrcee e een et see s eseesesnae e sens Heavy duty multiple leaf springs

REAR SUSPENSION ........oiiiiicreintesenrecsceneeesiesessasssssasseseanens Coil springs with hydraulic shock absorbers

STEERING.....cteitt e s et ese s aseneeresaesossasseesneas Double reduction rack and pinion

SEATING ...ttt eesaessreeesesessasseanessnsessessasneesnene Fabric backed vinyl over cushion foam

BRAKES ...ttt setnetsnre st sssnsanesatesaesaesansssesseesaessesassnas saee Dual rear wheel hydraulic drum brakes

ENGINE ... reeecrerese e anssonsstseeseesas s nesrassnessesnsns 8.5 h.p. rated, 4 cycle, 295 cc twin cylinder, air cooled

BATTERY ..ottt ccevesrecese s tsssnsearseesssssssassessennssssasans 12 Volt maintenance free, 360 CCA with 51 minute reserve

FUEL. .ttt vessrescsssnesnssssnssesssesasenssssessenssostesaes 6.5 Gallon tank

Specifications are subject to change without notice.

EZGODOEE Service Parts Manual Appendix - B



Appendix - B Service Parts Manual EZGOLIEEE



VEHICLE WIRING DIAGRAM

EZGOLHEI Service Parts Manual Appendix - C



WIRING DIAGRAM

= - S1HOIT OL 1HWa3d
M0019 =
v_._mm___o:<o 13n4 » i _ o 3nieN3 .
ME/LHM AIONVO _ HOLVHINTO () —!
Iom_wsm _m_ummu_._ — - | HILHVLS _
ETN SETN NYO/LHM | 105 _
_ | HOLIN®I _ () 4H3snd A4
NHOH HOLIMS a3d | _ _ |
TYNDIS | | ot
NYNL OL TAALHM RELVL T St L _
e sON1d
SLHOIN IHVHE OL €O~ C P MevdS
HOLIMS NYD NOILINDI
d3z7zng 1HOIT IMvHY a3y LHM/NHO
ONINHYM 3SHIATY NYD M1d
g gag | OO -2 nworeim V1 VT ]
HOLIMS HOLIMS NHO/LHM |
"3zzng 1300V _ !
SLHOI dN ¥OvE OL H@ = GEY "Ig [ e
N\ _Ndg /N NGO 1HON Tinmone 7100 NOILINSI
g U/ _/ 3HNSS3dd Mg _
LINA DNION3S 35AVO 10 MO
3I5NVYD TAN4 —~ 1an4 NHO/LHM LHM mmwﬁmwmm
g S ] o)
SETE ] B LINN I = a3y
HNOH ONION3IS i O
5 34NSSIYd ! ND
Wy 110 _ g
l
g

EZGOLEAEEN

Service Parts Manual

Appendix - C



EZGOEE Service Parts Manual Appendix - C



Appendix - C Service Parts Manual EZGOLMEEE



[EZGO]

a BRI Company

E-Z-GO Division of Textron Inc.

P.O. Box 388 Augusta, Georgia USA 30903-0388

Inside USA Phone: 1-800-227-7029, FAX: 1-800-752-6175

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4601

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	
	
	
	
	
	
	
	
	
	
	A_Accelerator Assembly
	

	
	
	
	
	
	
	
	B_Brakes Hydraulic Front
	

	
	
	
	
	
	B_Brakes Hydraulic Rear
	

	
	
	
	
	
	
	
	
	
	C_Carburetor
	

	
	D_Clutches
	

	
	E_Direction Selector
	

	
	
	
	F_Electrical
	

	
	
	
	
	
	
	
	G_Engine & Muffler
	

	
	
	
	H_Engine / Starter Mounting
	

	
	
	
	J_Filtered Air System
	

	
	L_Front Suspension
	

	
	
	
	
	
	M_Fuel System
	

	
	
	
	N-Horn & Lighting
	

	
	
	
	
	
	
	
	
	
	
	
	O_Load Deck(PC-952,954,956GX & BC960GX)
	

	
	
	
	O_Load Deck (Grand Oasis)
	

	
	
	
	
	
	P_Load Deck (GXI/T-875 & GXI/T-875P)
	

	
	
	
	Q_Model Details
	

	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	R_Rear Axle
	

	
	
	
	S_Rear Suspension
	

	
	
	
	T_Seating Convertible
	

	
	
	
	T_Seating Front
	

	
	
	
	
	
	
	
	U_Starter / Generator
	

	
	
	
	V_Steering
	

	
	
	
	W_Wheels & Tires
	

	
	
	Special Tools Listing
	

	
	Vehicle Specifications
	

	
	
	
	
	
	
	
	Wiring Diagram
	

	
	
	
	

